A

Bay Area Compliance Labs Corp.

FCC PART 27
FCC PART 22H, PART 24E
MEASUREMENT AND TEST REPORT

For

Telecell Mobile (H.K) Ltd.

RM 801 Metro Ctr I, 21 Lam Hing Street, KIn Bay, Hong Kong

FCC ID: 2ADX3X55L

Report Type: Product Type:
Original Report GRAVITY

Report Number: RSZ160926005-00D

Report Date: 2016-12-16

Oscar Ye

Reviewed By: Engineer

Prepared By: Bay Area Compliance Laboratories Corp. (Kunshan)
No0.248 Chenghu Road, Kunshan, Jiangsu province,
China
Tel: +86-0512-86175000
Fax: +86-0512-88934268
www.baclcorp.com.cn

Note: Thistest report is prepared for the customer shown above and for the equipment described herein. It may not
be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

TABLE OF CONTENTS

GENERAL INFORMATION 3
PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) .viiiiiiiesiesie ettt et 3
(@2 =0t 1 Y7 =PRSS 3
RELATED SUBMITTAL(S)/GRANT(S) -.reuveterereareuesrieesisesissesessesessesesseesseseesessesessesesseesssssessssesessesessenesssssnsseesssnesssnenssns 3
TEST METHODOLOGY .eiiveiiiiieteiittteeiisetessitesssassessassssessssssssassessssbesssasssssssssssssssssssnssessasssssessssssssstessssssssssssesesssseessssnesns 3
MEASUREMENT UNCERTAINTY 1etiiiuttieiiteeeiiteeseaseeeeisseeesassessasesssssssessssesssssssssassssesssssssssssessassesssssssssssssesssnssessassesssssens 4
LIS XL 1 2SR 4

SYSTEM TEST CONFIGURATION 5
LSy = TNy T N RS 5
EQUIPMENT IMODIFICATIONS ...ueeiiiutieeeiureeeiiteeeeesreeessseeesasteseasessesssseesassesssssessassssesssssessassessassesesssesesnsseessnsesesansessessees 5
SUPPORT EQUIPMENT LIST AND DETAILS wueiiiittieeitieeietee ettt ssstes e s sate s s sbeesssabesssssaesssssessssabesssabasssassesssassessssssessssenssnses 5
BLOCK DIAGRAM OF TEST SETUP ...utiiiittieiiitteteitteeeitteeesistesseteessassssesassessssssssassssessssssssassessastesssssssssssssesssnssessassesssssens 5

SUMMARY OF TEST RESULTS 6

TEST EQUIPMENT LIST 7

FCC §1.1307(B) & §2.1093 - RF EXPOSURE INFORMATION 8
AAPPLICABLE STANDARD ...ttttiiitiiiiteteteteiiiisteeesssesasssesesssasissssesesssassssssssssamsssssesssssassssssesssssassssesesssomssssssesssiasssesessisssssens 8
TEST RESULT iiitiieiittie e cittee e ettee e e ettt e e sete e e e sbeeesebaeeeebeeeesabeeesasbeeesabeessbseseassseeesabeesansbeeeenbaesessseeeannbesesabeeesabseseannneeesnneeens 8

FCC §2.1047 - MODULATION CHARACTERISTIC 9

§2.1046; § 22.913 (A); § 24.232 (C); §27.50 - RF OUTPUT POWER 10
AAPPLICABLE STANDARDS.......cciitttttteetiiittetetsessasseeeeessesassssreesssassseseesssssassssssssssasssssessssssssssessessssssssssssssssnssssssessssssssneees 10
TEST PROCEDURE .....coittttiiteeiiiitteee e s seibtseesesssassbaeseessesbssseessssasabsssesesesassssseesssasabssessesesassbaeessssassbaseesssessbabaeeesssansbrnneas 10
TEST DATA ittt ettt e ettt e sttt e e etb e e eabeeeeeabeeeeeabeee s bseseasbeee e aabeeesasbeeeaabeesesseee e sbeeesabse s e s beeeanbeeeesaneeesnsbeeeanbeeesnnns 10

FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED BANDWIDTH 37
AAPPLICABLE STANDARDS.......ciitttttteetiiiitteeetseeiasseseeessesassssreesssassseseesssssassssssesssasssssessssssasssersssssssssssssssssssssssssesssssssneees 37
LSS L0 1@ = U ST 37
LIS 0NN 37

§ 2.1051; § 22.917 (A); § 24.238 (A); §27.53 (H) (M) 95

SPURIOUS EMISSIONS AT ANTENNA TERMINALS 95
AAPPLICABLE STANDARDS.......cttiiiiititeiitteeeeietseitstesatesssabeessabstesassesesastessasbessaassssesstesssbssssasbesessssssssstessasbasesasesessnnnns 95
TEST PROCEDURE .....uvtiiiittiieiitteeeiitteesatteseeabeesesssseesssbesssabseseasbsessassesesasbeseasbssseasseee s sbesesabseseasbeeeeasseeesnsaeesnnbeeeensseesannens 95
LS D NN 95

FCC § 2.1053; § 22.917 (A); § 24.238 (A); §27.53 (H) (M) SPURIOUS RADIATED EMISSIONS........ccceeveuee. 133
AAPPLICABLE STANDARDS.......utttiiitieeiitteeeiiteessateseassstesstesssasbesssabssessssseesasbesssabsessasbasesssbssssasbessabasseasssssssstesesbenesnses 133
LIS 2010 = 0 10 = 133
TEST DATA ettt e et e et e e s et e e e e b et e e abaee e e sbbeeesabe e e e bbeeeeabaeeesasbeeeasbeeesabbeseanbaeeesabeeesasbesensbeeeeabeeeesnsbeesanbenesntes 133

FCC § 22.917 (A);§ 24.238 (A); §27.53 (H)(M) - BAND EDGES 137
A PPLICABLE STANDARDS.......ctttetiteteiitteeeeateeesasetaaasseessasesesasesesasssssssssessasesssassesasssssessssssssassessasssssesssseesssesssssesesnses 137
TEST PROCEDURE .....oiiittttieieeiiitsteeeesseibtseetesssassssssesssesassssesasssassssssssasesassssesesssasssbesesesssasssbesesssasssssesssssasbssenesssanssrens 137
TEST DATA ettt e et e et e e s et e e e e b et e e abaee e e sbbeeesabe e e e bbeeeeabaeeesasbeeeasbeeesabbeseanbaeeesabeeesasbesensbeeeeabeeeesnsbeesanbenesntes 137

FCC § 2.1055; § 22.355; § 24.235; §27.54; - FREQUENCY STABILITY 195
AAPPLICABLE STANDARDS. ....eetiiiiiittteteeeiiiisteeeteseiaisseeesssasistseetessiasstesesssammsssesssssasistssesssssissssesssssosmsssssesssasssseseessonss 195
TEST PROCEDURE .....uviiiiitiiiiiitete e ittt s sittes s sabeessabtessssbteessabeessasbesssabasessasbeesabeeesabbesaasbaeeesabeeesasbeeeanbaeseasbesesnsbeesnbenesntes 195
LIS DN 196

FCC Part 27, FCC Part 22H/24E Page 2 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The Telecell Mobile (H.K) Ltd.’s product, model number: X55L (FCC ID: 2ADX3X55L) or the "EUT" in
this report was a GRAVITY, which was measured approximately:151mm (L) x 76mm (W) x 7.7mm (H), rated
with input voltage: DC 3.8V rechargeable Li-ion battery or DC 5.0V from adapter.

Adapter Information:

Model: A88-502000

Input: AC100-240V, 50/60Hz, 0.35A
Output: 5.0V, 2.0A

Note: For the product, series model Gravity 5.5 and X55L are identical schematics, the differences between themis
just the model number due to marketing purpose and different shell (front appearance). X55L was selected for fully
testing, which was explained in the attached product similarity declaration letter.

* All measurement and test data in this report was gathered from production sample serial number: 1603324
(Assigned by BACL, Kunshan).The EUT supplied by the applicant was received on 2016-09-26.

Objective

This type approval report is prepared on behaf of Telecell Mobile (H.K) Ltd. in accordance with Part 2,
Part 22-Subpart H, Part 24-Subpart E and Part 27 of the Federal Communication Commission’s rules.

The objective is to determine the compliance of EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability, and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15B JBP, Part 15.247 DSS & DTS submissions with FCC ID: 2ADX3X55L.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2, Sub-Part Jas well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Kunshan). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

FCC Part 27, FCC Part 22H/24E Page 3 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Measurement Uncertainty

Item Uncertainty

AC Power Lines Conducted Emissions +3.26 dB

RF conducted test with spectrum +0.9dB

RF Output Power with Power meter +0.5dB
30MHz~1GHz +5.91dB

Radiated emission

Above 1G +4.920dB
Occupied Bandwidth +0.5kHz

Temperature +1.0C

Humidity 6%
Test Facility

The test site used by Bay Area Compliance Laboratories Corp. (Kunshan) to collect test datais located on

the No.248 Chenghu Road, Kunshan, Jiangsu province, China

Test site at Bay Area Compliance Laboratories Corp. (Kunshan) has been fully described in reports
submitted to the Federal Communication Commission (FCC). The details of these reports have been found
to be in compliance with the requirements of Section 2.948 of the FCC Rules on November 06, 2014. The
facility also complies with the radiated and AC line conducted test site criteria set forth in ANSI C63.4.

The Federal Communications Commission has the reports on file and is listed under FCC Registration No.:
815570. The test site has been approved by the FCC for public use and is listed in the FCC Public Access

Link (PAL) database.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

SYSTEM TEST CONFIGURATION

Justification

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modifications were made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
) . __— 1201.0002K 50-
Rohde & Schwarz Wideband Radio Communication Tester | CMWS500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
R |
Horn E %“&Vdggg/ AC Power | !
Antenna ! Source !
A
EUT S
Q
@
Non-Conductive Table
150 cm above Ground Plane
< 15Meters | >

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
§1.1307 (b)(1), 82.1093 RF Exposure Information Compliance*
5 2§;12213()24(6C)§ 5227923 ((j‘)) ;(h) RF Output Power Compliance
§2.1047 Modulation Characteristics Not Applicable

5 22§.921'%?292; 4§ 223%9227 53 Occupied Bandwidth Compliance
5 2§ 422:1325(2) ;§§2227"95137(§16)1)(;m) Spurious Emissions at Antenna Terminal Compliance
5 2§ 422225(3;) ;§§2227..9527(§16)1)(;m) Spurious Radiated Emissions Compliance
5 24.232 3957(?3 (h)(m) Band Edge Compliance
§§22i0§§5§§22273;5 Frequency stability Compliance

Compliance*: Please refer to SAR report released by BACL, report number: RSZ160926005-20.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

TEST EQUIPMENT LIST
Manufacturer Description Model Serial Number Calg:taetion CSEEI;;Z“
Radiated Emission Test

Sonoma Instrunent Amplifier 330 171377 2016-09-16 2017-09-16
Rohde & Schwarz EMI Test Recelver ESCI 100195 2015-11-12 2016-11-11
Sunol Sciences Broadband Antenna JB3 A090314-2 2016-01-09 2019-01-08
Sunol Sciences Broadband Antenna JB3 A090314-1 2016-01-09 2019-01-08
Narda Pre-amplifier KA 2001270 | 2016-09-08 | 2017-09-08
EMCO Horn Antenna 3116 9510-2384 2015-11-07 2018-11-06
Rohde & Schwarz Signal Analyzer FSIQ26 100048 2015-11-12 2016-11-11
ETS Horn Antenna 3115 6229 2016-01-11 2017-01-10
ETS Horn Antenna 3115 9311-4159 | 2016-01-11 | 2017-01-10

R&S Auto test Software EMC32 V 09.10.0 NCR NCR
BACL RF cable KS-LAB-012 KS-LAB-012 2015-12-15 2016-12-15
t'ggﬁr?g‘gg:’; RF Cable 104PEA 218124002 | 2016-04-22 | 2017-04-22
HP Signal Generator E4421B US38440505 | 2015-11-12 | 2016-11-11

RF Conducted test
BACL TS 8997 Cable-01 | T-KS-EMCO086 | T-KS-EMC086 | 2015-12-10 2016-12-09
BACL RF cable KS-LAB-012 KS-LAB-012 2015-12-16 2016-12-15
WEINSCHEL 3dB Attenuator 5326 N/A 2016-06-18 2017-06-18
Rohde& Schwarz | OSFLZ0BASE 0SP120 101247 2016-07-04 | 2017-07-03
Rohde & Schwarz |  Signal Analyzer FSIQ26 836131/009 | 2016-09-21 | 2017-09-21
Universal Radio
Rohde & Schwarz Communication CMU200 110605 2015-11-12 2016-11-11
: Tester :
R&S Commmiction | cmwsoo | 20L002KS0- | o0 0e | oz 1007
tester 116218-UY

HONOVA Power Splitter ZFRSC-14-S+ | 019411452 | 2016-06-12 | 2017-06-12
WEINSCHEL 10dB Attenuator 5328 N/A 2016-06-18 | 2017-06-18

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Kunshan) attests that all calibrations have

been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1307, §82.1093.

Test Result
Compliance, please refer to the SAR report: RSZ160926005-20.

FCC Part 27, FCC Part 22H/24E Page 8 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d) , Part 22H & 24E, Part 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.

FCC Part 27, FCC Part 22H/24E Page 9 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

§2.1046; § 22.913 (a); § 24.232 (¢); §27.50 - RF OUTPUT POWER

Applicable Standards

According to FCC §2.1046 and §822.913 (@), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (c), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications..

According to 827.50(c),Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746
MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:
The RF output of the transmitter was connected to the CMW500/CM U200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:
TIAG03-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25C
Relative Humidity: 55%
ATM Pressure: 101.0kPa

The testing was performed by Layne Li on 2016-10-06.

FCC Part 27, FCC Part 22H/24E Page 10 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D
Conducted Power
Cellular Band (Part 22H)
Average Output A
Mode Channel Fr(?\(/}lll;;cy Power ((Iﬁl;::)t
(dBm)
128 824.2 31.70 38.45
GSM 190 836.6 3181 38.45
251 848.8 3191 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 31.73 30.52 28.78 27.56 38.45
GPRS 190 836.6 31.85 30.61 28.90 27.66 38.45
251 848.8 31.96 30.72 28.98 27.83 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 26.78 25.80 23.77 22.62 38.45
EGPRS 190 836.6 26.50 25.50 23.45 22.30 38.45
251 848.8 26.29 25.29 23.23 22.08 38.45
Test Test 3gll:)P Average Outp.ut Power (dBm) :
Mode Condition Mode Low Middle High
Test Frequency Frequency Frequency
RMC 22.34 22.25 22.27
1 21.24 21.23 21.19
2 21.17 21.15 21.08
HSDPA
3 21.34 21.27 21.23
4 21.12 21.18 21.07
WCDMA
(Band 5 Normal 1 21.30 21.21 21.21
2 21.20 21.17 21.14
HSUPA 3 21.39 21.32 21.24
4 21.25 21.18 21.15
5 21.39 21.30 21.26
HSPA+ 1 21.29 21.22 21.26
FCC Part 27, FCC Part 22H/24E Page 11 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

PCS Band (Part 24E)
Mode Channel Fr&l[lll_lezl;cy Averil’%iv?: put (cll“]lgnr:)t
(dBm)
512 1850.2 28.80 33
GSM 661 1880.0 28.62 33
810 1909.8 28.51 33
Frequenc Average Output Power (dBm) Limit
Mode Channel (h(’llHZ) ! 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.83 28.07 26.31 2522 33
GPRS 661 1880.0 28.64 27.88 26.17 25.07 33
810 1909.8 28.56 27.80 26.08 24.99 33
Frequenc Average Output Power (dBm) Limit
Mode Channel (l\(’iHZ) ! 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 26.64 25.38 23.05 21.74 33
EGPRS 661 1880.0 26.30 25.08 22.73 2141 33
810 1909.8 26.11 24.86 22.53 21.24 33
Mode Te§ t' Test 3gll:)P Average Output Power (dBm)
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC 22.07 22.00 21.74
1 21.05 20.94 20.67
HSDPA 2 21.01 20.87 20.58
3 21.15 21.03 20.78
4 20.98 20.82 20.60
\?é%%\"zl; Normal 1 21.04 20.99 20.71
2 20.96 20.93 20.62
HSUPA 3 21.08 21.08 20.76
4 20.91 20.93 20.65
5 21.14 21.04 20.84
HSPA+ 1 21.05 20.98 20.73

FCC Part 27, FCC Part 22H/24E Page 12 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

AWS Band (Part 27)
Average Output Power
Test Test e (dBm)
Mode .. Sub . .
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC 21.93 21.92 22.01
1 20.90 20.80 20.91
2 20.83 20.69 20.81

HSDPA
3 20.95 20.85 20.96
4 20.79 20.68 20.84

WCDMA

(Band 4) Normal 1 20.91 20.86 20.92
2 20.81 20.74 20.85
HSUPA 3 21.04 20.91 21.00
4 20.79 20.83 20.81
5 21.03 20.95 20.98
HSPA+ 1 20.90 20.85 20.92

FCC Part 27, FCC Part 22H/24E Page 13 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Peak-to-average ratio (PAR)

Cellular Band
PAR Limit
Mode Channel (dB) (dB)
Low 0.37 13
GSM Middle 0.23 13
High 0.34 13
PAR Limit
Mode Channel (dB) (dB)
Low 0.43 13
EGPRS Middle 0.35 13
High 0.22 13
PAR Limit
Mode Channel (dB) (dB)
Low 2.96 13
RMC :
(BPSK) Middle 2.85 13
High 2.92 13
Low 291 13
HSDPA :
(160AM) Middle 2.81 13
High 2.93 13
Low 2.92 13
HSUPA -
(BPSK) Middle 2.87 13
High 2.95 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 0.37 13
GSM Middle 0.25 13
High 0.32 13
Mode Channel PAR (dB) Limit (dB)
Low 0.42 13
EGPRS Middle 0.32 13
High 0.53 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.65 13
RMC -
(BPSK) Middle 3.52 13
High 3.63 13
Low 3.67 13
HSDPA -
(160AM) Middle 3.54 13
High 3.69 13
Low 3.68 13
HSUPA -
(BPSK) Middle 3.55 13
High 3.66 13
AWS Band
Mode Channel PAR (dB) Limit (dB)
Low 2.84 13
RMC -
(BPSK) Middle 2.72 13
High 2.89 13
Low 2.88 13
HSDPA -
(160AM) Middle 2.74 13
High 2.86 13
Low 2.89 13
HSUPA -
(BPSK) Middle 2.77 13
High 2.86 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Radiated Power

GSM Mode:
Frequency Receiver | Turntable L35 AT TV IYY = SHEStll)tlutei : Absolute Limit | Margin
Reading| Angle | Heisht | Polar d&e able | Antenna |y eye]
(MHZ) (dB HV) Degree (H%) (H/V) Level loss Gain (dBm) (dBm) (dB)
(dBm) | (dB) (dB)
ERP, Cellular Band (Part 22H), Middle Channel
836.60 96.22 245 1.7 H 25.2 0.46 475 29.49 38.45 8.96
836.60 85.84 158 15 V 14.8 0.46 4,75 19.09 38.45 19.36
EIRP, PCS Band (Part 24E), Low Channel
1850.20 78.24 93 2.4 H 17.4 0.31 104 27.49 33 551
1850.20 74.37 42 13 \ 10.1 0.31 104 20.19 33 12.81
EDGE Mode:
\Frequency Receiver | Turntable Fgnienny S.C SHZSt:l“tei : Absolute Limi¢ | Margin
Reading Angle Heisht | Polar -G able | ANteNNa |y eyel
(MHz) (@BuV) | Degree (n%) (H/V) Level | loss | Gain | (gBm) (dBm) | (dB)
(dBm) | (dB) (dB)
ERP, Cellular Band (Part 22H), Low Channel
824.20 91.15 102 1.8 H 20.1 0.46 4.75 24.39 38.45 14.06
824.20 84.76 145 15 \Y 13.7 0.46 4.75 17.99 38.45 20.46
EIRP, PCS Band (Part 24E), Low Channel
1850.20 72.84 274 1.7 H 12.0 0.31 10.4 22.09 33 10.91
1850.20 71.07 67 2.4 \Y 6.8 0.31 104 16.89 33 16.11
WCDMA Mode:
Frequency Receiver| Turntable Ry o 5. Su(ljlstblfuteti : Absolute Limit | Margin
Reading Angle Heisht | Polar -G able ntenna | 1 evel
(MH2) | qByv) | Degree (n;g) /vy | Level | loss Gain (@Bm) |(@Bm | (dB)
(dBm) | (dB) (dB)
ERP, WCDMA Band V (Part 22H), Low Channel
826.40 88.72 125 1.7 H 17.7 0.46 475 21.99 38.45 | 16.46
826.40 86.53 272 15 \Y 155 0.46 4.75 19.79 38.45 | 18.66
EIRP, WCDMA Band Il (Part 24E), Low Channel
1852.40 72.54 209 14 H 11.7 0.31 104 21.79 33 11.21
1852.40 70.57 337 1.6 \Y 6.3 0.31 104 16.39 33 16.61
EIRP, WCDMA Band IV (Part 27), Low Channel
1712.40 73.98 331 15 H 116 0.30 9.90 21.20 30 8.8
1712.40 7254 120 15 \Y 77 0.30 9.90 17.30 30 12.7
Note:

All above data were tested with no amplifier.
Absolute Level = SG Level - Cableloss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

LTE Band 2:
Maximum Output Power
LR i Modulation RB size/RB Offset Cll;aolrrlel é\fl;dndliil ClI;I;;gl:llel
(ille (dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 23.24 23.46 23.17
RB Size=1, RB Offset=2 23.14 23.39 23.12
RB Size=1, RB Offset=5 23.34 23.56 23.30
QPSK RB Size=3, RB Offset=0 22.75 2291 22.63
RB Size=3, RB Offset=1 22.65 22.79 22,50
RB Size=3, RB Offset=2 22.80 23.02 22.73
RB Size=6, RB Offset=0 22.24 22.48 22.14
L4 RB Size=1, RB Offset=0 23.21 23.45 23.13
RB Size=1, RB Offset=2 23.09 23.36 23.01
RB Size=1, RB Offset=5 23.30 23.55 23.23
16QAM RB Size=3, RB Offset=0 2271 22.93 22.61
RB Size=3, RB Offset=1 22.62 22.84 2251
RB Size=3, RB Offset=2 22.77 23.03 271
RB Size=6, RB Offset=0 22.28 22.48 22.17
RB Size=1, RB Offset=0 23.16 23.38 23.05
RB Size=1, RB Offset=7 23.06 23.28 22.99
RB Size=1, RB Offset=14 23.23 23.43 23.10
QPSK RB Size=8, RB Offset=0 22.76 2291 22.63
RB Size=8, RB Offset=4 22.65 22.79 22,54
RB Size=8, RB Offset=7 22.80 23.02 271
RB Size=15, RB Offset=0 22.25 22.49 22.14
30 RB Size=1, RB Offset=0 23.12 23.37 23.03
RB Size=1, RB Offset=7 23.02 23.34 23.00
RB Size=1, RB Offset=14 23.25 23.46 23.16
16QAM RB Size=8, RB Offset=0 22.63 22.85 22.56
RB Size=8, RB Offset=4 22.50 22.81 22,53
RB Size=8, RB Offset=7 271 22.95 22.62
RB Size=15, RB Offset=0 22.23 22.47 22.16
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

S—— . Low Middle High
Modulation RB size/RB Offset Channel Channel Channel

bi1im) (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.19 2351 23.26

RB Size=1, RB Offset=12 2313 23.38 23.18

RB Size=1, RB Offset=24 23.23 2357 23.32

QPSK RB Size=12, RB Offset=0 22.72 23.00 22.76

RB Size=12, RB Offset=6 22.62 22.97 22.67

RB Size=12, RB Offset=11 2277 23.12 22.88

RB Size=25, RB Offset=0 22.27 22.50 22.19

>0 RB Size=1, RB Offset=0 23.14 2354 23.22

RB Size=1, RB Offset=12 23.01 23.44 23.10

RB Size=1, RB Offset=24 23.26 23.62 23.33

16QAM RB Size=12, RB Offset=0 2271 23.03 22.82

RB Size=12, RB Offset=6 22.68 22.92 22.73

RB Size=12, RB Offset=11 22.79 23.10 22.92

RB Size=25, RB Offset=0 22.24 2251 2213

RB Size=1, RB Offset=0 23.24 23.40 23.13

RB Size=1, RB Offset=24 23.17 23.33 23.07

RB Size=1, RB Offset=49 23.28 23.49 23.18

QPSK RB Size=25, RB Offset=0 22.7 22.94 22.65

RB Size=25, RB Offset=12 22.61 22.95 22.61

RB Size=25, RB Offset=24 2277 23.05 22.78

RB Size=50, RB Offset=0 22.27 2252 22.16

100 RB Size=1, RB Offset=0 23.04 23.29 23.07

RB Size=1, RB Offset=24 22.98 23.24 22.94

RB Size=1, RB Offset=49 2311 23.39 23.12

16QAM RB Size=25, RB Offset=0 22.74 22.92 22.68

RB Size=25, RB Offset=12 22.63 22.95 22.60

RB Size=25, RB Offset=24 22.87 22.98 22.79

RB Size=50, RB Offset=0 22.23 22.50 22.14
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

— Low Middle High
Modulation RB size/RB Offset Channel Channel Channel

(i1i7) (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.24 23.56 23.34

RB Size=1, RB Offset=37 23.17 23.43 23.28

RB Size=1, RB Offset=74 23.29 23.69 23.38

QPSK RB Size=36, RB Offset=0 22.79 23.07 22.85

RB Size=36, RB Offset=18 22.75 22.95 22.79

RB Size=36, RB Offset=37 22.88 23.12 22.91

RB Size=75, RB Offset=0 22.24 22.59 22.18

150 RB Size=1, RB Offset=0 23.42 23.73 23.38

RB Size=1, RB Offset=37 23.37 23.62 23.34

RB Size=1, RB Offset=74 2355 23.79 23.49

16QAM RB Size=36, RB Offset=0 2272 23.04 22.73

RB Size=36, RB Offset=18 22.60 22.95 22.68

RB Size=36, RB Offset=37 22.79 23.16 22.82

RB Size=75, RB Offset=0 22.28 22.62 2212

RB Size=1, RB Offset=0 23.34 23.66 23.25

RB Size=1, RB Offset=49 2321 23.58 23.19

RB Size=1, RB Offset=99 2341 23.74 23.38

QPSK RB Size=50, RB Offset=0 22.79 2312 22.86

RB Size=50, RB Offset=24 22.75 22.95 22.77

RB Size=50, RB Offset=49 22.86 23.21 22.99

RB Size=100, RB Offset=0 22.24 22.57 22.24

200 RB Size=1, RB Offset=0 23.39 23.73 23.43

RB Size=1, RB Offset=49 23.28 23.68 23.35

RB Size=1, RB Offset=99 23.45 23.84 23.50

16QAM RB Size=50, RB Offset=0 22.73 23.19 22.81

RB Size=50, RB Offset=24 22.68 22.95 22.70

RB Size=50, RB Offset=49 22.85 2331 22.88

RB Size=100, RB Offset=0 22.29 22.57 22.12
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 4.66 13 Pass
QPSK (100%RB Size) 5.18 13 Pass
16QAM (1RB Size) 4.19 13 Pass
16QAM (100%RB Size) 5.25 13 Pass
QPSK:
Frequency RRzgziiv: i ;ral;’lig RX A SG Suz:t;:leltedAntenna A:i(:};te Limit
(MH2) | gy | Angle | HORRC) PO | povel | Loss | Gain | (qpm) | (@Bm)
Degree (dBm) | (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1880.00 73.44 327 17 H 12.6 0.31 10.40 22.69 33
1880.00 73.97 244 14 \% 9.7 0.31 10.40 19.79 33
3 MHz Bandwidth
1880.00 73.12 277 12 H 12.3 0.31 10.40 22.39 33
1880.00 73.68 33 13 Vv 9.5 0.31 10.40 19.59 33
5 MHz Bandwidth
1880.00 72.98 132 12 H 121 0.31 10.40 22.20 33
1880.00 72.81 216 2.2 V 8.6 0.31 10.40 18.70 33
10MHz Bandwidth
1880.00 72.54 132 14 H 11.7 0.31 10.40 21.79 33
1880.00 72.46 260 19 Vv 8.2 0.31 10.40 18.29 33
15 MHz Bandwidth
1880.00 72.23 137 19 H 114 0.31 10.40 21.49 33
1880.00 71.74 12 2.3 \% 7.5 0.31 10.40 17.59 33
20 MHz Bandwidth
1880.00 71.91 186 18 H 111 0.31 10.40 21.19 33
1880.00 71.22 84 14 \% 7.0 0.31 10.40 17.09 33
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;::dliv: i table . SG Cable | Antenna Azi(:};te Limit
(MHz) (dB"V;a’ Angle H:;:;g)ll t (PI-(I)}‘;"S Level | Loss Gain (dBm) (dBm)
Degree (dBm) | (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1880.00 73.27 137 2.3 H 12.4 0.31 10.40 22.49 33
1880.00 74.41 87 2.0 \% 10.2 0.31 10.40 20.29 33
3 MHz Bandwidth
1880.00 72.83 296 22 H 12.0 0.31 10.40 22.09 33
1880.00 73.85 266 17 \% 9.6 0.31 10.40 19.69 33
5 MHz Bandwidth
1880.00 72.53 305 2.2 H 11.7 0.31 10.40 21.79 33
1880.00 73.64 79 24 \% 94 0.31 10.40 19.49 33
10 MHz Bandwidth
1880.00 72.33 11 13 H 115 0.31 10.40 21.59 33
1880.00 73.11 253 14 \% 8.9 0.31 10.40 18.99 33
15 MHz Bandwidth
1880.00 71.94 75 18 H 111 0.31 10.40 21.19 33
1880.00 72.96 291 2.2 \% 8.7 0.31 10.40 18.79 33
20 MHz Bandwidth
1880.00 71.61 21 21 H 10.8 0.31 10.40 20.89 33
1880.00 72.69 190 15 \% 85 0.31 10.40 18.59 33
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

LTE Band 4:
Maximum Output Power
LR i Modulation RB size/RB Offset Cll;aolrrlel é\fl;dndliil ClI;I;;gl:llel
(ille (dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 23.63 23.85 23.54
RB Size=1, RB Offset=2 2355 23.78 23.46
RB Size=1, RB Offset=5 23.75 23.89 23.63
QPSK RB Size=3, RB Offset=0 23.12 23.40 23.22
RB Size=3, RB Offset=1 23.08 23.36 23.18
RB Size=3, RB Offset=2 23.18 23.45 23.28
RB Size=6, RB Offset=0 2272 22.90 22.63
L4 RB Size=1, RB Offset=0 23.67 23.84 23.59
RB Size=1, RB Offset=2 23.58 23.80 2355
RB Size=1, RB Offset=5 23.77 23.90 23.71
16QAM RB Size=3, RB Offset=0 23.02 23.35 23.07
RB Size=3, RB Offset=1 22.99 23.28 23.00
RB Size=3, RB Offset=2 23.13 23.46 23.12
RB Size=6, RB Offset=0 22.75 22.90 22.68
RB Size=1, RB Offset=0 2352 23.75 23.43
RB Size=1, RB Offset=7 23.45 23.65 23.32
RB Size=1, RB Offset=14 2357 23.82 23.46
QPSK RB Size=8, RB Offset=0 23.07 23.34 23.12
RB Size=8, RB Offset=4 23.03 23.22 23.05
RB Size=8, RB Offset=7 23.13 23.44 23.24
RB Size=15, RB Offset=0 271 22.88 22.62
30 RB Size=1, RB Offset=0 23.54 23.77 23.46
RB Size=1, RB Offset=7 23.43 23.67 23.37
RB Size=1, RB Offset=14 23.62 23.81 23.56
16QAM RB Size=8, RB Offset=0 23.04 23.35 23.14
RB Size=8, RB Offset=4 22.99 2331 23.04
RB Size=8, RB Offset=7 23.17 23.46 23.25
RB Size=15, RB Offset=0 2253 22.87 22.67
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

S—— . Low Middle High
Modulation RB size/RB Offset Channel Channel Channel

bi1im) (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 2358 23.88 2353

RB Size=1, RB Offset=12 2354 23.76 23.50

RB Size=1, RB Offset=24 23.62 23.97 23.58

QPSK RB Size=12, RB Offset=0 23.08 23.32 23.16

RB Size=12, RB Offset=6 23.04 23.20 23.10

RB Size=12, RB Offset=11 23.18 23.38 23.29

RB Size=25, RB Offset=0 22.63 22.91 22.62

>0 RB Size=1, RB Offset=0 2351 23.87 23.46

RB Size=1, RB Offset=12 23.40 23.83 23.36

RB Size=1, RB Offset=24 23.59 24.00 2354

16QAM RB Size=12, RB Offset=0 23.04 23.34 2313

RB Size=12, RB Offset=6 23.00 23.23 23.07

RB Size=12, RB Offset=11 23.14 23.45 23.25

RB Size=25, RB Offset=0 22.67 22.91 22.66

RB Size=1, RB Offset=0 23.23 23.46 23.17

RB Size=1, RB Offset=24 23.15 23.36 2311

RB Size=1, RB Offset=49 23.35 23.50 23.25

QPSK RB Size=25, RB Offset=0 22.86 231 22.76

RB Size=25, RB Offset=12 2277 22.99 22.72

RB Size=25, RB Offset=24 22.90 23.19 22.80

RB Size=50, RB Offset=0 2252 22.91 22.56

100 RB Size=1, RB Offset=0 23.15 23.49 23.27

RB Size=1, RB Offset=24 23.04 23.40 23.15

RB Size=1, RB Offset=49 23.25 23.60 23.35

16QAM RB Size=25, RB Offset=0 22.86 23.15 22.79

RB Size=25, RB Offset=12 22.79 23.12 22.74

RB Size=25, RB Offset=24 22.93 23.26 22.91

RB Size=50, RB Offset=0 22.57 22.92 2253
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

— . Low Middle High
Modulation RB size/RB Offset Channel Channel Channel

(i1i7) (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.15 23.34 23.19

RB Size=1, RB Offset=37 23.02 23.29 23.10

RB Size=1, RB Offset=74 23.19 23.46 23.25

QPSK RB Size=36, RB Offset=0 22.81 23.12 22.73

RB Size=36, RB Offset=18 22.76 23.04 22.68

RB Size=36, RB Offset=37 22.86 23.22 22.78

RB Size=75, RB Offset=0 22.43 22.82 2257

150 RB Size=1, RB Offset=0 23.19 23.32 23.23

RB Size=1, RB Offset=37 23.12 23.21 23.10

RB Size=1, RB Offset=74 23.30 23.45 23.35

16QAM RB Size=36, RB Offset=0 22.89 23.05 22.77

RB Size=36, RB Offset=18 22.81 22.93 22.72

RB Size=36, RB Offset=37 22.99 23.15 22.83

RB Size=75, RB Offset=0 22.47 22.82 22.53

RB Size=1, RB Offset=0 23.14 23.39 23.26

RB Size=1, RB Offset=49 23.06 23.29 23.20

RB Size=1, RB Offset=99 23.19 23.50 23.36

QPSK RB Size=50, RB Offset=0 22.81 23.01 22.73

RB Size=50, RB Offset=24 2274 22.88 22.65

RB Size=50, RB Offset=49 22.91 23.08 22.83

RB Size=100, RB Offset=0 22.41 22.72 22.54

200 RB Size=1, RB Offset=0 23.02 23.24 23.07

RB Size=1, RB Offset=49 22.91 23.20 22.97

RB Size=1, RB Offset=99 23.13 23.34 23.18

16QAM RB Size=50, RB Offset=0 22.72 22.93 22.63

RB Size=50, RB Offset=24 22.60 22.86 22.59

RB Size=50, RB Offset=49 22.81 22.98 22.75

RB Size=100, RB Offset=0 22.45 2273 22.35
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 4.28 13 Pass
QPSK (100%RB Size) 5.27 13 Pass
16QAM (1RB Size) 433 13 Pass
16QAM (100%RB Size) 4.89 13 Pass
QPSK:
Frequency RRzgziiv: i ;ral;’lig RX A SG Suz:t;:leltedAntenna A:i(:};te Limit
(MH2) | gy | Angle | HORRC) PO | povel | Loss | Gain | (qpm) | (@Bm)
Degree (dBm) | (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 75.28 93 18 H 12.9 0.30 9.90 22.50 30
1732.50 74.44 238 2.0 \% 9.6 0.30 9.90 19.20 30
3 MHz Bandwidth
1732.50 74.61 268 14 H 12.3 0.30 9.90 21.90 30
1732.50 74.39 225 17 \% 9.5 0.30 9.90 19.10 30
5 MHz Bandwidth
1732.50 74.55 101 23 H 12.2 0.30 9.90 21.80 30
1732.50 73.73 126 2.3 V 8.9 0.30 9.90 18.50 30
10MHz Bandwidth
1732.50 74.31 181 15 H 12.0 0.30 9.90 21.60 30
1732.50 73.11 129 14 V 8.3 0.30 9.90 17.90 30
15 MHz Bandwidth
1732.50 73.84 62 17 H 115 0.30 9.90 21.10 30
1732.50 72.86 299 14 Vv 8.0 0.30 9.90 17.60 30
20 MHz Bandwidth
1732.50 73.59 202 1.0 H 11.2 0.30 9.90 20.80 30
1732.50 72.44 336 24 \% 7.6 0.30 9.90 17.20 30
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;eczl.ver table . SG Cable | Antenna A})Jsolulte Limit
(MHz) (jﬁuls;g Angle H:;:;g)ll t (PI-(I)}‘;"S Level | Loss Gain (df;V,f,) (dBm)
Degree (dBm) | (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 75.69 57 17 H 133 0.30 9.90 22.90 30
1732.50 75.24 58 24 \% 104 0.30 9.90 20.00 30
3 MHz Bandwidth
1732.50 75.39 79 11 H 131 0.30 9.90 22.70 30
1732.50 74.77 296 21 \% 9.9 0.30 9.90 19.50 30
5 MHz Bandwidth
1732.50 75.16 56 12 H 12.9 0.30 9.90 22.50 30
1732.50 74.08 165 24 \% 9.2 0.30 9.90 18.80 30
10 MHz Bandwidth
1732.50 75.01 227 24 H 12.7 0.30 9.90 22.30 30
1732.50 73.56 149 12 \% 8.7 0.30 9.90 18.30 30
15 MHz Bandwidth
1732.50 74.36 143 14 H 12.0 0.30 9.90 21.60 30
1732.50 73.27 317 14 \% 84 0.30 9.90 18.00 30
20 MHz Bandwidth
1732.50 74.21 96 19 H 11.9 0.30 9.90 21.50 30
1732.50 7257 17 11 \% 1.7 0.30 9.90 17.30 30
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 7

Ba(lll\f[l;_;iz()ith Modulation RB size/RB Offset CII;;:;el (lj\fllzldndI:Zl ClI;I;ﬁgel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.25 22.60 22.31

RB Size=1, RB Offset=12 22.13 22.53 22.26

RB Size=1, RB Offset=24 22.36 22.66 22.43

QPSK RB Size=12, RB Offset=0 21.62 21.93 21.72

RB Size=12, RB Offset=6 2154 21.85 21.65

RB Size=12, RB Offset=11 21.67 21.98 21.77

RB Size=25, RB Offset=0 21.15 21.38 20.18

> RB Size=1, RB Offset=0 2221 2251 22.16

RB Size=1, RB Offset=12 2214 22.45 22.10

RB Size=1, RB Offset=24 22.32 22.63 22.28

16QAM RB Size=12, RB Offset=0 21.52 21.84 21.62

RB Size=12, RB Offset=6 21.39 21.76 2151

RB Size=12, RB Offset=11 21.59 21.93 21.70

RB Size=25, RB Offset=0 2111 21.33 20.05

RB Size=1, RB Offset=0 22.25 22.42 2213

RB Size=1, RB Offset=24 22.16 22.35 22.09

RB Size=1, RB Offset=49 22.35 22.46 22.23

QPSK RB Size=25, RB Offset=0 21.65 21.93 21.67

RB Size=25, RB Offset=12 21.55 21.84 21.62

RB Size=25, RB Offset=24 21.74 21.98 21.71

RB Size=50, RB Offset=0 21.17 21.40 20.23

10 RB Size=1, RB Offset=0 22.27 22.46 22.35

RB Size=1, RB Offset=24 2219 22.42 22.24

RB Size=1, RB Offset=49 22.38 22.57 22.44

16QAM RB Size=25, RB Offset=0 21.62 21.96 2157

RB Size=25, RB Offset=12 21.58 21.85 21.49

RB Size=25, RB Offset=24 21.69 22.04 21.69

RB Size=50, RB Offset=0 21.13 21.52 20.24
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Bandwidth Low Middle High
Modulation RB size/RB Offset Channel Channel Channel

(L8 (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.54 22.82 22.63

RB Size=1, RB Offset=37 22.48 22.73 22.56

RB Size=1, RB Offset=74 22.58 22.90 22.68

QPSK RB Size=36, RB Offset=0 21.86 22.23 21.94

RB Size=36, RB Offset=18 21.78 22.16 21.89

RB Size=36, RB Offset=37 21.99 22.32 22.07

RB Size=75, RB Offset=0 21.16 21.57 20.22

o RB Size=1, RB Offset=0 22.43 2271 22.32

RB Size=1, RB Offset=37 22.39 22.62 22.25

RB Size=1, RB Offset=74 22.46 22.78 22.36

16QAM RB Size=36, RB Offset=0 22.57 22.96 22.69

RB Size=36, RB Offset=18 22.53 2292 22.65

RB Size=36, RB Offset=37 22.61 23.08 22.78

RB Size=75, RB Offset=0 21.25 21.42 20.27

RB Size=1, RB Offset=0 22.53 22.95 22.62

RB Size=1, RB Offset=49 22.47 22.86 22.51

RB Size=1, RB Offset=99 22.63 23.03 22.68

QPSK RB Size=50, RB Offset=0 21.83 2221 21.76

RB Size=50, RB Offset=24 21.73 22.15 21.67

RB Size=50, RB Offset=49 21.90 2231 21.80

RB Size=100, RB Offset=0 21.28 21.42 20.24

20 RB Size=1, RB Offset=0 22.57 22.96 22.66

RB Size=1, RB Offset=49 22.53 2292 22.61

RB Size=1, RB Offset=99 22.69 23.04 22.73

16QAM RB Size=50, RB Offset=0 21.84 22.28 21.79

RB Size=50, RB Offset=24 21.72 22.23 21.73

RB Size=50, RB Offset=49 21.95 22.36 21.85

RB Size=100, RB Offset=0 21.22 2151 20.27
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Peak-to-average ratio (PAR)

Modulation Middl(e dg;mnnel Lirrl:{?l(tlB) Result
QPSK (1RB Size) 4.62 13 Pass
QPSK (100%RB Size) 5.29 13 Pass
16QAM (1RB Size) 472 13 Pass
16QAM (100%RB Size) 5.77 13 Pass
EIRP:
QPSK:
. Turn Rx Antenna Substituted
Frequency lliz;zlivne ; table . SG Cable | Antenna Azi(gzte Limit
(MH2) | vy | Angle | HEENC) EOW | Level | Loss | Gain | (apm) | (@B
Degree (dBm) | (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 68.92 245 14 H 115 0.43 10.60 21.67 33
2535.00 64.52 91 1.0 Vv 5.4 0.43 10.60 15.57 33
10MHz Bandwidth
2535.00 68.66 171 15 H 11.2 0.43 10.60 21.37 33
2535.00 64.26 166 22 Y 51 0.43 10.60 15.27 33
15 MHz Bandwidth
2535.00 68.27 313 1.6 H 10.8 0.43 10.60 20.97 33
2535.00 63.41 217 1.7 \ 4.3 0.43 10.60 14.47 33
20 MHz Bandwidth
2535.00 67.83 184 21 H 104 0.43 10.60 20.57 33
2535.00 63.01 289 1.3 \ 3.9 0.43 10.60 14.07 33
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;eczl-ver table . SG Cable | Antenna A})Jsolulte Limit
(MHz) ((fgul{;';g Angle H:;:;g)ll t (PI-(I)}‘;‘;; Level | Loss | Gain (d%vrfl) (dBm)
Degree (dBm) | (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 69.61 302 2.0 H 12.2 0.43 10.60 22.37 33
2535.00 68.51 182 2.2 \% 9.4 0.43 10.60 19.57 33
10 MHz Bandwidth
2535.00 69.34 92 2.2 H 11.9 0.43 10.60 22.07 33
2535.00 67.89 103 17 \% 8.8 0.43 10.60 18.97 33
15 MHz Bandwidth
2535.00 68.81 280 21 H 114 0.43 10.60 21.57 33
2535.00 67.34 22 2.0 \% 8.2 0.43 10.60 18.37 33
20 MHz Bandwidth
2535.00 68.55 189 12 H 111 0.43 10.60 21.27 33
2535.00 66.72 200 21 \% 7.6 0.43 10.60 17.77 33
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

LTE Band 12:
Maximum Output Power
B*‘(‘l‘\gﬁiz‘;th Modulation |  RB size/RB Offset S & vom e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 23.75 24.16 23.82
RB Size=1, RB Offset=2 23.66 24.09 2371
RB Size=1, RB Offset=5 23.88 24.24 23.93
QPSK RB Size=3, RB Offset=0 23.42 2362 23.35
RB Size=3, RB Offset=1 2332 2353 2331
RB Size=3, RB Offset=2 2354 2372 23.45
RB Size=6, RB Offset=0 22.93 23.16 22.86
L4 RB Size=1, RB Offset=0 23.79 24.16 23.84
RB Size=1, RB Offset=2 23.72 24.04 2374
RB Size=1, RB Offset=5 23.85 24.28 23.96
160AM | RB Size=3, RB Offset=0 23.47 2367 23.39
RB Size=3, RB Offset=1 23.39 2361 23.30
RB Size=3, RB Offsat=2 2352 2374 23.42
RB Size=6, RB Offset=0 22.96 2316 22,82
RB Size=1, RB Offset=0 2373 24.09 23.88
RB Size=1, RB Offset=7 2367 24.00 2375
RB Size=1, RB Offset=14 23.82 24.16 24.00
QPSK RB Size=8, RB Offset=0 23.42 2364 23.35
RB Size=8, RB Offset=4 23.34 2353 23.29
RB Size=8, RB Offset=7 2352 2370 23.39
RB Size=15, RB Offset=0 2291 23.20 2287
30 RB Size=1, RB Offset=0 23.83 24.09 23.87
RB Size=1, RB Offset=7 2374 24.00 2377
RB Size=1, RB Offset=14 23.89 2413 23.96
160AM | RB Size=8, RB Offset=0 23.48 2369 2337
RB Size=8, RB Offset=4 23.39 2362 23.24
RB Size=8, RB Offset=7 2361 2375 23.43
RB Size=15, RB Offset=0 22.86 2321 22.84
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S—— Low Middle High
Modulation RB size/RB Offset Channel Channel Channel

bi1im) (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.89 24.21 23.82

RB Size=1, RB Offset=12 23.77 24.15 23.77

RB Size=1, RB Offset=24 24.00 24.26 23.93

QPSK RB Size=12, RB Offset=0 23.44 23.72 23.34

RB Size=12, RB Offset=6 23.37 23.67 23.23

RB Size=12, RB Offset=11 23.50 23.79 23.42

RB Size=25, RB Offset=0 22.89 23.24 22.87

>0 RB Size=1, RB Offset=0 23.83 24.2 23.72

RB Size=1, RB Offset=12 23.72 24.11 23.60

RB Size=1, RB Offset=24 23.94 24.28 23.85

16QAM RB Size=12, RB Offset=0 23.52 23.76 23.42

RB Size=12, RB Offset=6 23.46 23.70 23.35

RB Size=12, RB Offset=11 23.60 23.87 23,51

RB Size=25, RB Offset=0 22.96 23.27 22.84

RB Size=1, RB Offset=0 23.87 24.05 23.69

RB Size=1, RB Offset=24 23.81 23.93 23.65

RB Size=1, RB Offset=49 23.92 24.13 23.74

QPSK RB Size=25, RB Offset=0 23.35 23.62 23.47

RB Size=25, RB Offset=12 23.31 23.56 23.36

RB Size=25, RB Offset=24 23.40 23.69 23.55

RB Size=50, RB Offset=0 22.93 23.27 22.98

100 RB Size=1, RB Offset=0 23.82 24.07 23.96

RB Size=1, RB Offset=24 23.70 23.96 23.86

RB Size=1, RB Offset=49 23.88 24.16 24.06

16QAM RB Size=25, RB Offset=0 23.31 23.65 23.42

RB Size=25, RB Offset=12 23.19 23.56 23.39

RB Size=25, RB Offset=24 2341 23.76 23.53

RB Size=50, RB Offset=0 22.98 23.32 22.97
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Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 5.36 13 Pass
QPSK (100%RB Size) 6.21 13 Pass
16QAM (1RB Size) 572 13 Pass
16QAM (100%RB Size) 6.12 13 Pass
ERP:
QPSK:
. Turn Rx Antenna Substituted
Frequency llieceéll.ver table . SG Cable | Antenna Azsolulte Limit
(MHz) (ggul\l;;g Angle H(e:f)ht FI-(I);:’; Level | Loss | Gain (dg:l) (dBm)
Degree (dBm) | (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
707.00 89.66 245 17 H 18.6 0.36 4.25 22.49 34.77
707.00 86.54 114 15 \% 155 0.36 4.25 19.39 34.77
3.0MHz Bandwidth
707.00 88.42 132 14 H 17.4 0.36 4.25 21.29 34.77
707.00 86.86 75 17 \% 15.8 0.36 4.25 19.69 34.77
5 MHz Bandwidth
707.00 87.95 215 15 H 16.9 0.36 4.25 20.79 34.77
707.00 84.63 102 17 \% 13.6 0.36 4.25 17.49 34.77
10 MHz Bandwidth
707.00 87.48 114 15 H 16.5 0.36 4.25 20.39 34.77
707.00 84.27 123 17 \% 133 0.36 4.25 17.19 34.77
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16QAM:
. Turn Rx Antenna Substituted
Frequency l;eczl-ver table . SG Cable | Antenna A})Jsolulte Limit
(MHz) ((fgul{;';g Angle H:;:;g)ll t (PI-(I)}‘;‘;; Level | Loss | Gain (d%vrfl) (dBm)
Degree (dBm) | (dB) (dB)
Middle Channel

1.4 MHz Bandwidth
707.00 88.77 102 19 H 17.7 0.36 4.25 21.59 34.77
707.00 85.25 75 17 \% 14.3 0.36 4.25 18.19 34.77

3.0 MHz Bandwidth
707.00 87.54 148 16 H 16.5 0.36 4.25 20.39 34.77
707.00 85.04 175 17 \% 14.0 0.36 4.25 17.89 34.77

5 MHz Bandwidth
707.00 86.87 125 16 H 15.9 0.36 4.25 19.79 34.77
707.00 84.67 136 14 \% 13.7 0.36 4.25 17.59 34.77

10 MHz Bandwidth
707.00 86.58 63 18 H 15.6 0.36 4.25 19.49 34.77
707.00 84.34 258 17 \% 13.3 0.36 4.25 17.19 34.77
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LTE Band 17:

Bandwidth | 7040 1a6i0n RB size/RB Offset o i v

(e (dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.45 2397 23.63

RB Size=1, RB Offset=12 2333 23.94 2355

RB Size=1, RB Offset=24 2350 24.07 23.69

QPSK RB Size=12, RB Offset=0 2324 2357 2315

RB Size=12, RB Offset=6 2315 2354 2307

RB Size=12, RB Offset=11 2330 2365 23.18

RB Size=25, RB Offset=0 2294 2318 22 84

>0 RB Size=1, RB Offset=0 2356 23.94 23.62

RB Size=1, RB Offset=12 23.47 2386 2350

RB Size=1, RB Offset=24 23.68 24.06 23.68

16QAM RB Size=12, RB Offset=0 2214 2253 2226

RB Size=12, RB Offset=6 2211 22.40 2219

RB Size=12, RB Offset=11 2222 22,64 2233

RB Size=25, RB Offset=0 2291 2313 2283

RB Size=1, RB Offset=0 2352 23.88 2367

RB Size=1, RB Offset=24 23.42 23.84 2357

RB Size=1, RB Offset=49 23.63 2391 23.74

QPSK RB Size=25, RB Offset=0 2217 2243 2223

RB Size=25, RB Offset=12 2214 2231 2216

RB Size=25, RB Offset=24 2224 2248 2235

RB Size=50, RB Offset=0 2294 2314 2287

100 RB Size=1, RB Offset=0 2358 2388 23.62

RB Size=1, RB Offset=24 23.48 2384 2355

RB Size=1, RB Offset=49 2370 2399 2374

16QAM RB Size=25, RB Offset=0 2213 2249 22,25

RB Size=25, RB Offset=12 22,08 2236 2217

RB Size=25, RB Offset=24 2225 2257 2231

RB Size=50, RB Offset=0 22.92 2317 22.85
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Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 433 13 Pass
QPSK (100%RB Size) 5.75 13 Pass
16QAM (1RB Size) 4.77 13 Pass
16QAM (100%RB Size) 5.93 13 Pass
ERP:
QPSK:
Receiver Turn Rx Antenna Substituted Absolute o
Frequency Reading table er | T SG Cable | Antenna | | evel Limit
(MHz) (dBpV) DAngle (n%) /vy | Level | Loss | Gain (dBm) (dBm)
egree (dBm) | (dB) (dB)
Middle Channel
5 MHz Bandwidth
710.00 87.95 58 19 H 16.9 0.36 4.25 20.79 34.77
710.00 85.58 175 15 \% 14.6 0.36 4.25 18.49 34.77
10 MHz Bandwidth
710.00 87.24 152 18 H 16.2 0.36 4.25 20.09 34.77
710.00 85.08 142 16 \% 14.1 0.36 4.25 17.99 34.77
16QAM:
Rx Antenna Substituted
Frequency %Z;Ziivne . ;l;‘l;’lilel . SG Cable | Antenna A});(;l‘l:lte Limit
(MHz) (dBuVSg Angle H(e:;lg)h ¢ (1;_(1)}35 Level | Loss | Gain (dBm) (dBm)
Degree (dBm) | (dB) (dB)
Middle Channel
5 MHz Bandwidth
710.00 87.25 158 15 H 16.3 0.36 4.25 20.19 34.77
710.00 84.35 107 15 \% 134 0.36 4.25 17.29 34.77
10 MHz Bandwidth
710.00 87.08 123 15 H 16.1 0.36 4.25 19.99 34.77
710.00 84.73 115 14 \% 13.7 0.36 4.25 17.59 34.77
Note:

All above data were tested with no amplifier
Absolute Level = SG Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standards
FCC 47 §2.1049, §22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

CMW500/
CMU200

Test Data

Environmental Conditions

Temperature: 25~26C
Relative Humidity: 55~56 %
ATM Pressure: 101.0~101.5kPa

The testing was performed by Ada Yu from 2016-10-25 to 2016-11-20.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables and plots.
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Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (l\(/l[Hz) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 2445 316.6
EGPRS(8PSK) 836.6 2485 320.6
Frequenc 99% Occupied 26 dB Emission
Mode (I\(/l[Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4,208 4.870
HSUPA (BPSK) 836.6 4.188 4.890
HSDPA (16QAM) 836.6 4.208 4.870
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (B‘,‘[HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 2458 313.6
EGPRS(8PSK) 1880.0 2445 316.6
Frequenc 99% Occupied 26 dB Emission
Mode (I\?IH ) y Bandwidth Bandwidth
& (MHz) (MHz)
RMC (BPSK) 1880.0 4,208 4.910
HSUPA (BPSK) 1880.0 4228 4.910
HSDPA (16QAM) 1880.0 4228 4.870
an ar
AWS Band (Part 27
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1732.6 4.208 4.890
HSUPA (BPSK) 1732.6 4,208 4.890
HSDPA (16QAM) 1732.6 4.208 4.890
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Cellular Band (Part 22H)

99% Occupied & 26 dB Emissions Bandwidth for GSM (GMSK) Mode

Marker 1 [T1] RBW 5 kHz RF Att 40 dB
®Ref Lvl 6.63 dBm VBW 10 kHz
37.5 dBm 836. 44569138 Mz SWI 200 ns Uni t dBm
37.5
7.5 dB O fse va|[T1] 4. 63 dBen
30—D1 20 22 dBm 8346 445601 ML
OPH 244. 48897796 kHz
VTl [T1] 15. 46 dBn}
20 T 2 836. 47775551 MHz
f K VT2 [T1] 16. 12 dBr
10 36 72 449 N
4 23 dBm \ All|[T1] -5.55 dB
K 316. 63326653 kHz

: [ A
/ \

- \w« \A'*W
- 50 wa
62. 5|
Center 836.6 Mz 200 kHz/ Span 2 MHz
Dat e: 6. NOV. 2016 09: 20: 20

99% Occupied & 26 dB Emissions Bandwidth for EDGE Mode

Marker 1 [Ti] RBW 5 kHz  RF Att 40 dB
Ref Lvl -1.27 dBm  VBW 10 kHz
37.5 dBm 836. 44569138 Mz SWF 200 ns Uni t dBm
37.5
7.5 dB Offse Vai|[T1) -1. 27 dBr
30| A6 445691 MH:
OPE 248. 49699399 kHz
[-D1 23.15 dBm T 1T T4 46 a5
20 836. 47775551 Mz
T 5 VT2 [T1] 73 dBn)
10 16 625251 M
All[T1] -4.58 dB
320. 64128257 kHz
0
| D2|-2.5 dgm 7 L
-10) / t

20 fa M

/ \
/

o — Sy ol

Center 836.6 Miz 200 kHz/ Span 2 Mz

Dat e: 20. NOV. 2016 14:24: 44
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99% Occupied & 26 dB Emissions Bandwidth for RMC (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -2.38 dBm VBW 300 kHz
37.5 dBm 834. 16513026 Mz SWr 5 s Uni t dBm
37.5
7.5 dB O fse vYi|[T1] -2.38 dB
| ) [ A ]
30| 4. 16513026 Mt
OPE 4.20841683 Mz
20 DL 21.128 dBm N . VTl [T1] 11. 95 dBr
SV WA 834. 46573146 Mz
TYk v tzz[ T1] 1d. 99 dBr
10| 3 8741 30 ML
Al|[\T1] -3.54 dB
1V 1M
, 4.86973948 Mz
0
D2 |-4.72 dBm 7 \1
[ {
20 " / \
MMV\—N\/\’ WMMMM
- 30
- 40
-50)
-62. 5|
Center 836.6 Mz 1 MHz/ Span 10 Mz
“Date 6. NOV. 2016 10: 26: 35

99% Occupied&26 dB Emissions Bandwidth for HSUPA (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -5.50 dBm VBW 300 kHz
37.5 dBm 834. 14509018 Mz SWI 5 ns Uni t dBm
37.5
7.5 dB Ofse Vi|[T1] -§.50 dBn[—
30| 441450901 ML
OPH 4.18837/675 Mz
VTl [T1] 11. 26 dBr
PPN o5
20/=Bt—o- bl M b 834. 48577154 Mz
y Sl T1] 1Q. 25 dBi
10 E 48 6741 QM
AL|NT1] -1.78 dB
1VAX 4.88977956 Mz ™
0
D2 |-6.33 dBm # \1
10 | A
-20 WM / \
_3OWWW
- 40
-50
-62. 5
Center 836.6 Miz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 35: 10

FCC Part 27, FCC Part 22H/24E

Page 40 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

99% Occupied & 26 dB Emissions Bandwidth for HSDPA (16QAM) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -5.36 dBm VBW 300 kHz
37.5 dBm 834. 14509018 MHz SWr 5 ns Uni t dBm
37.5
7.5 dB O fse va|[T1] §.36 dBnf
30| 834 14509018 MH
OPH 4.20841683 Mz
VTl [T1] 11. 04 dBn}
20l—-D1 20123 dBm
WMW\W\M 834. 46573146 Mz
T1 g.83 dBr
I i
10 348 67414830 MY
Al KT -g. 70 dB
4.86973948 Mz
0
D2 |-5.77 dBm i \1
19 / \
- 20| l/ \

- 30|

\MJM

- 40|
- 50|
62. 5|
Center 836.6 M1z MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 33: 13
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PCS Band (Part 24E)
99% Occupied & 26 dB Emissions Bandwidth for GSM (GMSK) Mode
Marker 1 [T1] RBW 5 kHz RF Att 40 dB
®Ref Lvl 3.20 dBm VBW 10 kHz
37.5 dBm 1.87984858 GHz SWr 180 ns Uni t dBm
37.5
7.5 dB Ofse v1|[T1] 20 dBi
30| 1 Q 52 CH
—D1 27.115 dBm OPH 583535711 KFZ
IMA""‘\ VTl [T1] 14. 43 dBn|
20 1.87987708 Gz
Ly 2 VTR [T1] 11. 73 dBn|
10 1 Q12292 Gkt
?{ \1 Aal|[T1] 80 dB
) o2 1. 15 dem ] \ 313. 52915110 kHz
-10 X
-20
_30 // \{l
- wﬂ - lk.“.w
_5OML,J<M LMW,
-62.5|
Center 1.88 GHz 177.78528 kHz/ Span 1.7778528 MHz
Dat e: 6. NOV. 2016 09: 42: 28

99% Occupied & 26 dB Emissions Bandwidth for EGPRS Mode

Marker 1 [T1] RBW 5 kHz RF Att 40 dB
Ref Lvl -4.00 dBm VBW 10 kHz
34.5 dBm 1.87984569 GHz SWI 200 ns Uni t dBm
34.5
20 75 dp Ofse Vai|[T1] -4.00 dBr
1.87984569 GHz
OPH 244. 48897796 kHz
20Dl _20.|76 dBm
T T T1] 96 dbr
1.87987776 GHz
10l > VT2 [T1] 7.94 dBnj
f
1.88012224 GHz
Al|[T1] -2.48 dB
0| ? \l SO O O0S5S KTriZ
D2 |-5.24 dBm
| t
- 20| / (L*\\
- 30|
- 40|
- 50 .l“ﬂh WM'L‘“
AT VT
- 60|
65. 5|
Center 1.88 GHz 200 kHz/ Span 2 MHz
Dat e: 6. NOV. 2016 09: 55: 38
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99% Occupied & 26 dB Emissions Bandwidth for RMC (BPSK) Mode

Mar ker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -4.05 dBm VBW 300 kHz
34.5 dBm 1. 87754509 GHz Swr 5 s Unit dBm
34.5
7.5 dB Ofse v -
30 1([T1] 4. 05 dBn| A ]
1.87754509 GHz
OPH 4.20841683 MHz
20(—DL 20.94 dBm Hh i T Tt 79 dBr
FRAN AW 1] :
1.87788577 GHz
7 2 7
10 TN T1] 10. 82 dBr
1. 88209419 GHz
AllrY -3.33 dB )
e ¥ \ r—soostosa—r] L
——D2 |-5. 06 dBm \L
10 // g\
_ZOMM N T |
- 30|
40
- 50|
- 60|
- 65. 5|
Center 1.88 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 00: 44

99% Occupied & 26 dB Emissions Bandwidth for HSUPA (BPSK) Mode

Marker 1 [T1i] RBW 100 kHz RF Att 40 dB
Ref Lvl -4.52 dBm VBW 300 kHz
37.5 dBm 1. 87754509 GHz SwWr 5 ms Uni t dBm
37.5
7.5 dB O fse vi|[T1 -4.52 dBn|
[T1] =
30 187754500 Gk
fo: 4.22845691 Mz
VTl [T1] g. 69 dBnj
20—pr—TY [T aBm WLV T 87786573 Oz
/J'MAJ Mv\ [T1] 9.52 dBr
¥ e
10 188200419 GH
Al[N\T1] -3.58 dB
L 4. 90981964 M|™™
0
| D2 6.9 dBm i/ \1
-10 i A
-20 J«/ \“’V\
- 30|
- 40
-50
-62.5
Center 1.88 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 19: 01
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99% Occupied & 26 dB Emissions Bandwidth for HSDPA (16QAM) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -5.16 dBm VBW 300 kHz
37.5 dBm 1.87756513 GHz SWr 5 ns Uni t dBm
37.5
7.5 dB Ofse Yail|[T1] -5.16 dBn|
30 187756513 CGH
OPH 4.22845691 Mz
VTl [T1] 1Q. 28 dBn}
20_D1_20.129 dBm
WMW 1.87786573 Gz
3
Tvy TZ[ T1] 1Q. 03 dBr
v 1 8209419 G

10
Al|NT1] -4.15 dB
4.86973948 Mz

0

——D2 |-5. 71 dBm ;I

b \

- 30|
- 40|
-50
62.5
Center 1.88 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016  10: 21: 00
WCDMA BAND 4 (Part 27):
99% Occupied & 26 dB Emissions Bandwidth for RMC (BPSK) Mode
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
® Ref Lvl -3.79 dBm VBW 300 kHz
37.5 dBm 1. 73016513 GHz Swr 5 ns Uni t dBm
37.5
7.5 dB Ofse v1|[T1] -4.79 dBr
30| 1 301651 CHE
CPj 4.20841683 Mz
sol-D1 20./9 dBm _ V11 [T1] 12.14 dBr
M MTHAY 1.73048577 GHz
Tl v 22[ T1] 1Q. 94 dBn|
Y 1 469419 CHE

10
Al |\r1] -3.14 dB
4.88977956 Mz

0

e o !
/ l

- 30

- 40|
- 50|
62. 5|
Center 1.7326 GHz 1 MHz/ Span 10 Mz
Dat e: 6. NOV. 2016 10: 45: 04
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99% Occupied & 26 dB Emissions Bandwidth for HSUPA (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -4.73 dBm VBW 300 kHz
37.5 dBm 1.73016513 GHz SWr 5 ns Uni t dBm
37.5
7.5 dB Ofse Yail|[T1] 4. 73 dBn|
30 1_73016513 GH
OPH 4.20841683 Mz
VTl [T1] g. 98 dBnj
205339 86—6Bs
AN A AN 1. 73048577 Gz
T / WN\W(\ [T1] g. 42 dBr
10| J L2 1 469419 G
Al|N\T1] 4.91 dB
4.88977956 Mz
0
I D2 |-6.14 dBm }/ \
10 [ |
_20 wv/ \M
- 20 LV
- 40
-50
62. 5

Center 1.7326 GHz

Dat e: 6. NOv. 2016

10: 53: 16

Span 10 MHz

99% Occupied & 26 dB Emissions Bandwidth for HSDPA (16QAM) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -5.40 dBm VBW 300 kHz
37.5 dBm 1.73014509 GHz SWr 5 s Uni t dBm
37.5
7.5 dB Ofse Yail|[T1] -5§.40 dBn|
30 173014509 GH
OPH 4.20841683 Mz
VTl [T1] 1Q. 31 dBn}
20[—B+—+9—65—6B
MMM 1. 73048577 Gz
y %rz[ T1] d.88 dBr
10 N/ 1 469419 GH:
Al|NT1] 2.16 dB
4.88977956 Mz
0
—D2 |-6.31 dBm J \1
- 10 / by
w// \\Mu
_ 30 o N
- 40
- 50
62. 5

Center 1.7326 GHz

Dat e: 6. NOv. 2016

10: 55: 19

Span 10 MHz
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Report No.: RSZ2160926005-00D

LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(Mgz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.094 1291
14
16QAM 1.105 1.268
QPSK 2.693 2.898
3.0
16QAM 2.693 2910
QPSK 4.549 5.090
5.0
16QAM 4.549 5.090
QPSK 8.978 9.900
10.0
16QAM 8.978 9.619
QPSK 13.587 15.030
15.0
16QAM 13.527 15.030
QPSK 18.036 19.479
20.0
16QAM 17.956 19.319
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QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
®Ref Lvl 12. 41 dBm VBW 100 khHz
34 dBm 1.87978958 GHz S 8 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 12. 41 dBn|
1.87978958 GHz
fo: 1.09418838 Mz
20 T I o 05 dBn|
1 1. 87945852 GHz
[T1] .62 dBr

10 | fI\MI\rvu"IANAAf

va"u"‘ ﬂﬁ

1.88055271 GHz

O rf/
- 10|

. [

3ol Lin W

- 40

WM’% Al

- 50|

- 60|

- 66|

Center 1.88 Gz

Dat e: 25. CCT. 2016 09: 37: 39

280 kHz/

Span 2.8 MHz

QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 100 kHz
34 dBm BW  1.29058116 Mz SwWr 8 ns Uni t dBm
34
30|14 dB| X fset Yal[T1] 13. 72 dBr
1. 87958758 GHz
ndH 26.00 dB
20 B 1. 29058116 Mz
: V11 [T1] -11. 59 dBr
10 WWWM 1.87936313 Gz
VTR [ T1] -11. 81 dBn|
1. 88065371 GHz
0
19 T/ h\rz
W] wamw
_3O[LM
- 40|
- 50
- 60
- 66
Center 1.88 GHz 280 kHz/ Span 2.8 Mz
Dat e: 25. OCT. 2016 08: 58: 29

FCC Part 27, FCC Part 22H/24E

Page 47 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Mar ker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl 14. 50 dBm VBW 100 kHz
34 dBm 1. 87959319 GHz SWr 8 s Uni t dBm
34
30 14 dB| Of f set VYi1|[T1] 14. 50 dBnj

=y

87959319 GHz

OPE 1. 10541082 Mz

20 i T TTII 58 aBr
1. 87944729 GHz

10 Mkll.wuwm s oM M2, [ T1] 1.27 dBr
T} 1.880559271 GHz

. / |
/ ‘1

- 30y
- 40
-50
- 60|
- 66
Center 1.88 GHz 280 kHz/ Span 2.8 Mz
Dat e: 25. OCT. 2016 09: 30: 52
16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 100 kHz
34 dBm BW  1.26813627 Miz S 8 ms Uni t dBm
34
30l 14 dB|[ O f set Yi1|[T1] 14. 43 dBn|
1.8796Q441 GHz
ndg 26 00 dB
20 ] B 1. 26813627 M
M V11 [T1] -11. 80 dBr
10 JLUTATINY TRV RPTTHY N, W0V, TN 1. 87936874 Gz
,/ V1\"§ [ T1] -11. 62 dBn|

1.88063687 GHz

- 10|

- 20|

3
S|
£
£

- 30

- 40|

- 50

- 60

- 66

Center 1.88 GHz 280 kHz/ Span 2.8 Mz

Dat e: 25. OCT. 2016 09: 03: 34

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 30 khHz RF Att 30 dB
Ref Luvl 10.24 dBm  VBW 100 kHz
34 dBm 1. 88028257 GHz S 17 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 24 dBn
1.88028257 Gz
fo: 2.69338677 Mz
20 T T TI] 68 dBi
) 1.87865932 Gz
10 Y VT2 [T1] 4.32 dBr
TT}'VW«WWWMMW&%Z 1.88135271 GHz
O I H
-10 ,
_ 20| / q

R e

- 40|
-50)
- 60|
- 66
Center 1.88 GHz 600 kHz/ Span 6 Mz
Dat e: 25. OCT. 2016 09: 37: 55
QPSK (3.0 MHZz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 100 kHz
34 dBm BW  2.89779559 Mz sSwr 17 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 56 dBn
1.87968136 GHz
ndE 2¢[. 00 dB
20 B 89779559 M
. V11 [T1] -15. 50 dBr
10| T 1.87855110 GHz
AR AN s T1] -13.80 dBn|
1.88144890 GHz
0
- 10 / h
?l t
- 20|
-30 N ...,A..WJ[ \\MA N
ey ¥ W
- 40)
-50)
-60)
- 66|
Center 1.88 GHz 600 kHz/ Span 6 Mz
Dat e: 25. OCT. 2016 08: 59: 54

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 30 khHz RF Att 30 dB
Ref Luvl 10. 25 dBm VBW 100 kHz
34 dBm 1. 87969339 GHz S 17 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 25 dBn
1. 87969339 GHz
fo: 2.69338677 Mz
20 T T TI] 57 dBi
) 1.87865932 Gz
10| \ 4 VT2 [T1] 4. 29 dBr
%MWWMM“&Z 1.88135271 Gz
O / \
-10
_20 / 11
- 30 Pl ) A vﬁA'\‘( \km% |
Ui it/ 0 O Ja |
- 40
-50
- 60|
- 66
Center 1.88 GHz 600 kHz/ Span 6 Mz
Dat e: 25. OCT. 2016 09: 31: 26
16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 100 kHz
34 dBm BW  2.90981964 Mz S 17 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 25 dBn
1. 87969339 GHz
ndg 26 00 dB
20 B 90981964 W&z
. V11 [T1] -15. 54 dBr
10 Y 1.87855110 GHz
MU A A I bin 71 -1§. 85 dBn|
1. 88146092 GHz
0
- 10| / \n
T
2
20 )
-30 I} ‘U‘ Aﬁj \h‘, Ab\k‘ihu %
- 40|
-50
- 60
- 66
Center 1.88 GHz 600 kHz/ Span 6 Mz
Dat e: 25. OCT. 2016 09: 03: 52

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 100 kHz RF Att 30 dB
Ref Lvl 12.39 dBm VBW 300 kHz
34 dBm 1. 87984970 GHz SwWr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 39 dBn
1. 87984970 GHz
OPE 4.54909820 Mz
20 T T TI] 5T dBi
1 1. 877745549 GHz
10 A A ilwuf‘v\vl“ b ‘Z.,tr. w11 8. 72 dBr
T?ﬁv v 2 1. 882294459 GHz
O V \\
-10)
- 20| ,/ \11
LA ALM b
e w ¥
- 40|
-50)
-60)
- 66
Center 1.88 GHz 1 MHz/ Span 10 MHz
Dat e: 25. OCT. 2016 09: 38: 16

QPSK (5.0 MHz) -26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.09018036 Mz SWr 5 ns Uni t dBm
34

30|14 dB O fset Yil[T1] 14. 67 dBn
1. 877925585 GHz

ndE 26. 00 dB

20 B 5. 09018036 M
1 V11 [T1] -14. 62 dBr

10 A s gy 1.87746493 Gz
VT T1] 14. 96 dBn

\ 1.88255511 GHz

- 10| ?
20|

. WJ«W

- 40|

- 50

- 60

- 66

Center 1.88 GHz

Dat e: 25. OCT. 2016 09: 00: 28

MHz/

Span 10

MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
@Ref Lvi 12.02 dBm VBW 300 kHz
34 dBm 1.88165331 GHz swr 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 02 dBn
1. 88165331 GHz
OP¥ 4.54909820 Mz
20 T T TI] - ]2

1. 87774549 GHz

1
10 ; WVWWVAW&TKH T1] 4. 40 dBr
RZ 1.88229459 GHz
0|
-10 g
-20 Pr \
s proetlt/} w

- 40
- 50
- 60|
- 66
Center 1.88 GHz 1 MHz/ Span 10 MHz
Dat e: 25. OCT. 2016 09: 33: 01
16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.09018036 Mz SWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 64 dBn
1.87788577 GHz
ndE 26. 00 dB
20 B 5. 09018036 M
1 V11 [T1] -13. 60 dBr
10 K W T PRV SRV RPN TYY. T 1. 87746493 GHz
VT T1] -14. 91 dBnf
1.88255511 GHz
0

/ \

by Wbl

- 30y

- 40|

- 50

- 60

- 66

Center 1.88 GHz 1 MHz/ Span 10 MHz

Dat e: 25. OCT. 2016 09: 04: 19
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (10.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl 10.70 dBm  VBW 300 khHz
34 dBm 1.88298597 GHz swr 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 70 dBn

=y

88298597 GHz

OoPE 8. 97795591 Mz

20 T T TI] B85 dBi
. 1. 87553106 Gz

10 YVT2 [T1] 5.85 dBr

WWWM‘J{ 1. 88450902 GHz
| J

10

! )

“30 .Jiw} MAMWN‘

- 40
-50)
- 60|
- 66
Center 1.88 GHz 2 MHz/ Span 20 MHz
Dat e: 25. OCT. 2016 09: 38: 32
QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
@Ref Lvi ndB 26.00 dB VBW 300 kHz
34 dBm BW  9.89979960 Miz SwWr 5 ns Uni t dBm
34
30l 14 dB|[ O f set Yi1|[T1] 14. 49 dBn|
1.88346693 Gz
ndE 26. 00 dB
20 B 3. 89979960 M
VlT [T1] -1€¢. 82 dBr
10

, 1. 87505010 GHz
Ut A T 113 -14. 76 dBn
1. 88494990 GHz

0
10 H \
77{1 \&2
-20 J\} \\u‘
~30 ol A

W
N MR

- 40|
- 50)
- 60|
- 66|
Center 1.88 GHz 2 MHz/ Span 20 MHz
Dat e: 25. CCT. 2016 09: 00: 50
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 100 kHz RF Att 30 dB
Ref Luvl 10. 71 dBm VBW 300 kHz
34 dBm 1. 87593186 GHz S 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 71 dBn
1.87593186 Gz
fo: 8. 97795591 Mz
20 T T TI] —I7 dBi
] 1. 87553106 Gz
10 - h( \ VT2 of5T1] 7.23 dBr
fAWWMMV\T 1. 884500002 GHz
O / \
-10
_ 20| ) \
a0 f ,mwuf \’\J TR
'\”"\’I‘UJV\"'JWV‘rv i WY
- 40
-50
- 60|
- 66
Center 1.88 GHz 2 MHz/ Span 20 MHz
Dat e: 25. OCT. 2016 09: 33: 21
16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  9.61923848 Mz S 5 ms Uni t dBm
34
30l 14 dB|[ O f set Yi1|[T1] 14. 49 dBn|
1.87941/884 GHz
ndg 26 00 dB
20 B 9. 61923848 WM&z
. V11 [T1] -15. 82 dBr
10 y 1.87529058 GHz
WWWW/‘WMW‘/W% T1] -14. 53 dBn
1. 884900982 GHz

O }
- 10|

- 20|
-30 " | N m’/

Ao

ﬂm"\;ﬂw

- 40|
- 50)
- 60|
- 66|
Center 1.88 GHz 2 MHz/ Span 20 MHz
Dat e: 25. CCT. 2016 09: 04: 34

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (15.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl 12.73 dBm VBW 1 Mz
34 dBm 1.88447896 GHz SWr 5 ns Uni t dBm
34
30|14 dB O fset Yi1l[T1] 12. 73 dBn|
1. 88447896 GHz
OPE 13.58717}435 Mz
20 T T TI] 3 dBr
1 1.87323647 GHz
10 A mbARAA k&hwwupﬂkmm T1] .97 dBr
f Q‘ 1. 88682365 GHz
O f \
- 10
_ 20 WV/. \L
_3OWW
- 40
- 50
- 60|
- 66
Center 1.88 GHz 3 MHz/ Span 30 MHz
Dat e: 25. CCT. 2016 09: 37: 04
QPSK (15.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 1 Mz
34 dBm BW 15.03006012 Mz SWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 88 dBn
1. 88477956 GHz
ndE 26. 00 dB
20 B 15, 03006012 W&z
Y11 [T1] -14. 65 dBr
10 ASAMPNAL Al 1.87251/503 GHz
VT T1] -11. 82 dBn|
1. 88754509 GHz
0
- 10 |/ \‘2
- 20 ij E.M
- 30
- 40
- 50
- 60
- 66
Center 1.88 GHz 3 MHz/ Span 30 M-z
Dat e: 25. OCT. 2016 09:01: 19

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl 12.23 dBm VBW 1 Mz
34 dBm 1.88273547 GHz SWr 5 ns Uni t dBm
34
30|14 dB O fset Yi1l[T1] 12. 23 dBn|
1.88273547 GHz
OPE 13. 52705411 Mz
20 T T TI] 7T dBi
1] 1. 87329659 GHz
10| L TLLTT/ITIRY TERIPIAYY mmuﬁxﬂ T1] 26 _dBr
1. 88682365 GHz
0 /] \‘
- 10
- 20 \l
-3o'k~d v d |
- 40
- 50
- 60|
- 66
Center 1.88 GHz 3 MHz/ Span 30 MHz
Dat e: 25. OCT. 2016 09: 33: 42

16-QAM (15.0 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
34 dBm BW 15. 03006012 Mz S 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 13. 30 dBn
1. 88477956 GHz
ndg 26 00 dB
20 B 15, 03006012 W&z
Y11 o1Ty -14. 52 dBr
10 A st MWWN 1.87251503 GHz
VT T1] -14. 39 dBn|
1. 88754509 GHz
O } \7
- 10 j'l i
- 20 'w/
-30
- 40|
-50
- 60
- 66
Center 1.88 Gz 3 MHz/ Span 30 Mz
Dat e: 25. OCT. 2016 09: 03: 07

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 300 kHz RF Att 30 dB
Ref Lvl 11.83 dBm VBW 1 Mz

34 dBm 1.88589178 GHz SwWr 5 s Uni t dBm
34

30|14 dB O fset Yil[T1] 11. 83 dBn

1.88589178 GHz

OPE 18. 03607214 M

20 T T TI] 7 dBr

1 1.87106212 GHz

10 T '.'v_lvu ‘AAﬂN‘u'un Kol ‘.LAJ\XNI JLT1] .57 dBr

‘T 1. 88909820 GHz

O J \
-10)
- 20| / \M

ol ALANAY g
- 40|
-50)
-60)
- 66

Center 1.88 GHz 4 WMHz/ Span 40 MHz

Dat e: 25. OCT. 2016 09: 36: 39

QPSK (20.0 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 M
34 dBm BW  19.47895792 Mz SWr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] 11. 68 dBn
1.88589178 GHz
nde 26l 00 dB
20 B 19, 47895792 W&z
1 VTl [T1] -14. 45 dBr
10 T PRI Y ST 1. 870260052 GHz
VAN Viaa? AU RAVidR g
VT T1] -17. 23 dBn|
1.88973948 GHz
0
-10| T( \
ﬁz
b W,J.MP\W\I‘“J \““w“'«w
,30W M
- 40|
-50)
- 60)
-66
Center 1.88 GHz 4 MHz/ Span 40 Mz
Dat e: 25. OCT. 2016 09: 01: 36

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl 12.48 dBm VBW 1 Mz

34 dBm 1.88749499 GHz SWr 5 ns Uni t dBm
34

30|14 dB O fset Yil[T1] 14. 48 dBn

1. 887494499 GHz

OPE 17. 95591182 Mz

20 T T TI] 75 dBi

1 1.87106212 GHz

10| T T A1y ..LAAV.& ME2T1] 7. 85 dBr

NP W Wy LAS W A B |
1. 88901/804 GHz
O / L‘
- 10
- MW”VNM /[ &M

_30M %
- 40
- 50
- 60|
- 66

Center 1.88 GHz 4 WMHz/ Span 40 MHz

Dat e: 25. OCT. 2016 09: 34: 03

16-QAM (20.0 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
34 dBm BW  19. 31863727 Mz SWIr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 33 dBn
1.88629259 GHz
ndE 2¢. 00 dB
20 B 19 31863727 V&
1VT1 [ T1] -13. 36 dBn|
10| P "I DI FTUR YO | DTN | 1.87034068 GHz
AT AR A AS
vT T1] -14. 82 dBr
1.88965932 GHz
O j \
-10 T
b Wf T“““\
-30W MMNMA
- 40|
- 50)
- 60|
- 66|
Center 1.88 GHz 4 WMHz/ Span 40 MHz

Dat e:

25. CCT. 2016 09: 02: 44

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(Mgz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.105 1.285
14
16QAM 1.094 1.285
QPSK 2.681 2.898
3.0
16QAM 2.693 2.922
QPSK 4.549 5.090
5.0
16QAM 4.549 5.110
QPSK 9.018 9.739
10.0
16QAM 8.978 9.659
QPSK 13.527 14.849
15.0
16QAM 13.527 14.790
QPSK 18.036 19.399
20.0
16QAM 17.956 19.479

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 30 kHz RF At t 30 dB
@Ref Lvi 14.17 dBm  VBW 100 kHz
34 dBm 1.73285631 GHz SwWr 8 ns Uni t dBm
34
30 14 dB| Of f set Yi1|[T1] 14. 17 dBn|
1.73285631 Gz
OoPE 1.10541j082 Mz
20 PERAEE R 54 dBi
1.73195291 Gz
10 MM\AWW’VM [T1] d. 24 der

1. 73309832

GHz

O /
- 10

. /

_30 WI “I'RUWM

i,

- 40
-50
- 60|
- 66

Center 1.7325 Gz 280 kHz/ Span 2.8 Mz

Dat e: 25. OCT. 2016 09: 51: 39
QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 100 kHz

34 dBm BW  1.28496994 Mz S 8 ms Uni t dBm
34

30|14 dB O fset Yil[T1] 14. 58 dBn

1. 73203707 GHz

ndg 26 00 dB

20 B 1. 28496994 M

: V11 [T1] -11. 40 dBr

10 MWWW\"\ 1.73185752 Gz

VTR [T1] -11. 83 dBn|

1.73314248 GHz
0

Tﬁr 2

- 10| ]
- 20|

,3OMMW il

WA%

- 40|
- 50)
- 60|
-66
Center 1.7325 GHz 280 kHz/ Span 2.8 MHz
Dat e: 25. CCT. 2016 09:12: 15

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl 13.73 dBm VBW 100 kHz
34 dBm 1.73237375 GHz SWr 8 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 13. 73 dBr
1. 73237375 GHz
OPH 1. 09418838 Mz
20 T TTII] TT87 dBn|
1
1.73195852 GHz
1 hfhjfknjww#w [T1] 4.78 dBr
1
% 12 1. 73305271 GHz

! \

- 30|

W
- 40
-50
- 60|
- 66|
Center 1.7325 GHz 280 kHz/ Span 2.8 Mz
Date: 25. CCT. 2016 09:48:55
16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz  RF Att 30 dB
@Ref Lvi ndB 26.00 dB VBW 100 kHz
34 dBm BW  1.28496994 Miz swr 8 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 13. 70 dBn
1. 73271042 GHz
ndE 26. 00 dB
29 B T. 28496094 Mz
: V11 [T1] -13. 12 dBr
10 WMWM 1.73186313 Gz
V%g [ T1] -11. 68 dBn|

1.73314810 GHz

i |
[ \
,3OMMHVA/WM Wgnw%

- 40|
- 50)
- 60|
-66
Center 1.7325 GHz 280 kHz/ Span 2.8 MHz
Dat e: 25. CCT. 2016 09:15: 25
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl 11. 66 dBm VBW 100 kHz

34 dBm 1.73218136 GHz SWr 17 ns Uni t dBm
34

3014 dB| X fset Yal[T1] 11. 66 dBr

1.73218136 GHz

fo: 2.68136273 Mz

20 T TTII] —IZ dBn

1 1.73117134 GHz

10 T N r T VT Y| .35 dBr

deWWMN&Mv\T 1 73385271 G

0 / \
-10
20 / \

_30M 'lv‘v"L‘rL\i; AJJ \LN. ,hv.,n V"VVM
-40
-50
-60
- 66|

Center 1.7325 GHz 600 kHz/ Span 6 Mz

Dat e: 25. OCT. 2016 09:51:59

QPSK (3.0 MHZz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 100 kHz
34 dBm BW  2.89779559 Mz SWr 17 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 77 dBn
1. 73213327 GHz
ndE 26. 00 dB
20 B 89779559 WM&z
1 V11 [T1] -15. 37 dBr
10 A ¥ A 1.73105110 GHz
WWNMMM\NM T1] 14 82 den
1. 73394890 GHz
0
- 10 l \
?l Jﬁ
- J \
_30 ¥ TR
WWH tf 'NWWM
- 40|
- 50
- 60
- 66|
Center 1.7325 GHz 600 kHz/ Span 6 Mz

Dat e:

25. OCT. 2016 09:12:53

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl 10. 24 dBm VBW 100 kHz
34 dBm 1. 73352806 GHz SWr 17 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 1d. 24 dBr
1. 73352806 GHz
OPH 2.69338677 Mz
20 T TTII] 77 dBn
1.73115932 GHz
10| | L %T [T1] §.73 dBr
?WWM ‘.%2 1.73385271 Gz
O / \1
-10
_20 / \
o ik rmv““ﬂ) \‘WWW "
-40
-50
- 60|
- 66|
Center 1.7325 GHz 600 kHz/ Span 6 Mz
Dat e: 25. OCT. 2016 09:49: 15
16-QAM (3.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 100 kHz
34 dBm BW  2.92184369 Mz sSwr 17 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 79 dBn
1.73213327 GHz
ndE 2¢[. 00 dB
20 B 92184369 M
1 V11 [T1] -14. 02 dBr
10 1 1.73105110 GHz
UM AALNAAAT AL A AR A T1] 14 84 den
1. 73397295 GHz
O / \
- 10| T+
2
- 20|
-30 . “,\l/ \tal. A
LAl TR iy
- 40
-50)
-60)
-66
Center 1.7325 GHz 600 kHz/ Span 6 Mz
Dat e: 25. OCT. 2016 09: 15: 41

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 100 kHz RF Att 30 dB
Ref Lvl 12.95 dBm VBW 300 kHz

34 dBm 1. 73232966 GHz SwWr 5 s Uni t dBm

34
30|14 dB O fset Yil[T1] 14. 95 dBn
1. 73232966 GHz
OPE 4.54909820 Mz
20 T T TI] 79 dBi
1 1. 73024549 GHz
10 v MV,W\JI rran Ay 211 g.43 dBr
I 1. 734794459 GHz

0

T |

- 30pM

Y LINON

- 40|
-50)
- 60|
- 66
Center 1.7325 GHz 1 Mz/ Span 10 Mz
Dat e: 25. OCT. 2016 09: 52: 24
QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.09018036 Mz SWr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 28 dBn
1. 73463427 GHz
nde 26l 00 dB
20 B 5. 09018036 M
VT11[ T1] -14. 12 dBr
10 AN Al PN MM 1.729964493 GHz
VT T1] 14. 85 dBn
1. 73505511 GHz
0

- 40|
- 50)
- 60|
- 66|
Center 1.7325 GHz 1 MHz/ Span 10 MHz
Dat e: 25. CCT. 2016 09:13: 17

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 100 kHz RF Att 30 dB
Ref Lvl 13.18 dBm VBW 300 kHz

34 dBm 1. 73080661 GHz SwWr 5 ms Uni t dBm
34

3014 dB| X fset Yal[T1] 13.18 dBr

1.73080661 GHz

fos: 4.54909820 Mz

20 T TTII] T80 dBn|

1 1.73024549 GHz

10 TI\I\\‘LJ‘ULM '\vA.“th‘LlAw Yy I, AN T 1] 7.16 dBr

f T 1. 73479459 GHz

0 J \

-10

-39 A’\LAL]‘}\#\".
- 40
-50
-60
- 66|

Center 1.7325 Gz 1 MHz/ Span 10 Mz

Dat e: 25. OCT. 2016 09: 49: 37

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
@Ref Lvi ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.11022044 Miz SwWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 31 dBn
1.73343186 Gz
ndE 26. 00 dB
20 B 511022044 V&
4 VT [T1] 14. 04 dBr
10 AWMW"WMWM% 1.72996493 GHz
VT T1] 14. 88 dBn
1. 73507515 GHz
0
J \
[ T%

- 30

- 40|

- 50

- 60

- 66

Dat e:

Center 1.7325 GHz

25. OCT. 2016 09: 16: 07

Span 10

MHz

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (10.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 10. 49 dBm VBW 300 khHz
34 dBm 1. 73616733 GHz SWr 5 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 1d. 49 dBr
1.73616733 GHz
fo: 9. 01803607 Mz
20 T TTII] 52 dBn
) 1.72803106 GHz
o i
10| T1 Y. T1] .02 dBr
WW’UNMWWWWWA 1 73704910 G

. |

N

lhlktlln "

-30MWW‘-@ W

- 40

- 50|

- 60|

- 66|

Center 1.7325 Gz 2 M/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 52: 39
QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  9.73947896 M swr 5 ns Uni t dBm
34
30|14 dB| X fset Yal[T1] 11. 58 dB;
1.72843186 Gz
nd#g 26 00 dB
20 B 9. 73947896 Wz
Bl V11 [T1] -14. 41 dBr
10 1 . Akt - 1. 72767034 GHz
WP TPy T1] 14. 76 dBr
1.73740982 Gz
0
~10) f k
? }2
- 20
- 30 4 I_A:VULIIJ vl/\. ‘.'AVA |
- 40
-50)
- 60)
- 66|
Center 1.7325 Gz 2 M/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 13: 38

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 10. 77 dBm VBW 300 kHz
34 dBm 1. 73420341 GHz SWr 5 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 1d. 77 dBr
1.73420341 GHz
fo: 8.97795591 Mz
20 T TTII] 79 dBn
. 1.72803106 GHz
10 S P Ww NP | 7.50 dBr
T‘A‘W M 1. 73700902 GHz
0 I \
-10
- 20| AJ “‘
- 30| 4 [T AM} L‘A.
AN
-40
-50
-60
- 66|
Center 1.7325 GHz 2 Mz/ Span 20 Mz
Dat e: 25. OCT. 2016 09:49:53

16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 khHz
34 dBm BW  9.65931864 Miz SWr 5 ms Uni t dBm
34
30|14 dB| X fset vYalrTa) 11.11 dB
1.73644790 GHz
ndfg 26 00 dB
20 B 9. 65031864 Wz
VTi [T1] -16. 33 dBr
10 " 4 g 1.72771042 GHz
Wy N T1] -14. 23 dBr
1.73736974 GHz
o
10 J \2
;1 ﬁ
_20 1
_ A hA .A.Jv \ 1L
SO it A Y "m"u"*\mm.awww
- 40|
- 50
- 60
- 66|
Center 1.7325 Gz 2 MHz/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 16: 26

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (15.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 300 kHz  RF Att 30 dB
Ref Lvl 13.23 dBm  VBW 1 Mz
34 dBm 1.73739980 GHz SwWr 5 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 13. 23 dBr
1.73739980 GHz
oPY 13. 527050411 Mz
20 T TTII] T4 30 dBn|
" 1 1. 72579659 GHz
10 A MWWWWMWTH 7.91 dBr
/ K 1.73932365 Gz
O f 1\
10
- 20 } ‘tl“w
_30M~w* “ MWM
- 40
-50
- 60|
- 66|
Center 1.7325 Gz 3 Miz/ Span 30 Mz
Dat e: 25. OCT. 2016 09: 51: 18
QPSK (15.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
34 dBm BW  14. 84969940 Miz SwWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 49 dBn
1.73721j944 Gz
ndE 26. 00 dB
20 B 14, 84969940 Mz
W 17y -1d. 37 dBr
10 P MM et Y 1. 72507515 GHz
VT T1] -11. 05 dBnf
1.73992485 Gz
0
- 10|
20 / H
Y A M
- 40|
-50)
-60)
-66
Center 1.7325 GHz 3 MHz/ Span 30 Mz
Dat e: 25. OCT. 2016 09: 13: 56

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 300 kHz RF Att 30 dB
Ref Lvl 13.27 dBm  VBW 1 Mz
34 dBm 1.73331162 GHz SwWr 5 ms Uni t dBm
34
3014 dB| X fset Yal[T1] 13. 27 dBr
1.73331162 Gz
fos: 13. 52705411 Mz
20 T TTII] 8704 dBn|
= 1. 72579659 GHz
10 me,m-mwmwwﬁm d.49 der
7 K 1.73932365 GHz
O / \
-10
- 20 f! '\{

| el

- 40

- 50|

- 60|

- 66|

Center 1.7325 GHz

Span 30 MHz

Dat e: 25. OCT. 2016 09:50: 18
16-QAM (15.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 1 M
34 dBm BW  14.78957916 Mz SWr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 78 dBn
1. 73126754 GHz
nde 26l 00 dB
20 B 14, 78957916 W&z
: VT1 [T1] -13. 05 dBr
10 WWM oy 1. 72513527 GHz
VT T1] -11. 07 dBn|
1. 73992485 GHz
0
- 10| iEs
-20 MF RI
sttt g
- 40|
-50)
- 60)
- 66
Center 1.7325 GHz 3 Mz/ Span 30 Mz

Dat e:

25. OCT. 2016 09: 14:58

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 300 kHz RF Att 30 dB
Ref Lvl 13. 06 dBm VBW 1 M
34 dBm 1.73374248 GHz S 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 06 dBn
1. 73374248 Gz
fo: 18. 03607214 Mz
20 T T TI] & dBr
1 1. 72348196 GHz
10 TL tation | ol i Mh el 1.11 dB
Lad117 At g\ I Ve W
r X 1.74151)804 GHz
O j \
-10
_20 / \v
30 MWW \vwwl.g,[ A ,1
- 40
-50
- 60|

- 66

Center 1.7325 GHz 4 MHz/ Span 40 Mz
Dat e: 25. OCT. 2016 09: 50: 58
QPSK (20.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 1 Mz
34 dBm BW  19. 39879760 Mz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset Yal[T1] 12.31 dBr
1.74143788 GHz
ndH 26.00 dB
20 B 19. 39879760 WM&
vT ?Tl] -13. 30 dBr
10| AL A A LIA[IMM&H "Mh QLA 1. 72284068 GHz
VT T1] -14. 34 dBn|
1. 74223948 GHz
0
10 .[ \
f %2
- 20 Aw/{l I
-30LMP’\J”MN“ H"M\ AL

- 40|

- 50

- 60

Dat e:

Center 1.7325 GHz

25. OCT. 2016

09:14: 12

Span 40 Mz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (20.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
®Ref Lvl 12. 74 dBm VBW 1 Mz
34 dBm 1.73879259 GHz SWr 5 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 12. 74 dBr
1. 73879259 GHz
fo: 17. 955911182 Mz
20 T TTII] g7 07 dBn|
1 1. 72356212 GHz
10 TLl M Aad s gt m.vd‘ml\xﬁﬂ‘ﬂﬂu 1.70 dBr

1.74151804 GHz

| |
| \

- 40
-50
- 60|
- 66|
Center 1.7325 Gz 4 Miz/ Span 40 Mz
Dat e: 25. OCT. 2016 09: 50: 37
16-QAM (20.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
34 dBm BW 19.47895792 Miz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset vYalrTa) 13. 02 dB
1.73326152 Gz
nd# 26. 00 dB
20 B 19. 47895792 WM&
1 VTl [T1] -14.81 dBr
10 plral g VAN LSRRV N | 1.72284068 GHz
VT T1] -13. 57 dBr
1.74231964 Gz
0
- 10| v./l \
b Wf k
_3O,J‘A.LIM
- 40|
-50)
- 60)
- 66|
Center 1.7325 GHz 4 Miz/ Span 40 Mz
Dat e: 25. OCT. 2016 09: 14: 37

FCC Part 27, FCC Part 22H/24E Page 71 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 7: (Middle Channel)

FCC Part 27, FCC Part 22H/24E

Bandwidth 99% Occupied 26 dB Emission
(Mgz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.549 5.090
5
16QAM 4.549 5.050
QPSK 8.938 9.539
10
16QAM 8.978 9.739
QPSK 13.527 14.970
15
16QAM 13.587 14.970
QPSK 17.956 19.639
20
16QAM 17.956 19.399
Page 72 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (5 MHZ) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 11. 44 dBm VBW 300 khHz
34 dBm 2.53595190 GHz SWr 5 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 11, 44 dBr
2.53595190 GHz
fo: 4.54909820 Mz
20 T TTII] T80 dBn|
1 2.53274549 GHz
10| - N 1 \'D"“\J\H\J'Wk;\ JT1] .68 dBr
YK VAR A 2.53729459 GHz
0 / \
10 A
20 A( L‘

Wi

_3OMMMW

F %0y
- 40
- 50
- 60
- 66|
Center 2.535 GHz 1 M/ Span 10 Mz
Dat e: 25. OCT. 2016 09: 53: 50

QPSK (5 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.09018036 Mz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset Yal[T1] 11, 44 dB
2.53677]355 GHz
ndH 26.00 dB
20 B 5.09018036 WM&
viT] [ T1] -14. 20 dBr
10 I P T T A Tal o 2.53248497 GHz
RV oo iy
L TP | T1] 13. 75 dBr
2.53757)515 GHz
0
-10| f \

i
asen

Masipg

Tt
- 40|
- 50)
- 60|
- 66|
Center 2.535 Gz 1 MHz/ Span 10 MHz
Dat e: 25. OCT. 2016 09: 20: 00

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (5 MH2z) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 100 kHz RF Att 30 dB
Ref Luvl 11.67 dBm  VBW 300 kHz
34 dBm 2.53691383 Gz S 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 11. 67 dBn
2.53691[383 Gz
fo: 4.54909820 Mz
20 T T TI] o7 dBi
1 2.53274549 Gz
10 MWJ,WW MJJTN 4. 78 dBr
W, =0, ' 2
Tf‘ 2.53729459 Gz
O A[
-10
20 .f
Y W MWMM
o
- 40
-50
- 60|
- 66
Center 2.535 GHz 1 MHz/ Span 10 MHz
Dat e: 25. OCT. 2016 09: 55: 56
16-QAM (5MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 khHz
34 dBm BW  5.05010020 Mz SWr 5 ms Uni t dBm
34
30l 14 dB| O f set Ya|[T1] 11. 34 dBr
2. 535771154 GHz
ndfg 26 00 dB
20 B 5. 05010020 WM&
1 V11 [T1] -14.93 dBr
10 e |1 v , A 2.53248497 GHz
A LiTa v s
VT T1] 14. 95 dBn}
2.53753507 GHz
o
_10) / \
?1 ‘Kz
J W
- 40|
- 50
- 60
- 66|
Center 2.535 Gz 1 MHz/ Span 10 Mz
Dat e: 25. OCT. 2016 09:17: 44

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (10 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 100 kHz RF Att 30 dB
@Ref Lvi 9.95 dBm  VBW 300 kHz

34 dBm 2.53093186 GHz S 5 ms Uni t dBm

34
30|14 dB O fset Yil[T1] d. 95 dBn
2.53093186 GHz
fo: 8. 93787575 Mz
20 T T TI] o720 dBr
2.53057114 GHz
10| VT MREY .30 dBr
M‘J‘LWU, 2. 53950002 GHz

10

/

- 40

- 50

- 60

- 66

Center 2.535 GHz MHz/ Span 20 MHz
Dat e: 25. OCT. 2016 09: 54: 11
QPSK (10 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 khHz
34 dBm BW  9.53907816 Mz SWr 5 ms Uni t dBm
34
30|14 dB| X fset Yal[T1] 9.75 dBr
2. 53874749 GHz
ndfg 26 00 dB
20 B 9. 53907816 ME&
VTl [T1] -18.51 dBr
10 5 2.53021042 GHz
WM T1] -17.34 dBen|
2.53974950 GHz

10 t

. /

R YT Te il e

- 40|
- 50)
- 60|
- 66|
Center 2.535 Gz MHz/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 20: 16

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (10MHZz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 100 kHz  RF Att 30 dB
Ref Lvl 9.25 dBm  VBW 300 kHz
34 dBm 2.53870741 GHz SwWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] d. 25 dBn
2.53870741 Gz
OoPE 8. 97795591 Mz
20 T T TI] 3707 dBr
2.53053106 GHz
10 v Lra) .28 dBr
?WWWW«W 2.53950902 GHz
O J \
-10)
_ 20| ’ \
- 30 ..l!‘r \\AWW \
- 40
-50)
- 60|
- 66
Center 2.535 GHz 2 MHz/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 56: 11
16-QAM (10MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  9.73947896 Miz SwWr 5 ns Uni t dBm
34
30|14 dB O fset Yi1l[T1] 90 dBn
2.53874749 G
ndE 26. 00 dB
20 B 9. 73947896 W&z
V11 [T1] 14. 85 dBr
1
10 v 2.53017034 Gz
MmN AN A M g MMl 71 -14. 66 dBn
2.539900082 GHz
0
10 rj \
311 Y
- 20
-30 4 sk ‘/j \\,
TV s
- 40|
-50)
-60)
- 66
Center 2.535 GHz 2 Mz/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 18: 11

FCC Part 27, FCC Part

22H/24E

Page 76 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (15 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl 11.87 dBm VBW 1 Mz
34 dBm 2.54128257 GHz SWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 11. 87 dBn
2.54128257 GHz
OPE 13. 52705411 Mz
20 T T TI] T80 dBr
1 2. 52823647 Gz
10| Ahages 1 | Loin WA 12r1] g. 00 dBr
T WA w/HWw"uv‘
f 2.54176(353 GHz
O j \
- 10
_ 20 M‘Aﬂl( \‘M“
-30 MWM-‘M
- 40
- 50
- 60|
- 66
Center 2.535 GHz 3 MHz/ Span 30 Mz
Dat e: 25. OCT. 2016 09: 54: 33
QPSK (15 MHz) -26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 1 Mz
34 dBm BW  14. 96993988 Mz SwWr 5 ns Uni t dBm
34
30l 14 dB| O f set Ya|[T1] 11. 91 dBr
2.54002004 GHz
ndH 26.00 dB
20 B 1496993988 W&
Y711 [T1] -14. 22 dBr
10| . P L.,AVIW o 2.52757)515 GHz
VT T1] 14. 15 dBn}
2. 54254509 GHz
O f[ L
- 10| ?l i2
-ZOWM M
-30 “"Mm
- 40|
- 50
- 60
- 66|
Center 2.535 GHz 3 MHz/ Span 30 Mz
Dat e: 25. OCT. 2016 09: 19: 37

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (15 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 300 kHz RF Att 30 dB
®Ref Lvi 12. 63 dBm VBW 1 Mz

34 dBm 2.53977956 Gz SwWr 5 ms Uni t dBm

34
3014 dB| X fset Yal[T1] 12. 63 dBr
2. 53977956 GHz
fos: 13. 58717435 Mz
20 T TTII] o776 dBn|
1 2.52823647 GHz
10 TJ'n .“:'Jv.w ” le..w.,wts mvhwth[Tll .19 dBr
, 2.54182365 GHz

0

/ \.

N Tl
_3OWWMW\") %%

- 40
- 50
- 60|
- 66|
Center 2.535 GHz 3 MHz/ Span 30 Mz
Dat e: 25. OCT. 2016 09:55: 31
16-QAM (15 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 1 MHz
34 dBm BW  14.96993988 Mz SWIr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 01 dBn
2.54158317 GHz
ndE 26l 00 dB
20 B 14, 96993088 W&z
V111 T1] -13. 18 dBr
10 gk W ’A.WA,MA..V.{ I 2. 52751503 GHz
vT T1] -13. 83 dBn|
2.54248497 GHz
0
_10| .f \.2
-20 W/f %LN

- 30

Wy
-40
-50
-60
-66
Center 2.535 GHz 3 MHz/ Span 30 MHz
Dat e: 25. OCT. 2016 09:18: 32
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (20 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 300 kHz RF Att 30 dB
Ref Luvl 11.45 dBm  VBW 1 Mz
34 dBm 2.53584168 GHz S 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 11. 45 dBn
2.53584168 Gz
fo: 17. 95591182 Mz
20 T T TI] 70 dBr
N 2.52606212 GHz
10 MW\VVT“ [ T1] 4. 87 dBr
Tf*“’w“"“‘ VTI 2.54401|804 GHz
O } \
-10
_ 20| / R

sofic

M'l

-40)
-50)
- 60
- 66
Center 2.535 GHz 4 MHz/ Span 40 Mz
Dat e: 25. OCT. 2016 09: 54: 49
QPSK (20 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
34 dBm BW 19.63927856 Mz SWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 1d. 73 dBn
2.53792585 GHz
ndE 26. 00 dB
29 B 19. 63927856 M
. V11 [T1] -14. 88 dBr
10| P 2. 52526052 GHz
b U A AL T1] -14. 78 dBn
2.54489980 GHz
0
- 10| / \‘.
T
2
- 20 A
,30'“"“’ PV MM@A‘W
- 40)
-50)
-60)
-66
Center 2.535 GHz 4 MHz/ Span 40 Mz
Dat e: 25. OCT. 2016 09: 19: 16
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (20 MHZz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 300 kHz RF Att 30 dB
@Ref Lvl 11.08 dBm VBW 1 Mz
34 dBm 2.53632265 GHz SwWr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] 11. 08 dBn
2.53632265 GHz
OPE 17. 95591[182 M
20 T T TI] 5T dBi
1 2. 52606212 GHz
Vb ofiT1] 7.21 dBr
2.54401804 GHz

1 TNWWWMW

/

MlMVLMA

- 40|
- 50)
- 60|
- 66
Center 2.535 G 4 MHz/ Span 40 Mz
Dat e: 25. OCT. 2016 09:55:11
16-QAM (20 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 300 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 1 Mz
34 dBm BW  19. 39879760 Mz SWIr 5 s Uni t dBm
34
30l 14 dB| O f set YalrTi] 1d. 84 dBn|
2.53784569 GHz
ndE 2¢. 00 dB
20 B 1939879760 V&
1 VT1 [T1] -13. 74 dBn|
10 \ T 1 N 2.52542084 Gz
WY A T1] -14. 18 dBr
2.54481064 GHz
O / \
- 10| j’l .%2
- A H\WL,JW/
_30U’M \L’y\'\ﬂw\hnl
- 40|
- 50)
- 60|
- 66|
Center 2.535 Gz 4 MHz/ Span 40 Mz
Dat e: 25. OCT. 2016 09:18: 50
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 12: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.100 1.257

14
16QAM 1.100 1.274
QPSK 2.693 2.898

3.0
16QAM 2.681 2922
QPSK 4.549 5.110

50
16QAM 4,569 5.070
QPSK 9.018 9.780

10.0
16QAM 9.018 9.820

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
®Ref Lvl 15. 48 dBm VBW 100 khHz

34 dBm 707. 18236473 Mz SWr 8 ns Uni t dBm

34
3014 dB| X fset Yal[T1] 15, 48 dBr
747. 18236473 Mz
fo: 1. 09979960 Mz
20 1 T TTII] 2T dBn
N\W\,XKJ- 7(6. 45290581 Mz
10 WW b\iEITll §.37 dBr
f 747. 55270541 Mz

! \

| !
WWM R oy

- 30|

- 40
-50
- 60|
- 66|
Center 707 Mz 280 kHz/ Span 2.8 Mz
Dat e: 25. OCT. 2016 09: 59: 51
QPSK (1.4 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB RBW 30 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 100 kHz
34 dBm BW  1.25691383 Miz SWI 8 ns Uni t dBm
a4
30|14 dB| X fset vYalrTa) 16.89 dB
706. 59879760 Mz
ndf§ 28. 00 dB
20 - B 1. 256911383 WM&
4 - g 5
MWAM\MW L Ao am
10 706. 37995992 Mz
VT? [ T1] -1Q. 11 dBr
/I 7Q7. 63687375 Mz
0
- 10|
-20 f \.

- 30

- 40|

- 50

- 60

Center 707 MHz 280 kHz/ Span 2.8 Mz

Dat e: 25. OCT. 2016 09:21: 33
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 30 kHz RF Att 30 dB
®Ref Lvl 14.93 dBm  VBW 100 kHz

34 dBm 707. 11503006 Mz SwWr 8 ms Uni t dBm

34
3014 dB| X fset Yal[T1] 14. 93 dBr
747. 11503006 Mz
fos: 1. 09979960 Mz
20 T TTII] —00 dBn

* 706. 45851703 MHz
10 M [T1] g.19 dBr

7Q7.55831663 Mz
0l }
-10| 14

/ y |
et A

-40
-50
- 60|
- 66|
Center 707 Mz 280 kHz/ Span 2.8 M
Dat e: 25. OCT. 2016 09:57: 26
16-QAM (1.4 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 100 kHz
34 dBm BW  1.27374749 Mz SwWr 8 ns Uni t dBm
34
30|14 dB| X fset vYalrTa) 16.52 dB
706. 58757515 Mz
ndH 26. 00 dB
20 g B 1. 27374749 Wz
v -
}V\AI’LN\J\,AM- e e g 30 de
10 706. 36312625 Miz
VTb [ T1] -g.86 dBr

7Q07. 63687375 Mz

) :
i

- 20|

T i P

- 40]
- 50
- 60
- 66|
Center 707 MHz 280 kHz/ Span 2.8 Mz
Dat e: 25. OCT. 2016 09: 24: 00
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 30 kHz RF Att 30 dB
Ref Lvl 12.18 dBm VBW 100 kHz
34 dBm 706. 66933868 Mz SwWr 17 ns Uni t dBm
34
30|14 dB O fset Yil[T1] 14.18 dBn
706. 66933868 Mz
OPE 2. 69338677 M
20 T T TI] 67 dBi
1 705. 65931|864 Mz
10| _— A b A 2 TL] .42 dBr
') WM ""\h“{]@ A
f SV 708. 35270541 Mz
O \l
-10)
- 20| M\ﬂ/ \
e i MM‘M
W
- 40|
-50)
- 60|

- 66

Center 707 Mz 600 kHz/ Span 6 Mz
Dat e: 25. OCT. 2016 10: 00: 09
QPSK (3.0 MHZz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 100 khHz
34 dBm BW  2.89779559 Mz SWr 17 ms Uni t dBm
34
30|14 dB| X fset Yal[T1] 11, 73 dBr
7d8. 02805611 Mz
ndfg 26 00 dB
20 B 89779559 Mz
Y11 [T1] -13.20 dBr
10 PRRPNIPE SN N B kb 705. 55110220 Mz
v VT T1] -14. 68 dBn|
708. 44889780 Mz
o
10 .[ \
_20 f

- 30

- 40|

{
s

RPN LR/LL

TV

- 50

- 60

Dat e:

Center 707 MHz

25. OCT. 2016

600 kHz/

09: 21: 52

Span 6 Mz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (3.0MH2z) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl 11. 76 dBm VBW 100 khHz
34 dBm 707.51102204 Mz SWr 17 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 11. 76 dBr
747. 51102204 Mz
fo: 2.68136273 Mz
20 T TTII] 37 dBn
1 705. 65931864 Mz
10 TR At e L A T aoT L] 7.89 dBr
— ,,ww‘,‘rw.«m,r VS SAS
X 708. 34068136 Mz
O / \
-10
20 / \\

- 30

- 40

- 50|

- 60|

- 66|

Dat e:

Center 707 MHz

25. CCT. 2016 09:57: 48

16-QAM (3.0MHz) - 26 dB Bandwidth, Middle channel

600 kHz/

Span 6 MHz

Marker 1 [T1 ndB] RBW 30 kHz RF Att 30 dB
@Ref Lvl ndB 26.00 dB VBW 100 kHz
34 dBm BW  2.92184369 Mz SWr 17 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 41 dBn
706. 22444890 Mz
ndE 26. 00 dB
20 B 92184369 WM&z
1 V11 [T1] -13. 14 dBr
10 “ .w..“{,nxw A L“w M AN, A 705. 55110220 MHz
VT T1] -14. 33 dBn|
/ \ 708. 47294589 Mz
0
- 10| ,[ { -
7 KM
MAMMA
Iy

- 30

- 40|

- 50

- 60

- 66

Dat e:

Center 707 Mz

25. OCT. 2016 09: 24: 20

600 kHz/

Span 6 Mz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 100 kHz RF Att 30 dB
®Ref Lvi 14.70 dBm  VBW 300 kHz

34 dBm 709. 21442886 Miz SwWr 5 ms Uni t dBm

34
3014 dB| X fset Yal[T1] 14. 70 dBr
709. 21442886 Mz
fos: 4.54909820 Mz
20 TE T o727 dBn|
704. 74549098 Mz
" e N ST TRV o i
7Q9. 29458918 Mz

20 Ll

-30
-40
-50
- 60|
- 66|
Center 707 MHz MHz/ Span 10 MHz
Dat e: 25. OCT. 2016 09: 59: 23
QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
®Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.11022044 Mz SWI 5 ns Uni t dBm
34
30|14 dB| X fset vYalrTa) 14. 67 dB
706. 84969940 Mz
nd# 26. 00 dB
20 N B 511022044 W&
E VI [ T1] -13. 19 dBr
10 WWM “ 704. 46492986 Mz
VT T1] -13. 80 dBr
709. 57515030 Mz
0

- 10|

- 20|

- 30

P

- 40|

- 50

- 60

Center 707 MHz

Dat e: 25. OCT. 2016 09: 22: 20

MHz/

Span 10 Mz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 100 kHz RF Att 30 dB

Ref Lvl 15. 23 dBm VBW 300 kHz
34 dBm 705. 28657315 MHz SwWr 5 s Uni t dBm

34

30|14 dB O fset Yil[T1] 14. 23 dBn
705. 28657]315 Mz
OPE 4.56913828 Mz
20 T T T TI] 08 dBr
I 704. 72545090 Mz
10| If(% TWT72|,1] 9. 72 dBr

J 7Q09. 29458918 MHz

- 10

- 20|

- 30|

| Wy )

- 40

- 50

- 60

- 66

Dat e:

Center 707 Mz 1 MHz/ Span 10 MHz

25. OCT. 2016 09:58: 13

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.07014028 Mz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset vYalrTa) 14.81 dB
708. 91382766 Mz
ndH 26.00 dB
20 B 5. 07014028 ME&
VI [ T1] -13. 14 dBr
10 {m el M% W 1 A)\ 704. 48496994 Mz
VT N\T1] -9.72 dBr
709. 55511022 MHz
0
Jr’ \92
- 10| :
_ 20| bﬂf Lﬁ ". |
- 30
- 40
- 50
- 60
- 66|
Center 707 Mz 1 MHz/ Span 10 Mz
Dat e: 25. OCT. 2016 09: 23: 27
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (10.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 100 kHz RF Att 30 dB
®Ref Lvl 12.26 dBm  VBW 300 kHz

34 dBm 704. 33466934 Mz SwWr 5 ms Uni t dBm

34
3014 dB| X fset Yal[T1] 12. 26 dBr
704. 33466934 Mz
fos: 9. 01803607 Mz
20 T TTII] o 56 dBn

702. 53106212 MHz

1
10 TW]“’M’"*‘J.,"L wAW,.. i IHMW\TH] g. 62 dBr

| \
- »

- 40
-50
- 60|
- 66|
Center 707 MHz 2 MHz/ Span 20 MHz
Dat e: 25. OCT. 2016 09: 59: 01
QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 khHz
34 dBm BW  9.77955912 Mz SWr 5 ms Uni t dBm
34
30|14 dB| X fset vYalrTa) 14.13 dB
710. 26653307 Mz
ndfg 26 00 dB
20 B 9. 77955912 W&
ity -1d. 93 dBr
10 RV T SN BW. .Y N L.umLu_Awu 7d2. 09018036 Mz
Y LT R b dad
VT T1] -11.81 dBr
711. 86973948 Mz
o

—
f—— |
N

- 10| Ju
- 20|

- 30P—¥

- 40|

- 50

- 60

Center 707 MHz 2 MHz/ Span 20 MHz

Dat e: 25. OCT. 2016 09: 22: 36
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [Ti] RBW 100 kHz RF Att 30 dB
®Ref Lvi 12.64 dBm  VBW 300 kHz

34 dBm 704. 73547094 Mz SwWr 5 ns Uni t dBm

34
3014 dB| X fset Yal[T1] 12. 64 dBr
704. 73547094 Mz
oPY 9. 01803607 Mz
20 T TTII] 1O 34 dBn|
. 1 7(2. 53106212 Mz
10 AAAAUL 1 b A b A2 L] 4.77 der

}
L WAL IR
v 711. 54909820 MHz

|
| k
/

- 20| M \yw
el Mww
- 40
-50
- 60|
- 66|
Center 707 MHz 2 MHz/ Span 20 MHz
Dat e: 25. OCT. 2016 09:58: 34
16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  9.81963928 Mz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset vYalrTa) 13. 27 dB
710. 26653307 Mz
nd# 26. 00 dB
20 B 9. 81963928 ME&
¥ty -1d. 43 dBr
10 NLMMAWMWMMLM 702. 09018036 Mz
VT T1] -14. 51 dBr
711. 90981j964 Mz
0
Tj \
- 10|
[j 1\2
- M‘) \\VM
- 40|
-50)
- 60)
- 66|
Center 707 Mz 2 M/ Span 20 Mz
Dat e: 25. OCT. 2016  09: 23: 04
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 17: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 4.549 5.030

50
16QAM 4.549 5.090
QPSK 8.978 9.699

10.0
16QAM 8.978 9.699

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 15. 00 dBm VBW 300 kHz
34 dBm 711. 67334669 Mz SWr 5 ns Uni t dBm
34
3014 dB| X fset Yal[T1] 15. 00 dBr
711. 67334669 Mz
fo: 4.54909820 Mz
20 YT T g 78 dBn
747. 74549098 Mz
VK«WW«;WW%&
10 T 1] 9.21 dBr
/ 712. 29458918 Mz
0

/ \
) bt

-30
- 40
-50
- 60|
- 66|
Center 710 MHz 1 MHz/ Span 10 MHz
Dat e: 25. OCT. 2016 09: 27: 11
QPSK (5.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB RBW 100 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.03006012 Miz SWI 5 ns Uni t dBm
a4
30 14 dB| O f set Y1711 14. 00 dBi
711. 67334669 Mz
ndf§ 28. 00 dB
20 B 5. 03006012 Mz
) AP WREY -11. 58 dBr
10 M“WW“W"WWW M 7d7. 50501002 me
VT T1] -13. 95 dBr
712. 53507014 Mz
0
10 T.! \2
- 20 i [ a T N -
b
- 40
-50
- 60
- 66|
Center 710 Mz 1 M2/ Span 10 Mz
Dat e: 25. OCT. 2016  09: 26: 27
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1i] RBW 100 kHz RF Att 30 dB
Ref Lvl 13.76 dBm  VBW 300 khz
34 dBm 711. 53306613 Mz S 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] 14. 76 dBn
711. 53306613 Mz
fo: 4.54909820 Mz
20 T T TI] —IZ dBi
1
707. 74549098 Mz
10 I A A7 W”Mzu 1.96 dBr
F X 712. 29458918 Mz
0 }} \
-10
-20 t /j \ 4 |
fliedy’ ““"WWWW
- 40
-50
- 60
- 66
Center 710 Mz 1 MHz/ Span 10 MHz
Dat e: 25. OCT. 2016 09: 28: 20

16-QAM (5.0 MHz) - 26 dB Bandwidth, Middle channel

Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 300 kHz
34 dBm BW  5.09018036 Mz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset vYalrTa) 14.89 dB
711. 67334669 Mz
ndH 26.00 dB
20 B 5. 09018036 Wiz
NT [T1] -12.13 dBr
10 AW MR 707. 46492986 Mz
VT T1] -11. 72 dBr
712. 55511022 MHz
0
- 10| Tj \TZ
_ 20| 1 A;] Y\Wl
- 30
- 40)
- 50
- 60
- 66|
Center 710 MHz 1 MHz/ Span 10 Mz

Dat e:

25. OCT.

2016 09: 25:22
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (10.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
®Ref Lvl 12.12 dBm  VBW 300 kHz
34 dBm 706. 77354709 Mz SWI 5 s Uni t dBm
34
3014 dB| X fset Yal[T1] 12.12 dbr
706. 77354709 Mz
oP 8. 97795591 Mz
20 T TTII] —OT dBn
1 705. 53106212 Mz
10 T .AWAWVJL anu oty Avav..‘?v T211] 8.29 dBr

714. 50901804 MHz

: ol kV‘J M\'ﬁwﬂh&u\vﬂdwﬁ

- 40
- 50
- 60|
- 66|
Center 710 MHz 2 MHz/ Span 20 MHz
Dat e: 25. OCT. 2016 09: 27: 39
QPSK (10.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz RF Att 30 dB
Ref Lvi ndB 26.00 dB VBW 300 kHz
34 dBm BW  9.69939880 Mz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset vYalrTa) 12.89 dB
713. 26653307 Mz
ndH 26.00 dB
20 B 3. 69939880 Wiz
Y11 [1T1] -13.31 dBr
10 MmN 'L,“v“ PUNRPETT I VTN ALv.nI lu o 7d5. 13026052 Mz
VT T1] -14. 52 dBr
714. 82965932 Mz
0

J |
I \
MNMWWJ"/‘W{J M\w

- 40|
- 50)
- 60|
- 66|
Center 710 MHz 2 MHz/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 26: 04
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
@Ref Lvl 11.88 dBm  VBW 300 kHz

34 dBm 706. 61322645 Mz SWr 5 ms Uni t dBm

34
30|14 dB O fset Yil[T1] 11. 88 dBn
706. 61322645 Mz
OPE 8. 97795591 Mz
20 T T TI] 68 dBi
1 705. 53106212 Mz
10 Ta V,an..\ll\k AN Ao VJWJ',% JI2r] .72 dBr
714. 50901804 Mz

O J
10

|

- 40
-50)
- 60|
- 66
Center 710 Mz 2 MHz/ Span 20 MHz
Dat e: 25. OCT. 2016 09: 28: 00
16-QAM (10.0 MHz) - 26 dB Bandwidth, Middle channel
Marker 1 [T1 ndB] RBW 100 kHz  RF Att 30 dB
Ref Lvl ndB 26.00 dB VBW 300 kHz
34 dBm BW  9.69939880 Mz SwWr 5 ns Uni t dBm
34
30|14 dB| X fset Yal[T1] 12. 86 dBr
713. 70741}483 Mz
nd# 26. 00 dB
20 B 3. 69939880 Wiz
Vif [T1] -14. 74 dBr
10 N MMAVA LTI AR 70d5. 17034068 Mz
VT T1] -14. 50 dBn|
714. 86973948 Mz

10

[
| |
i
| d

R

- 40|
- 50)
- 60|
- 66|
Center 710 MHz 2 MHz/ Span 20 Mz
Dat e: 25. OCT. 2016 09: 25: 43
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

§ 2.1051; § 22.917 (a); § 24.238 (a); §27.53 (h) (m)
SPURIOUS EMISSIONS AT ANTENNA TERMINALS

Applicable Standards
FCC 8§2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at IMHz. Sufficient scanswere
taken to show any out of band emissions up to 10™ harmonic.

|

CMW500/
CMU200

Signal Analyzer

EUT Splitter

Test Data

Environmental Conditions

Temperature: 25~26C
Relative Humidity: 55~56 %
ATM Pressure: 101.0~101.5kPa

The testing was performed by Ada Yu from 2016-10-25 to 2016-11-24.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -38.68 dBm VBW 300 kHz
37.5 dBm 873. 64729459 Mz SwWr 245 nms Uni t dBm
37.5
7.5 dB O fse Yi1|[T1] -39. 68 dBn
30 873 164729459 MH
20|
10

Fundamental test

- 10|

- 20
- 30
1
- 40 A \ L \ N e I 7 T
W”WW"W\/”\M; MTMIAA 1) My’ \/
-50
62.5
Start 30 Mz 97 MHz/ Stop 1 GHz
Dat e: 6. NOV. 2016  09: 21: 46
1 GHz - 10 GHz (GSM Mode)
Marker 1 [T1] RBW 1 Mz RF Att 10 dB
Ref Lvl -55.43 dBm VBW 3 Mz
7.5 dBm 3.32665331 GHz SWI 52 ms Uni t dBm
7.5
7.5 dB Ofse Yai|[T1] -54. 43 dBr
ol 22665331 G
- 10

D1 - 13 dBm

- 20|

- 30

- 40|

- 50

e L, Y

- 70|
- 80
92. 5
Start 1 Gz 900 MHz/ Stop 10 GHz
Dat e: 6. NOv. 2016 09: 23: 20
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

30 MHz - 1 GHz (WCDMA Mode)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -39.45 dBm VBW 300 kHz
37.5 dBm 869. 75951904 Mz SwWr 245 s Uni t dBm
37.5
7.5 dB Ofse Yi1|[T1] -39. 45 dBn
30 869 759511904 MH
20
10|

| O - 19 dBm Fundamental test
- 20|
- 30|
)\ :
- 40 " " + | 4 A 4L Y Apdirch
I AFT AR AR AT~ AT [N~ A A R RN
- 50
62.5
Start 30 MHz 97 MHz/ Stop 1 Gz
Dat e: 6. NOV. 2016 10: 27: 16
1 GHz - 10 GHz (WCDMA Mode)
Mar ker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvli -47.16 dBm VBW 3 MHz
7.5 dBm 1.66733467 GHz Swr 52 ns Unit dBm
7.5
7.5 dB Ofse vail|[T1] -47.16 dBr
0| 1. 6673346 G
- 10|
D1 -13 dBm
- 20|
- 30|
- 40
1
I |
- 60 ,ul 4 Il
A WY PNy SNy RV v [OW? RLLAWTTRA STV PRTIIRYPIY
- 70|
- 80|
92. 5|
Start 1 GHz 900 MHz/ Stop 10 GHz
Dat e: 6. NOV. 2016 10: 28: 17
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

PCS Band (Part 24E)
30 MHz - 1 GHz (GSM Mode)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref LvI -56.97 dBm vVBW 300 kHz
7.5 dBm 729. 79959920 MHz SWIr 245 s Uni t dBm
78
7.5 dB O fse
0
- 10|
- D1 -13 dBm
- 20|
- 30|
- 40
- 50|
1
. [
WMWMW«MWWWMWM Y
- 70
- 80|
92.5
Start 30 MHz 97 WNHz/ Stop 1 Gz
Dat e: 6. NOV. 2016 09: 43: 26
1 GHz - 2 GHz (GSM Mode)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvli -29.92 dBm VBW 3 MHz
37.5 dBm 1.95991984 GHz SWIr 5 ns Uni t dBm
37. 5

7.5 dB O fse
30|

20|

10

- 10|

dBm

- 20|

Fundamental test

- 30|

- 40

il

- 50|

Start 1 Gz 100 MHz/

Dat e: 6. NOV. 2016 09: 44: 24

Stop 2 GHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

2 GHz - 20 GHz (GSM Mode)

Marker 1 [T1] RBW 1 Mz RF Att 10 dB
Ref Lvl -40.10 dBm VBW 3 Mz
7.5 dBm 3.76753507 GHz SWI 105 ns Uni t dBm
7.5
7.5 dB O fse va|[T1] -4Q. 10 dBr
0 6753507 GH
-10
| D1 -13 dBm
- 20
-30
1
- 40
- 50
- 604 W/M A A
MW “Jy h®
-70
- 80
92.5
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 6. NOV. 2016 09: 46: 20
30 MHz - 1 GHz (WCDMA Mode)
Mar ker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -56.34 dBm VBW 300 kHz
7.5 dBm 731. 74348697 Mz SWI 245 ns Uni t dBm
7.5
7.5 dB Offse vail[T1] -5d. 34 dBr
ol e | A34869 ML
- 10

D1 -13 dBm

- 20|

- 30

- 40|

- 50

- 60|

- 70|

u AM»\AJ

R L bl gy N1
N PV TV IUY VATV L o e W <ttt

- 80

Dat e:

Start 30 MHz

97 MHz/ Stop 1 Gz

6. NOv. 2016 10: 03: 37

FCC Part 27, FCC Part

22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

1 GHz - 2 GHz (WCDMA Mode)

Marker 1 [T1i] RBW 1 Mz RF Att 40 dB
Ref Lvl -31.68 dBm VBW 3 Mz
37.5 dBm 1. 83967936 GHz SwWr 5 ms Uni t dBm
37.5
7.5 dB O fse va|[T1] -31.68 dBr
30 1 83967936 GH
20
10|
0
-10
| D1 -13 dBm
. Fundamental test
-30 1

-40
-50
62. 5
Start 1 Gz 100 MHz/ Stop 2 GHz
Dat e: 6. NOV. 2016 10: 04: 33
2 GHz - 20 GHz (WCDMA Mode)
Marker 1 [T1] RBW 1 M RF Att 10 dB
Ref Lvl -51.26 dBm VBW 3 Mz
7.5 dBm 3. 73146293 GHz SWI 105 ns Uni t dBm
7.5
7.5 dB Offse v1|[T1] -51. 26 dBn
ol 373146203 GH
- 10|
| D1 -13 dBm
- 20|
-30)
- 40|
-50) e
- 60| M n A Mk apd Mg /L
WW\J“’V LA MTA R ML AN A pANTFTI VI TINTE TR W WARM]
-70)
- 80|
92. 5
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 6. NOV. 2016 10: 06: 47
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

AWS Band
30 MHz - 1 GHz (Band IV, WCDMA Mode)
Marker 1 [Ti] RBW 100 kHz RF Att 20 dB
@Ref Lvl -58.93 dBm VBW 300 kHz
17.5 dBm 634. 54909820 Mz SWI 245 ns Uni t dBm
17. 5
7.5 dB O fse Y1|[T1] -54. 93 dBn
10| 634 54909820 Nt
0
- 10|
| D1 -13 dBm
- 20|
-30)
- 40
-50)
1
- 60| ¢ LA \ & 1 A n L Aot AR ATY,
L ANARIE AT fnAAN visva TN i WA
-70)
82.5
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 6. NOV. 2016 10: 45: 56
1 GHz - 2 GHz (Band IV, WCDMA Mode)
Marker 1 [T1] RBW 1 M RF Att 40 dB
@Ref Lvl -30. 68 dBm VBW 3 M
37.5 dBm 1. 77154309 GHz SWI 5 ns Uni t dBm
37.5
7.5 dB Offse Yai|[T1] -3d. 68 dB
30) 1 154309 G
20|
10| V\
0
- 10|
l D1 -13 dBm
- 20|
1
WALV DY PR
b AL A A A A NAA A AN A RN g ML p A4
- 40|
- 50|
62.5
Start 1 Gz 100 MHz/ Stop 2 Gz
Dat e: 6. NOV. 2016 10: 46: 28

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

2 GHz - 20 GHz (Band IV, WCDMA Mode)

Mar ker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref LvI -55.76 dBm VBW 3 MHz
7.5 dBm 3.44288577 GHz SWIr 105 ns Uni t dBm
7.5
7.5 dB Ofse vail|[T1] -58.76 dBn|
0| 442885 GH;
- 10|
D1 -13 dBm
- 20|
- 30|
- 40
- 50|
1
GCWJ\ML4,.|k,|M|IIMN'J e/ PRI
- 70|
- 80|
92. 5|

Start 2 Gz

Dat e: 6. NOV. 2016 10: 47: 38

1.8 GHz/

Stop 20 GHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 2:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

Marker 1 [T1i] RBW 100 kHz RF Att 10 dB
Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 121. 36272545 Mz SWI 245 s Uni t dBm
14
1ol_14 dB O fset YalrTa) -75.54 dBr
141. 36272545 Mz
0
-10
| D1 -13 dBm
-20
-30
- 40
-50
-60
-70
1
BO:M»WW i “ﬂw, W:
- 86

Start 30 Mz

Dat e: 25. OCT. 2016 10: 03: 45

97 MHz/

Stop 1 GHz

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 40 dB
Ref Lvl -34.66 dBm  VBW 3 Mz
44 dBm 1.07414830 GHz SWI 5 s Uni t dBm
44
4014 dB| X fset Yal[T1] -34. 66 dBr
1. 07414830 GHz
30
20
10 LS
0
-10
| D1 -13 dBm
-20
-30
1
I ool | v Woo
0 W WUWE UV
-50
- 56|
Start 1 GHz 100 MHz/ Stop 2 GHz
Dat e: 25. OCT. 2016  10: 06: 44

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 10 dB
Ref Lvl -55.99 dBm  VBW 3 Mz
14 dBm 3.76753507 GHz SWI 105 ns Uni t dBm
14
1ol 14 dB O fset Yal[T1] -55. 99 dBr
3.76753507 GHz
0
-10
| D1 -13 dBm
- 20
-30
- 40
-50
1
Y
- 60
e ,JWL«_J\_A_A_N_L\J\_HU_W_\AI_I\_WJ M
-70 o
-80
- 86
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016 10: 09: 06

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 86. 37274549 Mz SWIr 245 s Uni t dBm
14
10l 14 dB| O f set Y1711 -749. 54 dB
6. 37274549 Mz
0|
- 10|
D1 - 13 dBm
- 20|
- 30
- 40
- 50
- 60
- 70|
1
R IT TWIRVITEET= 0T T
- 86
Start 30 Mz 97 MHz/ Stop 1 GHz
Dat e: 25. OCT. 2016 10: 04: 20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 VHz RF Att 40 dB
Ref LvI -34.66 dBm vVBW 3 MHz
44 dBm 1.07414830 GHz SWIr 5 ns Uni t dBm
ad
a0l 14 dB| O fset Yil[T1] -34. 66 _dBn
1. 07414830 GHz
30|
20|
10|
0 \
- 10|
D1 13 dBm
- 20|
Fundamental test
- 30|
1
L—A 1Y 1\ MIA |
,40@... T8 VIR T i —
- 50
- 56
Start 1 GHz 100 WMHz/ Stop 2 Gz
Dat e: 25. OCT. 2016 10: 07: 07
2 GHz - 20 GHz (3.0 MHz, Middle Channel)
Marker 1 [T1] RBW 1 VHz RF Att 10 dB
Ref LvI -57.48 dBm VvBW 3 MHz
14 dBm 3. 76753507 GHz SWIr 105 ns Uni t dBm
14
10 14 dB| Of f set Yi1|[T1] -57. 48 dBn|
3. 76753507 GHz
o]
- 10|
D1 13 dBm
- 20|
- 30|
- 40|
- 50|
1
Y
- 60|
)|
'JLI.UNA_J\_I_A_I'U_\_J'\_MJ_U_V_\_J\_F
- 80|
- 86
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016 10: 09: 47
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
®Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 113. 58717435 Mz SWI 245 ns Uni t dBm
14
10|14 dB| Of f set vYailrTig -75.54 dBr
113. 587171435 M-z
0
- 10|
| D1 -13 dBm
-20
-30
- 40|
-50
-60
-70
1
R TINTEIEEAT . Tee e s
- 86
Start 30 Mz 97 Mz/ Stop 1 GHz
Dat e: 25. OCT. 2016 10: 04: 38
1 GHz - 2 GHz (5.0 MHz, Middle Channel)
Marker 1 [Ti] RBW 1 M RF Att 40 dB
@Ref Lvl -36.00 dBm VBW 3 Mz
44 dBm 1.07414830 GHz SwWr 5 s Uni t dBm
44
a0l 14 dB| O fset Yil[T1] - 3¢. 00 dBn
1. 07414830 GHz
30|
20|
10
0
- 10|
| D1 -13 dBm
- 20|
Fundamental test
-30)
1
| A
,40MMW —wrw
- 50|
- 56
Start 1 GHz 100 MHz/ Stop 2 Gz
Dat e: 25. OCT. 2016 10: 07: 23
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 10 dB
Ref Lvl -58.64 dBm  VBW 3 Mz
14 dBm 3.76753507 GHz SWI 105 ns Uni t dBm
14
1ol 14 dB O fset Yal[T1] -58. 64 dBr
3. 76753507 GHz
0|
- 10|
| D1 -13 dBm
- 20
-30
- 40
-50
1
Y
- 60
‘JMJ\_A__N_\_ILJ'\_J—U—W\_JUV‘ M
oy
- 80|
- 86
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016 10: 10: 04

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 100 kHz  RF Att 10 dB
Ref Lvl -75.54 dBm  VBW 300 khHz
14 dBm 154. 40881764 Mz SWI 245 ns Uni t dBm
14
1o} 14 dB| O fset vil[T1] -74. 54 den
154. 40881|764 Mz
0
-10
| D1 -13 dBm
-20
-30
-40
-50
-60
-70
1
O L T T
-86
Start 30 Mz 97 MHz/ Stop 1 Gz
Dat e: 25. OCT. 2016 10: 04: 55
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 40 dB
Ref Lvl -36.00 dBm  VBW 3 Mz
44 dBm 1.07414830 GHz swr 5 ms Uni t dBm
44
a0l 14 dB| O fset Yil[T1] - 3¢. 00 dBn

1. 07414830 GHz

30|

20|

10

- 10|

- 20|

- 30

,4OMM_M_MMMMM_MLUJ_—W — uwj —

- 50

-56

Start 1 Gz 100 MHz/ Stop 2 Gz

Dat e: 25. CCT. 2016 10:07: 54

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 10 dB
Ref Lvl -58.64 dBm  VBW 3 Mz
14 dBm 3.73146293 Gz SWI 105 ns Uni t dBm
14
1ol 14 dB O fset Yal[T1] -58. 64 dBr
3.73146293 GHz
0
-10
| D1 -13 dBm
- 20
-30
- 40
-50
1
Y
- 60
U | JLIJ\/JMA_J\_I_I_JN_\_I'\_J—U_\F_\_I\J'_‘ M
70 i
-80
- 86
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016  10: 10: 22

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

Marker 1 [T1i] RBW 100 kHz RF Att 10 dB
Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 131. 08216433 Mz SWI 245 s Uni t dBm
14
1ol 14 dB O fset YalrTa) -75.54 dBr
141. 08216433 Mz
0
-10
| D1 -13 dBm
-20
-30
- 40
-50
-60
-70
i
BN TINTIMEWEIE = T
- 86

Start 30 Mz 97 MHz/ Stop 1 GHz

Dat e: 25. OCT. 2016 10: 05:11

1 GHz -2 GHz (15.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 1 Mz RF Att 40 dB
Ref Lvl -36.00 dBm  VBW 3 Mz
44 dBm 1. 46893788 GHz SWr 5 ns Uni t dBm
44
a0l 14 dB| X fset Yal[Ti) -36.00 dB
1. 46893788 GHz
30)
20)
10
0|
-10)
| D1 -13 dBm
- 20)
- 30|
] X mru—\rwm_uw/ QT
Ll M‘Jﬂlwnlllll 1 UL
0 WUV v
-50)
- 56|
Start 1 GHz 100 MHz/ Stop 2 GHz
Dat e: 25. OCT. 2016 10: 08: 16

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

2 GHz -20 GHz (15.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 1 MEz  RE At 10 dB
@Ref Lvi ©59.29 dBm  VBW 3 Mz
14 dBm 3.73146293 GHz SW 105 ns Uni t dBm
14
10l 14 dB S fset Yil[T1] -59. 29 dBn
3.73146293 GHz
o]
- 10|
| D1 -13 dBm
- 20|
- 30|
- 40|
- 50|
il
-60) 1
‘JVJJ/JUU_J\_I_UU_\J\LNJ_\TA_UAJLF\H”_,\W_WTWLM_
7o s
- 80|
- 86
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016  10: 10: 37
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
Marker 1 [Ti] RBW 100 kHz  RF Att 10 dB
@Ref LvI -75.54 dBm vBW 300 kHz
14 dBm 136. 91382766 Mz SW 245 ns Uni t dBm
14
10 14 dB[ O f set YalrTi] -79.54 dBnf
196. 91382766 Mz
o]
- 10|
| D1 -13 dBm
- 20|
- 30|
- 40|
- 50|
- 60|
- 70|
1
B T TR T
I .| | | J | | | JOO
- 86

Start 30 Mz

Dat e: 25. CCT.

2016 10:05: 39

Stop 1 Gz

FCC Part 27, FCC Part 22H/24E

Page 110 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

1 GHz -2 GHz (20.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 40 dB
Ref Lvl -36.00 dBm  VBW 3 Mz
44 dBm 1.50701403 GHz swr 5 ms Uni t dBm
44
a0l 14 dB| O fset Yil[T1] - 3¢. 00 dBn

1. 50701403 GHz

30|

20|

10

- 10|

- 20|

)
l )J_F/
RV ((FTTHTI [
,40r§w—wﬁuwumw-mrw—uw [

- 50
- 56
Start 1 Gz 100 MHz/ Stop 2 Gz
Dat e: 25. OCT. 2016 10: 08: 40
2 GHz -20 GHz (20.0 MHz, Middle Channel)
Marker 1 [T1] RBW 1 M RF At 10 dB
Ref Lvl -60.74 dBm VBW 3 Mz
14 dBm 3.73146293 GHz SWr 105 ns Uni t dBm
14
10l 14 dB S fset Yil[T1] -6d. 74 dBn
3. 73146293 GHz
0|
- 10
D1 -13 dBm
- 20|
-30)
- 40
-50)
1
- 60|
'JL_JJUl A Ve W WY e NI T e R Y ey
- 80
- 86
Start 2 Gz 1.8 GHz/ Stop 20 Gz
Dat e: 25. OCT. 2016 10:10: 53

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 4:

®

14

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

Mar ker 1 [T1]

Ref Lvl -75.54 dBm
14 dBm 127.19438878 Mz

RBW
vBW
SwWr

100 kHz
300 kHz
245 nms

RF Att 10 dB

Uni t dBm

10

14 dB| O f set

Vi

[T1]

-79.54 dBn

127.19438878 Mz

- 10|

- 20|

- 30

- 40|

- 50

- 60

- 70|

- 80

-86

A’MHMHHUM' L

A

Dat e:

Start 30 M-z

25. OCT. 2016 10: 30: 53

Stop 1 Gz

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz RF Att 40 dB
Ref Lvl -34.66 dBm VBW 3 MHz
44 dBm 1. 07414830 GHz SWr 5 s Uni t dBm
2
20 14 dB| O f set Yi1|[T1] -34. 66 dBn
1. 07414830 GHz
30|
20|
10|
0|
- 10|
D1 -13 dBm
- 20|
- 30|
1
II A L AU UMWV UL UL L | '
a0 hrwwnww v
- 50|
- 56
Start 1 GHz 100 MHz/ Stop 2 Gz

Dat e:

25. CCT. 2016 10: 37: 00

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

Mar ker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -48. 34 dBm VBW 3 MHz
4 dBm 5.17434870 Gz Swr 105 ns Uni t dBm
4
o 14 dB| O f set Yil[rT1] -48. 34 dBr
5.17434870 GHz
- 10|
D1 -13 dBm
- 20|
- 30|
- 40|
1
A 4
- 50|
- 60|
70 |
MM\/‘lL“J\_A__MJ_M_I'“J\_J_‘F_W'\_M_FU V[V U \j vV
- 80|
- 90|
- 96|
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016 10:38:58
30 MHz - 1 GHz (3.0 MHz, Middle Channel)
Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 101. 92384770 MHz SwWr 245 ns Uni t dBm
14
10l 14 dB| O f set Y1711 -749. 54 dB
1Q1. 92384770 MHz
0
- 10|
|-D1 - 13 dBm
- 20|
- 30|
- 40|
- 50
- 60|
- 70|
1
W inruﬂuml INIITISTINT e [T e
L ) | JOJOOUOCL ) I | L
- 86
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 25. OCT. 2016 10: 31: 28

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

Mar ker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvli -36.00 dBm vBW 3 MHz
44 dBm 1.07414830 GHz SWIr 5 ns Uni t dBm
s
4014 dB| X fset Yal[T1] -36. 00 dBr
1.07414830 GHz
30|
20|
10| \
0
- 10|
D1 -13 dBm
- 20|
Fundamental test
- 30|
1
A ) A _J
- 40 LU L WU WU YW [} VW
- 50|
- 56|
Start 1 GHz 100 MHz/ Stop 2 GHz
Dat e: 25. OCT. 2016 10: 37: 23

@

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -48.10 dBm VBW 3 Mz
4 dBm 5.17434870 GHz SWr 105 ns Uni t dBm
4
14 dB Off set Yil[T1)] -48. 10 dBr

0

- 10|

5.17434870 GHz

—D1 -13 dBm

- 20|

- 30|

-40

- 50|

- 60|

- 70|

- 80|

- 90|

Dat e:

Start 2 Gz 1.8 GHz/ Stop 20 GHz

25. CCT. 2016 10: 39: 20
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 101. 92384770 Mz SWI 245 ns Uni t dBm
14
10l 14 dB S fset Yi1l[T1] -74.54 dBn
1q01. 92384770 Mz
0
-10
| D1 -13 dBm
-20
-30
- 40
-50
- 60
-70
1
] NMNWM L
- 86|
Start 30 Mz 97 MHz/ Stop 1 G
Dat e: 25. OCT. 2016 10: 31: 45

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz RF Att 40 dB
Ref Lvl -36.00 dBm VBW 3 Mz
44 dBm 1.07414830 GHz SwWr 5 ns Uni t dBm
44
a0l 14 dB| O fset Yal[T1] -3¢. 00 dBn
1. 07414830 GHz
30|
20|
10
0| \
- 10|
| D1 -13 dBm
- 20|
-39 Fundamental test
1
MU A A A ﬁ AL
-4oww LA |
- 50|
- 56
Start 1 GHz 100 MHz/ Stop 2 GHz
Dat e: 25. CCT. 2016 10: 37: 38
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 0 dB
Ref Lvl -48.52 dBm  VBW 3 Mz
4 dBm 5.17434870 GHz SWr 105 ns Uni t dBm
4
ol 14 dB X fset Yil[T1] -4¢. 52 dBn
5.17434870 GHz
-10
| D1 -13 dBm
-20
-30
-40
1
Y
-50
-60
70 l
[ J\M’AJLJ\_I_A_M'\U_A\U'\_IU_\H_U'\_I\_F_N Nyt
80 | LT
-90
-96
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016 10: 39: 35

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1i] RBW 100 kHz RF Att 10 dB
Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 123. 30661323 Mz SWI 245 ns Uni t dBm
14
10l 14 dB A fset vYalrTa) -75.54 dBr
143. 30661323 Mz
o
- 10
| D1 - 13 dBm
- 20
-30
- 40
- 50
- 60
-70
1
o DAL IM::MMDHIMWWMW
- 86

Start 30 Mz

Dat e: 25. OCT. 2016 10:32:01

Stop 1 GHz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 40 dB
Ref Lvl -34.66 dBm  VBW 3 Mz
44 dBm 1.07414830 GHz swr 5 ms Uni t dBm
44
a0l 14 dB| O fset Yil[T1] -34. 66 _dBn
1.07414830 GHz
30
20
10
0
V\\
-10
| D1 -13 dBm
-20
-30

- 40|

- 50

@wm y -uw’j\wwmw

-56

Dat e:

®

Start 1 Gz 100 MHz/

25. CCT. 2016 10:37:54

Stop 2 Gz

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz RF Att 0 dB
Ref Lvl -47.76 dBm VBW 3 Mz
4 dBm 5.17434870 GHz SWI 105 ns Uni t dBm
4
14 dB O fset Yi1l[T1] -47.76 dBn

0

- 10|

5. 17434870 GHz

- 20|

- 30

- 40|

4~

- 50

- 60|

- 70|

RV L v

- 80

- 90|

Dat e:

Start 2 Gz 1.8 GHz/

25. OCT. 2016 10: 39: 50

Stop 20 GHz

Fiindamental tect
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

Mar ker 1 [T1] RBW 100 kHz RF Att 10 dB
®Ref Lvi -75.54 dBm VBW 300 kHz
14 dBm 103. 86773547 Mz Swr 245 s Uni t dBm
14
1ol 14 dB O fset Yal[T1] -75. 54 dBr
103. 86773547 MHz
0|
- 10|
D1 -13 dBm
- 20|
- 30|
- 40|
- 50|
- 60|
- 70|
1
L L LT
- 86
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 25. OCT. 2016 10:32:17
1 GHz -2 GHz (15.0 MHz, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvi -36. 00 dBm VBW 3 Mz
44 dBm 1.07414830 GHz SwWr 5 s Uni t dBm
aa
a0l 14 dB| X fset Yal[Ti) -36.00 dB
1. 07414830 GHz
30|
20|
10 A
9 L
- 10|
|-D1 -13 dBm
- 20|
- 30|
i /
‘0 | ouuruumrnAreghwe —nw—|  Fundamental test
- 50
- 56
Start 1 GHz 100 MHz/ Stop 2 GHz
Dat e: 25. OCT. 2016 10: 38: 08
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

®

2 GHz -20 GHz (15.0 MHz, Middle Channel)

0

Mar ker 1 [T1] RBW 1 Mz RF Att 0 dB
Ref Lvl -49.56 dBm VBW 3 Mz
4 dBm 5.17434870 Gz SWIr 105 ns Uni t dBm
14 dB| O f set Ya|[T1] -49. 56 dBnf

- 10|

5. 17434870 Gz

- 20|

- 30

- 40|

- 50

- 60

- 70|

- 90|

-96

Dat e:

Start 2 Gz 1.8 GHz/ Stop 20 Gz

25. OCT. 2016 10: 40: 05

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -75.54 dBm VBW 300 kHz
14 dBm 133. 02605210 Mz SWI 245 ns Uni t dBm
14
1ol 14 dB O fset vilrTa) -74. 54 dBr
133. 02605210 Mz
0
- 10
| D1 -13 dBm
-20
- 30
- 40
-50
- 60
-70
h
:Mw ] !!HPMMDHWM
86|
Start 30 Mz 97 MHz/ Stop 1 GHz
Dat e 25. OCT. 2016 10: 32: 40
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

1 GHz -2 GHz (20.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 40 dB
Ref Lvl -36.00 dBm  VBW 3 Mz
44 dBm 1.07414830 GHz swr 5 ms Uni t dBm
44
a0l 14 dB| O fset Yil[T1] - 3¢. 00 dBn

1. 07414830 GHz

30|

20|

10

- 10|

- 20|

30
T ‘\w_
oo i o s s Huwrweery

- 40|

Fundamental test

- 50

-56

Start 1 Gz 100 MHz/ Stop 2 Gz

Dat e: 25. OCT. 2016 10: 38: 23

2 GHz -20 GHz (20.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 0 dB
Ref Lvl -48.28 dBm  VBW 3 Mz
4 dBm 5.17434870 GHz SWI 105 ns Uni t dBm
4
ol_14 dB O fset Yal[T1] -48. 28 dBr
5.17434870 GHz
-10
| D1 -13 dBm
-20
-30
- 40
1
Y
-50
-60
-7 |
Y . MJ\__J\J_\UU\U—VMW‘ e e Wkl et
- 80
-90
- 96
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Dat e: 25. OCT. 2016  10: 40: 20
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 7:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl -64.33 dBm  VBW 300 khHz
4 dBm 970. 84168337 Mz SWI 245 ns Uni t dBm
4
ol 14 dB O fset V1l[T1] -64. 33 dBn
970. 84168337 Mz
- 10|
- 20|
| D1 -25 dBm
- 30
- 40|
- 50
- 60| T
WMWW n AWWMMM
- 70|
- 80|
- 90|
- 96
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 24.NOV. 2016 18: 06: 47
1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)
Marker 1 [T1] RBW 1 Mz  RF At 40 dB
Ref Lvl -32.57 dBm  VBW 3 Mz
43 dBm 2. 63126253 GHz SwWr 5 s Uni t dBm
43,
a0 —14 dB[ Off set \ ZRTE ST 57 dBr
2. 63126253 GHz
30|
20|
10|
W
0|
- 10|
- 20|
| D1 -25 dBm
- 30| 1
W TS EEWT 'y W Tt
- 40|
- 50
- 57|
Start 1 Gz 200 MHz/ Stop 3 Gz
Dat e: 24.NOV. 2016 18: 08: 59

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 1 Mz RF Att 10 dB
Ref Lvl -54.33 dBm  VBW 3 Mz
14 dBm 5.02805611 GHz SWr 130 ns Uni t dBm
14
10l 14 dB S fset Yil[T1] -54. 33 dBn
5.02805611 GHz
0
-10)
- 20
| D1 -25 dBm
- 30
- 40
-50)
s 1
Y
-60)
NIM1 [ 1T W) W) I \_AJ_WJA_V'_\AJV\J‘\AWW_I_W
- 70—
-80)
- 86|
Start 3 Gz 2.3 GHz/ Stop 26 GHz
Dat e: 24. NOV. 2016 18:10: 59

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -63.96 dBm VBW 300 kHz
4 dBm 984. 44889780 Mz SwWr 245 ns Uni t dBm
4
o 14 dB| O f set Yi[[rT1) -63. 96 dBr
9§4. 44889780 Mz
- 10|
- 20|
|-D1 - 25 dBm
- 30|
- 40|
- 50)
- 60| —
MW%%WWW%WM
-70)
- 80|
- 90|
- 96
Start 30 MHz 97 MHz/ Stop 1 GHz

Dat e:

24. NOv. 2016

18: 07: 29
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

1 GHz - 3 GHz (10.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 1 Mz RF At 40 dB
Ref Lvl -33.48 dBm  VBW 3 Mz
43 dBm 2.59519038 GHz swr 5 s Uni t dBm
2
4of—14 dB Of fset —— 33—48—eB
2.59519038 GHz
30|
20|
10|
0
- 10|
- 20|
L D1 25 dBm
- 30| \
L AL
I WWW v M by
- 40)
- 50|
- 57|
Start 1 GHz 200 MHz/ Stop 3 Gz
Dat e: 24. NOV. 2016 18: 09: 25
3 GHz - 26 GHz (10.0 MHz, Middle Channel)
Marker 1 [Ti] RBW 1 Mz RF At 10 dB
Ref Lvl -55.99 dBm vBW 3 MHz
14 dBm 5.02805611 GHz SWF 130 ns Uni t dBm
14
10l 14 dB S fset Yil[T1] -54. 99 dBn
5. 02805611 GHz
o]
- 10|
- 20|
| D1 - 25 dBm
- 30|
- 40
- 50|
1
Y
- 60|
L LA -\Nw‘“\_/\_m_u—un UE WAV
70|
- 80|
- 86
Start 3 GHz 2.3 GHz/ Stop 26 GHz
Dat e: 24. NOV. 2016 18:11:13

Fundamental
test
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF At 20 dB
Ref Lvl -64.33 dBm VBW 300 kHz
4 dBm 963. 06613226 Mz SWI 245 ns Uni t dBm
4
ol_14 dB O fset Yal[T1] -64. 33 dbn|
963. 06613226 Mz
-10
-20
| D1 -25 dBm
-30
-40
-50
-60
1
T e R N s WMWMW“‘V‘W
-70
-80
-90
- 96
Start 30 Mz 97 MHz/ Stop 1 GHz
Dat e: 24. NOv. 2016 18: 07: 45
1 GHz - 3 GHz (15.0 MHz, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF At 40 dB
Ref Lvl -33.48 dBm VBW 3 Mz
43 dBm 2.65130261 GHz SWI 5 ns Uni t dBm
43,
4014 dB Of f set e S Eacam
2.65130261 GHz
30
20
10 Al
0
- 10|
- 20|
| D1 -25 dBm
- 30| \_ +
- 40|
- 50
- 57|
Start 1 Gz 200 MHz/ Stop 3 GHz
Dat e: 24. NOV. 2016  18: 09: 43

Fundamental test
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

3 GHz - 26 GHz (15.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz RF Att 10 dB
Ref Luvl -55.99 dBm VBW 3 Mz
14 dBm 5.02805611 GHz SWI 130 ns Uni t dBm
14
10l 14 dB S fset Yil[T1] -54. 99 dBn
5.02805611 GHz
0|
- 10|
- 20)
| D1 -25 dBm
-30)
- 40|
-50)
1
N
-60)
r’A\ L LU U WJLU—M_ Yoo
-70) L
- 80
- 86|
Start 3 GHz 2.3 GHz/ Stop 26 Gz
Dat e: 24. NOv. 2016 18:10: 45
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -64.33 dBm VBW 300 kHz
4 dBm 978. 61723447 Mz SWI 245 ns Uni t dBm
4
ol 14 dB O fset vYalrTa) -64.33 dBr
978. 61723447 Mz
- 10|
- 20|
| D1 -25 dBm
- 30|
- 40|
- 50)
- 60| o
w_'_,w, M Wwwwwwww‘mw
- 70|
- 80|
- 90|
- 96|
Start 30 Mz 97 MHz/ Stop 1 GHz
Dat e: 24. NOV. 2016 18: 08: 01
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 1 M RF Att 40 dB
Ref Lvl -33.48 dBm VBW 3 Mz
43 dBm 2.65931864 GHz SwWr 5 s Uni t dBm
43
4of—14 dB Of fset —— 33—48—eB
2. 65931864 GHz
30
20|
10| £
0
- 10|
- 20|
| D1 -25 dBm
- i el Fundamental test
unaamen
A P e ooy
- 40|
-50)
- 57
Start 1 GHz 200 MHz/ Stop 3 Gz
Dat e: 24. NOV. 2016 18:10: 00
3 GHz - 26 GHz (20.0 MHz, Middle Channel)
Marker 1 [Ti] RBW 1 M RF Att 10 dB
Ref Lvl -57.48 dBm VBW 3 Mz
14 dBm 5.02805611 GHz SWI 130 ns Uni t dBm
14
10l 14 dB S fset Yi1l[T1] -57. 48 dBn
5. 02805611 GHz
0
- 10|
- 20|
| D1 -25 dBm
-30)
- 40
-50)
1
Y
-60)
A A
r'ml A UL U W VVMW w_ | S
- 7o}=J
- 80|
- 86|
Start 3 GHz 2.3 GHz/ Stop 26 GHz
Dat e: 24. NOV. 2016 18:10: 28
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 12:

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -45.54 dBm VBW 300 kHz
44 dBm 725. 91182365 Mz SWI 245 ns Uni t dBm
44
a0l 14 dB| O fset V1l[T1] -44.54 dBn
745. 91182365 Mz
30
20
10
0 ‘\
- 10|
| D1 -13 dBm
- 20|
-30)
n Fundamental test
1
WW&WW“ LA
-50)
- 56
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 25. OCT. 2016 10: 53: 48

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz RF Att 10 dB
Ref Luvl -48.70 dBm VBW 3 Mz
14 dBm 1.41482966 GHz swr 52 ms Uni t dBm
14
10l 14 dB A fset Yi1l[T1] -4d. 70 dBn
1. 41482966 GHz
0
-10
| D1 -13 dBm
-20
-30
- 40
1
A\ 4
-50
- 60
. “_ML i r_v_rwmm_l—u_l'\_lxu_ww
) W v
-80
- 86
Start 1 Gz 900 MHz/ Stop 10 GHz
Dat e: 25. OCT. 2016 10: 55: 38
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

@

44

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

Mar ker 1 [T1]
-45. 54 dBm VBW
44 dBm 731. 74348697 Mz Swr

Ref Lvl

RBW

100 kHz
300 kHz
245 s

RF Att 40 dB

Uni t dBm

40|

14 dB| O f set

Vi

[T1]

-43. 54 dBr

30|

~

1. 74348697 Mz

20|

10|

- 10|

- 20|

—D1 -13 dBm

- 30|

-40

Fundamental test

- 50|

i s s

i~

Dat e:

Start 30 Mz

25. CCT. 2016

10: 54: 29

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz RF Att 10 dB
Ref Luvl -49.10 dBm VBW 3 Mz
14 dBm 1.41482966 GHz swr 52 ms Uni t dBm
14
10l 14 dB A fset Yi1l[T1] -4d.10 dBn
1. 41482966 GHz
0
-10
| D1 -13 dBm
-20
-30
- 40
1
A 4
-50
- 60|
Mll M
e l“_IlL \ Y I W W
v
-80
-86
Start 1 Gz 900 MHz/ Stop 10 GHz
Dat e: 25. OCT. 2016 10: 55: 59
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 100 kHz RF Att 40 dB
@Ref Lvl -45.54 dBm VBW 300 khHz
44 dBm 737. 57515030 MHz SWI 245 ns Uni t dBm
44
20 14 dB[ O f set YalrTi] -49. 54 dBnf
737. 57515030 Mz
30|
20|
10
0
- 10| -
| D1 -13 dBm ™
- 20|
-30)
- 40|
1
:LIMIMUHM L THWET Fundamental test
- 56

Dat e:

Start 30 Mz

25. OCT. 2016

97 MHz/

10: 54: 53

Stop 1 Gz

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz RF Att 10 dB
Ref Luvl -49.10 dBm VBW 3 Mz
14 dBm 1.41482966 GHz swr 52 ms Uni t dBm
14
10l 14 dB A fset Yi1l[T1] -4d.10 dBn
1. 41482966 GHz
0
-10
| D1 -13 dBm
-20
-30
- 40
1
A 4
-50
- 60|
MI\__J_\_MA_A_M_M'\JI
_70_"_} l‘ ,_,_L oYY
L] L
-80
- 86|
Start 1 Gz 900 MHz/ Stop 10 GHz
Dat e: 25. OCT. 2016 10:56: 14
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref LvI -45. 54 dBm vVBW 300 kHz
44 dBm 747.29458918 MHz SWIr 245 s Uni t dBm
»
40| 14 dB| Of f set Yi1|[T1] -449. 54 dBn|
747. 29458918 Mz
30|
20|
10|
0 V\
- 10|
D1 -13 dBm
- 20|
- 30|
-0 - Fundamental test
of A Mm:wm
L
- 56
Start 30 MHz 97 WNHz/ Stop 1 Gz
Dat e: 25. OCT. 2016 10:55: 12

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1i] RBW 1 Mz RF Att 10 dB
Ref Lvl -49.74 dBm VBW 3 Mz
14 dBm 1.41482966 GHz sSwr 52 ms Uni t dBm
14
10l 14 dB A fset vYalrTa) -49. 74 dBr
1. 41482966 GHz
0
- 10
| D1 - 13 dBm
- 20
-30
- 40
1
- 50—
- 60|
‘ i M__r\_un_
- 70l L T 5 b Py
| | u
- 80
- 86

Start 1 Gz

Dat e:

25. OCT. 2016

900 MHz/

10: 56: 28

Stop 10 GHz
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Bay Area Compliance Laborator

ies Corp. (Kunshan)

Report No.: RSZ2160926005-00D

LTE Band 17:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 100 kHz RF Att 40 dB
Ref Lvl -48.02 dBm  VBW 300 kHz
38 dBm 665. 65130261 Mz SW 245 ns Uni t dBm
a8
14 dBl O f set Vi1|[T1] -4¢g. 02 dBn
30 665. 65130261 Mz
20
10
0
- 10| \
| D1 -13 dBm
- 20
- 30|
-49 Fundamental test
1
A 4
-sof
- 62|
Start 30 MHz 97 MHz/ Stop 1 GHz
Dat e: 25. OCT. 2016 10: 58: 05
1 GHz - 10 GHz (5.0 MHz, Middle Channel)
Marker 1 [Ti] RBW 1 Mz RF Att 10 dB
Ref Lvl -52.94 dBm  VBW 3 M
14 dBm 1.39679359 GHz swr 52 ns Uni t dBm
14
10l 14 dB A fset Yi1l[T1] -54. 94 dBn
1.39679359 Gz
0
- 10
| D1 -13 dBm
- 20
-30)
- 40
50—
A\ 4
- 60|
l "_nl_\n \ r_rum%Jﬂ_JM_m
- 70|
u v
-80)
-86
Start 1 Gz 900 MHz/ Stop 10 GHz
Dat e: 25. OCT. 2016 10: 57: 10
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

Marker 1 [Ti] RBW 100 kHz  RF Att 40 dB
@Ref Lvi -48.02 dBm  VBW 300 kHz
38 dBm 671. 48296593 Mz SWr 245 s Uni t dBm
38
14 dB| Of f set AEATREY - 4. 02 dBn

@)

30 71. 48296593 MHz

20|

10

- 10|

Fundamental test

- 30

Jl

- sol A

- 62

Start 30 Mz 97 MHz/ Stop 1 Gz

Dat e: 25. CCT. 2016 10: 58: 32

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

Marker 1 [T1] RBW 1 Mz  RF At 10 dB
Ref Lvl -52.32 dBm  VBW 3 Mz
14 dBm 1. 41482966 GHz swr 52 ms Uni t dBm
14
10l 14 dB S fset Yil[T1] -54.32 dBn

1.41482966 GHz

- 10|

- 20|

- 30

- 40|

_s0l 1

- 60

g L—"L_m L r'v-r”""'[M\Jl"-—“_‘—“-"—J""—’“_L

- 80

- 86

Start 1 Gz 900 MHz/ Stop 10 Gz

Dat e: 25. CCT. 2016 10:57:28
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

FCC § 2.1053; § 22.917 (a); § 24.238 (a); §27.53 (h) (m) SPURIOUS
RADIATED EMISSIONS

Applicable Standards

FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on al
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
freguencies more than X megahertz from the channel edge, where X isthe greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor
shall not be lessthat 43 + 10 log (P) dB on al frequencies between 2490.5 MHz and 2496 MHz and 55 +
101log (P) dB at or below 2490.5 MHz. Mabile Satellite Service licensees operating on frequencies below
2495 MHz may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.

Test Procedure

The transmitter was placed on awooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization aswell as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissionsin dB = 10 Ig (TX pwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB = 43 + 10 Log,o (power out in Watts)

Test Data

Environmental Conditions

Temperature: 25C
Relative Humidity: 55 %
ATM Pressure: 101.0kPa

The testing was performed by Layne Li on 2016-10-06.

Test mode: Transmitting (Pre-scan with Low, Middle, High channel, and the wor se case data as bel ow)
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30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted
Frequency ﬁifﬁivlf; T'X::g? te Heioht | Polar | SG | Cable | Antenna A});ovl;te Limit | Margin
(MHZ) | @Buv) | Degree | (m) | V) el | s | Goi | @Bm) (dBm) | (dB)
GSM 850 Mode
239.4 36.54 117 17 H -60.5 | 0.28 3.75 5703 | -13 | 44.03
239.4 35.84 0 18 % -61.2 | 028 3.75 5773 | -13 | 4473
1697.60 67.63 67 18 H -36.3 | 0.30 9.40 2720 | -13 | 14.20
1697.60 63.32 133 24 % -421 | 030 9.40 -3300 | -13 | 20.00
WCDMA 850 Mode
239.4 36.59 17 1.9 H -60.4 | 028 3.75 -56.93 | -13 | 4393
239.4 35.46 98 1.9 % -61.5 | 0.28 3.75 -5803 | -13 | 4503
1652.80 52.03 267 17 H -51.9 | 0.30 9.40 -4280 | -13 | 29.80
1652.80 52.72 275 1.0 % -52.7 | 0.30 9.40 -4360 | -13 | 30.60
30 MHz ~ 20 GHz:
PCS Band (Part 24E)

Frequency | Recever | Tumiabie =8 e LSS bt | | vy
(MHZ) | @BuV) | Degree | (my) | (V) el | s | Gow | @Bm) (@Bm) | (dB)
GSM 1900 Mode
239.4 36.72 338 1.4 H -60.3 | 028 3.75 -56.83 -13 43.83
239.4 35.32 257 17 % -61.7 | 0.28 3.75 -58.23 -13 45.23
3700.40 46.83 205 2.0 H -46.9 | 242 | 1260 | -36.72 -13 23.72
3700.40 44.03 352 24 % -487 | 242 | 1260 | -3852 -13 25.52
WCDMA 1900 Mode
239.4 36.72 233 1.3 H -60.3 | 0.28 3.75 -56.83 -13 43.83
239.4 35.53 269 1.9 % 615 | 028 3.75 -58.03 -13 45.03
3704.80 44.03 15 15 H -49.7 | 242 | 1260 | -39.52 -13 26.52
3704.80 42.63 28 24 % 501 | 242 | 1260 | -39.92 -13 26.92
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AWS Band
Frequency Receiver | Turntable Rx Antenna = Su(l:)s::ltutei : Absolute | . . Margin
Reading Angle | Heioht | Polar AUE || ANUEnE |- Tyl
(MHz) |- g uV) | Degree (n%) /vy | Level | Loss Gain @Bm) | @Bm (dB)
(dBm) | (dB) (dB)
WCDMA 1700 Mode
239.4 36.52 136 14 H -60.5 | 0.28 3.75 -57.03 -13 44.03
239.4 35.39 198 25 \ -61.6 | 0.28 3.75 -58.13 -13 45.13
3505.20 46.07 53 24 H -485 | 234 12.40 -38.44 -13 25.44
3505.20 42.91 128 19 \ -49.6 | 234 12.40 -39.54 -13 26.54
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LTE Band:

Test mode: Transmitting (Pre-scan with all the bandwidth, and wor se case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
SG Cable | Antenna A})Jsolulte Limit | Margin
(MHz) Reading Angle Height | Polar Level Loss Gain ( deBVIfl) (dBm) (dB)
(dBpVv) Degree (m) (H/V) (dBm) (dB) (dB)
Band 2
Test frequency range:30 MHz ~ 20 GHz
2394 36.58 180 12 H -60.4 0.28 3.75 -56.93 -13 43.93
2394 35.42 9 24 \% -61.6 0.28 3.75 -58.13 -13 45.13
3760.00 42.63 324 14 H -51.1 242 12.60 -40.92 -13 27.92
3760.00 41.43 147 18 \Y, -51.3 242 12.60 -41.12 -13 28.12
Band 4
Test frequency range:30 MHz ~ 18 GHz
2394 36.34 181 16 H -60.7 0.28 3.75 -57.23 -13 44.23
2394 35.72 131 21 \% -61.3 0.28 3.75 -57.83 -13 44.83
3465.00 41.17 72 19 H -534 2.34 12.40 -43.34 -13 30.34
3465.00 38.11 52 15 \Y, -54.4 2.34 12.40 -44.34 -13 31.34
Band 7
Test frequency range: 30 MHz ~ 26 GHz
2394 36.56 279 13 H -60.4 0.28 3.75 -56.93 -25 31.93
2394 35.64 150 2.2 V -61.4 0.28 3.75 -57.93 -25 32.93
5070.00 35.46 176 24 H -53.2 257 12.70 -43.07 -25 18.07
5070.00 37.47 70 15 \% -52.0 257 12.70 -41.87 -25 16.87
Band 12
Test frequency range: 30 MHz ~ 10 GHz
2394 36.69 65 21 H -60.3 0.28 3.75 -56.83 -13 43.83
2394 35.42 230 23 \% -61.6 0.28 3.75 -58.13 -13 45.13
1414.00 51.66 312 18 H -51.1 0.28 8.00 -43.38 -13 30.38
1414.00 55.42 326 15 \% -51.4 0.28 8.00 -43.68 -13 30.68
Band 17
Test frequency range: 30 MHz ~ 10 GHz
2394 36.74 143 21 H -60.3 0.28 3.75 -56.83 -13 43.83
2394 35.57 38 11 \% -61.4 0.28 3.75 -57.93 -13 4493
1420.00 49.96 90 13 H -52.8 0.28 8.00 -45.08 -13 32.08
1420.00 51.92 314 17 \% -54.9 0.28 8.00 -47.18 -13 34.18
Note:

1) Absolute Level = SG Level - Cableloss + Antenna Gain

2) Margin = Limit- Absolute Level
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FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standards

According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
freguencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X isthe greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor
shall not be lessthat 43 + 10 log (P) dB on al frequencies between 2490.5 MHz and 2496 MHz and 55 +
101og (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below
2495 MHz may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 25~26°C
Relative Humidity: 55~56 %
ATM Pressure: 101.0~101.5kPa

The testing was performed by Ada Yu and Peter Jiang from 2016-11-06 to 2016-12-16.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for GSM (GMSK) Mode

Marker 1 [T1] RBW 5 kHz RF Att 40 dB
Ref Lvl -15.96 dBm vBW 10 kHz
29.5 dBm 823. 98040443 MHz SwWr 180 ns Uni t dBm
29. 5

7.5 dB Ofse [ T1] -15. 96 dBn

Vi1
823. 98040443 Mz
20| \h‘.““\‘
10| \l\‘
_10 /,

D1 -13 dBm ~ J l

L "
f \

- 40

i

63 |

I

-70.5
Center 824 Mz 177. 78528 kHz/ Span 1.7778528 MHz
Dat e: 6. NOV. 2016 09: 26: 39
Cellular Band, Right Band Edge for GSM (GMSK) Mode
Mar ker 1 [T1] RBW 5 kHz RF Att 40 dB
@ Ref Lvl -14.36 dBm VBW 10 kHz
29.5 dBm 849. 01603274 MHz SWIr 180 ns Uni t dBm
29.5
7.5 dB Offse v1|[T1] -14. 36 dBn
849. 01603274 Mz
20|
10 |

E \
) / !
Y
/ |
e R

-70.5

Center 849 M1z 177.78528 kHz/ Span 1.7778528 Mz

Dat e: 6. NOv. 2016 09:29: 15
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Cellular Band, Left Band Edge for EGPRS Mode

Marker 1 [T1] RBW 5 kHz RF Att 40 dB
@Ref Lvl -23.18 dBm VBW 10 kHz
26.5 dBm 823. 96615310 Mz SWI 180 ns Uni t dBm
26.5
7.5 dB O fse vi|[T1] -24. 18 dBn

20|

o M

6615310 IvH

o I

/

N il \

f %

- 40|

1\
ww”'ﬂ My,

- 60

e

I Ty

- 70|
-73. EI
Center 824 Mz 177. 78528 kHz/ Span 1.7778528 MHz
Dat e: 6. NOV. 2016 09: 35: 44
Cellular Band, Right Band Edge for EGPRS Mode
Mar ker 1 [T1] RBW 5 kHz RF Att 40 dB
@ Ref Lvl -25.09 dBm VBW 10 kHz
26.5 dBm 849. 00890708 MHz SWIr 180 ns Uni t dBm
26.5
7.5 dB Offse v1|[T1] -24. 09 dBn

20|

o U,

9. 00890708 vH

c A

- 20|

30

[ )

50 T

1

- 70|

-73.5

Center 849 M1z 177.78528 kHz/ Span 1.7778528 Mz

Dat e: 6. NOV. 2016 09: 36: 50
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Cellular Band, Left Band Edge for RMC (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref Lvl -19.27 dBm VBW 300 kHz
37.5 dBm 823. 98997996 Mz SWr 5 ns Uni t dBm
37.5
7.5 dB O fse va|[T1] -19.27 dBen|
30| 8 980971996 MH:
20

) fwwwwmﬁwwm\

0 / \
/

D1 -13 dBm |

- 20|

T
-50
62.5
Center 824 MHz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 29: 38
Cellular Band, Right Band Edge for RMC (BPSK) Mode
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref Lvi -21.54 dBm  VBW 300 kHz
37.5 dBm 849. 11022044 Mz swr 5 ms Uni t dBm
37.5
7.5 dB Offse v1|[T1] -21. 54 dBn
30| 8490 11022044 NH

L S O

10

\

-30 L

- 50

Center 849 M1z 1 MHz/ Span 10 MHz

Dat e: 6. NOv. 2016 10:30: 17
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

Marker 1 [Ti] RBW 100 kHz RF Att 40 dB
@Ref Lvl -21.67 dBm VBW 300 kHz
37.5 dBm 823. 98997996 Mz SwWr 5 s Uni t dBm
37.5
7.5 dp O fse Y1|[T1] -21. 67 dBn|
30 8 9890971996 NMH;
20

. TP Mb AR
0 //" y

D1 -13 dBm

- 20|

- 30 WW&.
- 40

T

- 50
62.5
Center 824 Mz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10:31:59

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@ Ref Lvl -21.42 dBm VBW 300 kHz
37.5 dBm 849. 07014028 MHz SwWr 5 ns Uni t dBm
37.5
7.5 dB Ofse Yai|[T1] -21. 42 dBn
30| 849 0701402 MH

20|

WWWWW

10

T \

i

- 50

Center 849 M1z 1 MHz/ Span 10 MHz

Dat e: 6. NOv. 2016 10:31:28
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Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -22.08 dBm VBW 300 kHz
37.5 dBm 823. 98997996 Mz SWIr 5 s Uni t dBm
37.5
7.5 dB O fse vi|[T1] -24. 08 dBn
30 8 98997996 MH
20|
i P "M\
- 10 /
|- D1 -13 dBm {
- 20|
- 30 M
- 40| 1| AL
- 50
62.5
Center 824 Mz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 36: 02

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@ Ref Lvl -21.04 dBm VBW 300 kHz
37.5 dBm 849. 15030060 MHz SwWr 5 ns Uni t dBm
37.5
7.5 dB Ofse Yai|[T1] -21. 04 dBn
849 1502300060 M+

30

20|

10

WMWMMWWN

- 10|
L D1 13 dBm ‘
-
- 50|
62. 5

Dat e:

Center 849 M1z

6. NOv. 2016

10: 36: 47

MHz/

Span 10 Mz

FCC Part 27, FCC Part 22H/24E

Page 142 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

Mar ker 1 [T1] RBW 5 kHz RF Att 40 dB
@Ref Lvl -15.15 dBm VBW 10 kHz
33.5 dBm 1. 84998998 GHz SWIr 200 ns Uni t dBm
33.5
30—_7-5 dB O fse Ya1lrT1) -19 15 dgB

1.84998998 GHz

20 Ll

- 10|

- 20|

10
A

-eofwuwm

66.5
Center 1.85 GHz 200 kHz/ Span 2 Mz
Dat e: 6. NOV. 2016 09:47: 52
PCS Band, Right Band Edge for GSM (GMSK) Mode
Marker 1 [T1] RBW 5 kHz RF Att 40 dB
@ Ref Lvl -15. 54 dBm VBW 10 kHz
33.5 dBm 1. 91000601 GHz SWr 200 ns Uni t dBm
33.5
30—_7-5 dB Ofse Ya1lrT1) -19 54 dg

1.91000601 GHz

) i
IR

- 20|

/ \
/ \

- 50|
uum
'GWHZLW LLLWU
,GG.E
Center 1.91 GHz 200 kHz/ Span 2 Mz
Dat e: 6. NOV. 2016 09: 50: 58
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PCS Band, Left Band Edge for EGPRS Mode

Marker 1 [T1] RBW 5 kHz RF Att 40 dB
Ref Lvl -22.96 dBm VBW 10 kHz
27.5 dBm 1. 84996994 GHz SWI 200 ns Uni t dBm
27.5
7.5 dB O fse vi|[T1] -24. 96 dBn
20| 1 84996994 GCGH
o f/f‘**h\
0
- 10 \
| D1 -13 dBm \
- 20| 1 / \
a0 / M
JJM M,k
-50)
72. 5 |
Center 1.85 GHz 200 kHz/ Span 2 Mz
Dat e: 6. NOV. 2016 09: 54: 00

PCS Band, Right Band Edge for EGPRS Mode

Marker 1 [T1] RBW 5 kHz RF Att 40 dB
Ref Lvl -23. 48 dBm VBW 10 kHz
29.5 dBm 1.91003808 GHz SWI 200 ns Uni t dBm
29.5
7.5 dB O fse v1|[T1] -24. 48 dBn
1.91003808 GHz
20
. AW
- 10| /V \‘\
| D1 -13 dBm / \\
- 20| \J +
4 i
- 50| 1
o9 L
-70.5
Center 1.91 GHz 200 kHz/ Span 2 Mz
Dat e: 6. NOV. 2016 09: 53: 09
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PCS Band, Left Band Edge for RMC (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref Lvl -22.36 dBm VBW 300 kHz
37.5 dBm 1. 84996994 GHz SWr 5 ns Uni t dBm
37.5
7.5 dB O fse va|[T1] -22.36 dBr
30| 1. 84996994 GH;
20

WWWW%\&

f / \
/ |

D1 -13 dBm {.
- 20|
-30 r}} Wt
_4()%.[!‘}“!’1}
- 50|
-62. 5|
Center 1.85 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 10: 28

PCS Band, Right Band Edge for RMC (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Luvl -20.22 dBm VBW 300 kHz
37.5 dBm 1.91003006 GHz swr 5 ms Uni t dBm
37.5
7.5 dB O fse vYal[T1] -2d. 22 dBn
30| 1.91003006 GH
20
L ",

| \‘
- 10

D1 -13 dBm \

gl N

- 40 \}\1“"\11UL [T

- 50
62.5
Center 1.91 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOv. 2016 10:11:21

FCC Part 27, FCC Part 22H/24E

Page 145 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

Marker 1 [Ti] RBW 100 kHz RF Att 40 dB
@Ref Lvl -22.36 dBm VBW 300 kHz
37.5 dBm 1. 84998998 GHz SwWr 5 s Uni t dBm
37.5
7.5 dp O fse Y1|[T1] -22.36 dBn|
30 1849989908 Gk
20

) JJ\,WWWWWWM
0 / \
j

D1 -13 dBm

- 20|
_ 30 Ly Ay
_AOM""M
- 50
62.5
Center 1.85 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10: 21: 37

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

Marker 1 [Ti] RBW 100 kHz RF Att 40 dB
@Ref Lvl -20.68 dBm VBW 300 kHz
37.5 dBm 1. 91007014 GHz SWr 5 s Uni t dBm
37.5
7.5 dB O fse Y1|[T1] -2d. 68 dBn|
30| 1.91007014 CGH

20|

MWWW«MWW

10

” \

D1 -13 dBm \

-30
- 40
- 50
62.5
Center 1.91 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOv. 2016 10:22:16
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PCS Band, Left Band Edge for HSUPA (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref Lvi -21.54 dBm VBW 300 kHz
37.5 dBm 1. 84996994 GHz SwWr 5 s Uni t dBm
37.5
7.5 dB Ofse Yi1|[T1] -21. 54 dBn
30 184996994 GH
20

. uabiion b,
0 /./ y

D1 -13 dBm [

- 20|

iAW

- 50
62.5
Center 1.85 GHz 1 MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10:17: 18
PCS Band, Right Band Edge for HSUPA (BPSK) Mode
Marker 1 [Ti] RBW 100 kHz  RF Att 40 dB
@Ref Lvl -21.42 dBm  VBW 300 khHz
37.5 dBm 1.91015030 GHz SwWr 5 s Uni t dBm
37.5
7.5 dB O fse Yi1|[T1] -21. 42 dBny
30| 1.910159030 GH

20|

10

W \.

- 40|
- 50|
62.5
Center 1.91 GHz 1 M/ Span 10 Mz
Dat e: 6. NOV. 2016 10: 16: 33
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AWS Band IV, Left Band Edge for (BPSK) Mode

Mar ker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -22.36 dBm VBW 300 kHz
37.5 dBm 1. 70996994 GHz Swr 5 s Uni t dBm
37.5
7.5 dB O fse va|[T1] -22.36 dBr
30 1.70096994 G
20
. WMM *‘M\
10 /
D1 -13 dBm [
- 20| 3

- 30|

MW

- 50|

YT

Dat e:

Center 1.71 Gz

6. NOv. 2016

10: 48: 48

Span 10 MHz

AWS Band IV, Right Band Edge for (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -24.62 dBm VBW 300 kHz
37.5 dBm 1. 75501002 GHz sSwr 5 s Uni t dBm
37.5
7.5 dB Offse v1|[T1] -24. 62 dBn
30| 1 550100 GH
20
- WA« Nl\
- 10)
| D1 -13 dBm \
\k
-30 MW\P}M
- 40 %
-50)
62. 5

Dat e:

Center 1.755 GHz

6. NOv. 2016

10: 49: 21

Span 10 Mz
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AWS Band IV, Left Band Edge for HSDPA (16QAM) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref Lvi -24.81 dBm VBW 300 kHz
37.5 dBm 1.70998998 GHz SwWr 5 s Uni t dBm
37.5
7.5 dB Ofse Yi1|[T1] -24.81 dBn
30 1709989908 GH

20

0 / R
]

D1 -13 dBm

- 20|

a0 -
-4OMFWWW

- 50

Center 1.71 GHz 1 MHz/ Span 10 MHz

Dat e: 6. NOv. 2016 10: 56: 05

AWS Band IV, Right Band Edge for HSDPA (16QAM) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref Lvi -24. 44 dBm VBW 300 kHz
37.5 dBm 1.75541082 GHz swr 5 ms Uni t dBm
37.5
7.5 dB O fse vYal[T1] -24. 44 dBn
30 1.75541/082 GH

20|

Jr Py,

10

\
1 \
: g

- 50

Center 1.755 GHz 1 MHz/ Span 10 MHz

Dat e: 6. NOV. 2016 10:56:59
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AWS Band IV, Left Band Edge for HSUPA (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -21.94 dBm VBW 300 kHz
37.5 dBm 1. 71001002 GHz SWIr 5 s Uni t dBm
37.5
7.5 dB Ofse Yi1|[T1] -21. 94 dBn
30 171001002 GH
20|
. a A
ol /' ‘K\
-10 /
|- D1 -13 dBm /
- 20|
-30 }
B " A
- 50
62.5
Center 1.71 GHz MHz/ Span 10 MHz
Dat e: 6. NOV. 2016 10:51:51

AWS Band IV, Right Band Edge for HSUPA (BPSK) Mode

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref Lvi -26.02 dBm VBW 300 kHz
37.5 dBm 1.75531062 GHz swr 5 ms Uni t dBm
37.5
7.5 dB Offse v1|[T1] -2d. 02 dBn
175531062 GH

30

20|

10

i ) e

/

- 10

| D1 -13 dBm \
_ 20| \
1
_ 30| .
- 40|
- 50|
62.5
Center 1.755 GHz MHz/ Span 10 Mz
Dat e: 6. NOV. 2016 10: 51: 21
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Band 2:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
Marker 1 [ T1] RBW 30 kHz RF Att 30 dB
@ Ref Lvl -20.74 dBm VBW 100 kHz
34 dBm 1.84987375 GHz SWIr 8 ns Uni t dBm
14 dB| O f set Yai|[T1] -2d. 74 dBnf

30|

1.84987]375 GHz

20|

PO AAAAM AP A

1: / \
N - x

-30) ‘MM

- 40
- 50
- 60|
- 66
Center 1.85 GHz 280 kHz/ Span 2.8 Mz
Dat e: 16. DEC. 2016 13:11: 39
QPSK (1.4 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
@Ref Lvl -18.89 dBm VBW 100 kHz
34 dBm 1.91028337 GHz SwWr 8 ns Uni t dBm
34

30l 14 dB| O f set Y1l[T1] -14. 89 dBn|

1.91028337 GHz

20|

I I L e o AT AN e AN

A
Lok
Moy,

- 30 N

- 40
- 50
- 60
- 66
Center 1.91 GHz 280 kHz/ Span 2.8 Mz
Dat e: 16. DEC. 2016 13:15: 34
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz  RF Att 30 dB
Ref Lvl -19.63 dBm  VBW 100 kHz
34 dBm 1.84998597 GHz SWI 8 ms Uni t dBm
34
3014 dB| X fset Yal[T1] -1d. 63 dBr

20|

1.84998597 GHz

10

otk

- 10|

- 20|

D1 -13 dBm

rd
=

- 30|

o

o

- 50|

- 60|

- 66|

Dat e:

Center 1.85 Gz

16. DEC. 2016

280 kHz/

13:16: 37

Span 2.8 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz  RF Att 30 dB
Ref Lvl -18.96 dBm  VBW 100 khHz
34 dBm 1.91020481 GHz swr 8 ms Uni t dBm
34
30|14 dB O fset Yil[T1] -1¢. 96 dBn

20|

1.91020481 GHz

10

Wyl

- 10|

A
\

?1 -13 dBm

20 Y
- u~\M“\r\|m{v
» Wulﬂ\h
- 50
- 60|
- 66|

Center 1.91 GHz 280 kHz/ Span 2.8 MHz

Dat e:

16. DEC. 2016

13:15: 59
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 30 kHz  RF Att 30 dB
Ref Lvl -26.30 dBm  VBW 100 kHz
34 dBm 1.84995792 GHz SWr 17 ns Uni t dBm
34
3014 dB| X fset Yal[T1] -26.30 dBr
1. 84995792 GHz
20
10
0 / \
-10
| D1 -13 dBm / \
\
.
-30 W\l\, “”w
a0l M‘J

e

- 50
- 60|
- 66
Center 1.85 Gz 600 kHz/ Span 6 MHz
Dat e: 16. DEC. 2016 13:19: 50

QPSK (3.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz  RF Att 30 dB
Ref Lvl -23.40 dBm  VBW 100 khHz
34 dBm 1.91004208 GHz swr 17 e Uni t dBm
34
30|14 dB O fset Yil[T1] -2d. 40 dBn
1. 91004208 GHz
20|
10

- 10|

- 20|

D1 -13 dBm \
[ \

- 30

- 40|

- 50

- 60

- 66

Dat e:

Center 1.91 GHz 600 kHz/ Span 6 Mz

16. DEC. 2016 13:19:14
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl -24.54 dBm VBW 100 kHz
34 dBm 1. 84998597 GHz SWr 17 ms Uni t dBm
34
30l 14 dB| O f set YalrTi] -24. 54 dBn
1. 84998597 GHz
20
° WW‘W\AMMMWWW
O / W\M\
- 10
| D1 -13 dBm I |
\
i
a0 o A)'
g o
. W"M
- 50
- 60|
- 66
Center 1.85 GHz 600 kHz/ Span 6 Mz

Dat e:

16. DEC. 2016

13:18: 08

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz  RF Att 30 dB
Ref Lvl -24.06 dBm  VBW 100 khHz
34 dBm 1.91007816 GHz swr 17 e Uni t dBm
34
30|14 dB O fset Yil[T1] -24. 06 dBn
1. 91007816 GHz
20|
10

Wuw«ww

Lw‘\\

- 10|

|

- 20|

dBm

]LDl - 13

- 30|
- 60|
- 66

Dat e:

Center 1.91 GHz

16. DEC. 2016

13:18:43

600 kHz/

Span 6 Mz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -17.16 dBm vVBW 300 kHz
34 dBm 1. 84998998 GHz SWIr 20 s Uni t dBm
34
30|14 dB O fset Yil[T1] -17.16 dBn
1. 84998998 GHz
20|
10
/M/\MJW\AA A A .M,;«-MJ\«.\,\MMVW’\
O / \
- 10
D2 -13 dBm i \
]
-30 " M mm«“/
M AN p A
g
WW
- 50
- 60|
- 66
Center 1.85 GHz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 15:11: 25

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -24.18 dBm VBW 300 kHz
34 dBm 1.91007014 GHz SWr 20 ms Uni t dBm
34
3014 dB| X fset Yal[T1] -24.18 dbn|
1.91007014 GHz
20
10
/’\/“WMMNWMNW\/\
0
10 / \
sz -13 dBm \
- 20 -
- 30 ‘ o
- 50
- 60
- 66|
Center 1.91 GHz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 15: 12: 07
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -18.10 dBm  VBW 300 khz
34 dBm 1.84996994 GHz swr 20 ms Uni t dBm
34
30|14 dB O fset Yil[T1] -1¢.10 dBn
1. 849960994 GHz
20
10
O / \
-10
| D2 -13 dBm |
]
'30 A "'“"/
W
-50
-60
- 66

Center 1.85 GHz

Dat e:

16. DEC. 2016

15:12: 58

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -21.65 dBm  VBW 300 khHz
34 dBm 1. 91003006 GHz swr 20 ns Uni t dBm
34
30|14 dB O fset Yil[T1] -21. 65 dBn
1. 91003006 GHz
20|
10
oH
-10 / \
’Loz -19 dBm |
20 \
|
vmhrw L AW TT
- 40| W
-50
-60
- 66
Center 1.91 GHz 1 MHz/ Span 10 MHz

Dat e: 16. DEC. 2016 15:12:28
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -24.06 dBm  VBW 300 khHz
34 dBm 1.84997996 GHz swr 10 s Uni t dBm
34
30|14 dB O fset Yil[T1] -24. 06 dBn
1. 849971996 GHz
20
10
A NI Al llvVAA_‘A MM
0 I \
-10
|

- 20|

D1 -13 dBm l

- 30|

- 40

)
RTASUT e

- 50
- 60
- 66
Center 1.85 GHz 2 MHz/ Span 20 MHz
Dat e: 16. DEC. 2016 13: 30: 22

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -29.10 dBm  VBW 300 khHz
34 dBm 1.91006012 GHz swr 10 s Uni t dBm
34
30|14 dB O fset Yil[T1] -29.10 dBn
1. 91006012 GHz
20
10

MMWWM

- 10|

|

- 20|

~fD1 -13 dBm \

- 30| ﬂw
- 40| AWM\L;
59 M
- 60
- 66
Center 1.91 GHz 2 MHz/ Span 20 MHz
Dat e: 16. DEC. 2016 13: 29: 46
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -25.72 dBm  VBW 300 kHz
34 dBm 1.84989980 GHz SWI 10 ms Uni t dBm
34
3014 dB| X fset Yal[T1] -28. 72 den|
1.84989980 GHz
20
10|
/\/.,w VA WWMA-\,.\
O / \
-10
|

D1 -13 dBm

- 20|
- wMuf’WW‘*“‘j
40 M
- 50|
- 60|
- 66|
Center 1.85 GHz 2 MHz/ Span 20 MHz
Dat e: 16. DEC. 2016 13:28: 34

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -27.76 dBm  VBW 300 khHz
34 dBm 1.91006012 GHz swr 10 s Uni t dBm
34
30|14 dB O fset Yil[T1] -27. 76 dBn

20|

1.91006012 GHz

10

10

dBm:

0 {ww«wmmwwmwﬂ\

7/D1 -13
- 20|

- 30

- 40

- 50

- 60

- 66

Center 1.91 GHz

Dat e: 16. DEC. 2016

13:29:19

Span

20 Mz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

Mar ker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -20.82 dBm VBW 1 MHz
34 dBm 1. 84996994 GHz Swr 10 ns Uni t dBm
34
3014 dB| X fset Yal[T1] -20.82 dBr
1. 84996994 GHz
20
10
O / \
- 10|
D1 -13 dBm ’ ‘
J \
-20
PR ol T\
A%
- 50|
- 60
- 66|
Center 1.85 GHz 3 MHz/ Span 30 MHz
Dat e: 16. DEC. 2016 13:32:32

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1i] RBW 300 kHz RF Att 30 dB
Ref Lvl -25.44 dBm VBW 1 MHz
34 dBm 1.91009018 GHz sSwr 10 ms Uni t dBm
34
3014 dB| X fset YalrTa) -25. 44 dBr

20|

1.91009018 GHz

10

[T

- 10|

- 20f

dBm

|
]Lm -13

- 30|

N

- 40

- 50|

- 60|

- 66|

Dat e:

Center 1.91 Gz

16. DEC. 2016

13:33: 07

Span

30 MHz

FCC Part 27, FCC Part
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 300 kHz  RF Att 30 dB
Ref Lvl -23.50 dBm  VBW 1 Mz
34 dBm 1. 85003006 GHz SWI 10 ms Uni t dBm
34
3014 dB| X fset Yal[T1] -23. 50 dbn|

1. 85003006 GHz

20|

10

o //“’”'“ "”“”“”‘”‘““‘W“‘\\

D1 -13 dBm ’

—

- 20|

N

- 40

- 50|
- 60|
- 66|
Center 1.85 GHz 3 MHz/ Span 30 MHz
Dat e: 16. DEC. 2016 13:34:16
16-QAM (15.0 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
® Ref Lvl -24.06 dBm VBW 1 MHz
34 dBm 1.91009018 GHz SWIr 10 s Uni t dBm
34
30|14 dB| X fset Yal[T1] -24. 06 dBr
1.91009018 GHz
20|
10|

-

D1 -13 dBm |

\

- M A

Ty "
50 Uy

- 60

- 66

Center 1.91 GHz 3 MHz/ Span 30 MHz

Dat e: 16. DEC. 2016 13:33:35
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -29.31 dBm VBW 1 Mz
34 dBm 1. 84995992 GHz SWr 10 ns Uni t dBm
34
14 dB Off set Yil[T1)] -29.31 dBn|

30

1.84995992 GHz

20|

10

0 /WWWWM
|

- 10|

D1 -13 dBm

- 20|

]

M
MVJ

/

- 50|

- 60|

- 66|

Center 1.85 GHz 4 WMHz/ Span 40 MHz

Dat e: 16. DEC. 2016 13:36: 47

QPSK (20.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -31. 46 dBm VBW 1 Mz
34 dBm 1.91020040 GHz sSwr 10 ms Uni t dBm
34
30|14 dB| X fset vYalrTa) -31. 46 dBr

1.91020040 GHz

20

TDl -13 dBm |
- 20

- 30|
- 50 R\M\L

TPUUTUUWALY WA

- 60

- 66

Center 1.91 GHz 4 MHz/ Span 40 MHz

Dat e: 16. DEC. 2016 13:36:15
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -27.94 dBm VBW 1 M
34 dBm 1. 84986974 GHz SWr 10 ms Uni t dBm
34
30|14 dB O fset Yi1l[T1] -27. 94 dBn
1. 84986974 GHz
20
10
/I\VLA‘,VMNMJMJ,AWM,,\
0 l \
- 10
l D1 -13 dBm I |
l \
1
-3 )
MJ\ MW
.40r\r’u_’/f”
- 50
- 60|
- 66

Center 1.85 GHz

Dat e: 16. DEC. 2016

13:35:18

Span 40 MHz

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -30.68 dBm VBW 1 MHz
34 dBm 1. 91012024 GHz SWI 10 ns Uni t dBm
34
14 dB Off set Yil[T1)] -3d. 68 dBr

30

20

1.91012024 GHz

10

O /"-’W“‘M&JWWWWW'\\

10

dBm

]LDl -13
- 20

- 30

- 40|

- 50

- 60

- 66

Center 1.91 GHz

Dat e: 16. DEC. 2016

13:35:51

Span 40 Mz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Band 4:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 50 dB
Ref Luvl -27.10 dBm VBW 100 kHz
36 dBm 1.70983447 GHz swr 20 ms Uni t dBm
36
14 dB O f set Vi1|[T1] -27. 10 dBn
30 1.70983447 G&
20
10 ASNALAAA g, ‘A\!“Aw‘l\v A#',Lv.vh\v 4
-10
| D1 - 13 dBm [ \
- 20| / 1\
) |
- 30 W IXNW
- 40
-50
- 60
- 64
Center 1.71 GHz 280 kHz/ Span 2.8 M
Dat e: 16. DEC. 2016 14:13: 37

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 30 kHz RF Att 50 dB
Ref Lvl -26.31 dBm VBW 100 kHz
36 dBm 1. 75525531 GHz S 20 ms Uni t dBm
36
14 dB O f set v1|[T1] -2d. 31 dBn
30 1. 75525531 G&
20
10 /“ 'JU‘MW*VAV‘AG‘WAWM'AW '\\
0 / \
-10
_f1 -19 dBm \
\
! o
0 L .
R
- 40
-50
- 60
- 64

Center 1.755 GHz

Dat e: 16. DEC. 2016

14:12:59

280 kHz/

Span 2.8 Mz
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 30 kHz RF Att 50 dB
Ref Lvl -27.97 dBm VBW 100 kHz
36 dBm 1.70999719 GHz SwWr 20 ns Uni t dBm
36
14 dB O f set Y1|[T1] -27.97 dBn|
30 1. 70999719 G&

20

=

10| /A T NI

- 10| l \

-20
]{

-30) ) ; 1.‘Al'}\nl\l*’

A A A g
o e

-40
-50
-60
- 64|
Center 1.71 GHz 280 kHz/ Span 2.8 M
Dat e: 16. DEC. 2016 14:11: 28
16-QAM (1.4 MHz, FULL RB) - Right Band Edge
Marker 1 [Ti] RBW 30 kHz  RF Att 50 dB
Ref Lvl -26.12 dBm  VBW 100 kHz
36 dBm 1. 75507575 GHz SWI 20 ms Uni t dBm
36
14 dB| Of f set va|[T1] -2g.12 dBr
30 T 75507575 G&
20
10 /“‘L"“ .'_AIL I AVJ“JAVMI I""WM“
0
.10 / \
_fl -13 dBm \
\
|/ 1
- W\vi
- 40
-50
-60
- 64
Center 1.755 GHz 280 kHz/ Span 2.8 M
Dat e: 16. DEC. 2016 14:12: 26
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 30 kHz  RF Att 50 dB
Ref Lvl -25.25 dBm  VBW 100 kHz
36 dBm 1.70999078 GHz SwWr 20 ns Uni t dBm
36
14 dB| O f set Yi1|[T1] -24. 25 dBn
30 1.70999078 G&
20
10|
0 I ‘
-10] i v
| D1 -13 dBm

N | \
]

- 40|

- 50

- 60|
- 64

Center 1.71 GHz

600 kHz/

Dat e:

16. DEC. 2016

14:14: 39

Span 6 Mz

QPSK (3.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 30 kHz RF Att 50 dB
Ref Lvl -28.44 dBm VBW 100 kHz
36 dBm 1. 75501804 GHz SWr 20 ns Uni t dBm
36
14 dB O f set vY1|[T1] 2d. 44 dBn
30

20|

75501804 GHz

10

- 10

|

- 20|

dBm:

TDl -13

- 30

g

- 40|

- 50

Dat e:

Center 1.755 GHz

16. DEC. 2016

600 kHz/

14:15:11

Span 6 Mz
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

Mar ker 1 [T1] RBW 30 kHz RF Att 50 dB
Ref Lvl -25.76 dBm VBW 100 kHz
36 dBm 1.70999399 GHz Swr 20 ns Uni t dBm
36
14 dB| O f set Yi1|[T1] -24.76 dBn
30 1. 70999399 Gz
20|
10
0 N iy

- 10|

- 20|

- 40)
-50)
-60)
- 64
Center 1.71 GHz 600 kHz/ Span 6 Mz
Dat e: 16. DEC. 2016 14:16: 02
16-QAM (3.0 MHz, FULL RB) - Right Band Edge
Marker 1 [Ti] RBW 30 kHz RF Att 50 dB
@Ref Lvl -27.74 dBm VBW 100 kHz
36 dBm 1. 75501804 GHz SWr 20 ns Uni t dBm
36
14 dB O f set vYal[T1] -27. 74 dBn
30 1. 75501804 G&

20|

10

- 10| )
j»Dl -13 dBm
\

- 30|
- 40
- 50
- 60|
- 64
Center 1.755 GHz 600 kHz/ Span 6 Mz
Dat e: 16. DEC. 2016 14:15:29
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 50 dB
Ref Lvl -18.90 dBm vVBW 300 kHz
36 dBm 1.70998998 GHz SWI 20 s Uni t dBm
36
14 dB O f set Y1|[T1] -14. 90 dBn|
30 T. 70998998 Gz
20|
10
JP A AIA LA LA\ A p A AN
0 / \
-10 i i
—D1 -13 dBm
1
~20 i
Y| W PRI ALV YT KRR 1Y e
-40
-50
-60
- 64
Center 1.71 GHz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 14:18: 38

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 100 kHz RF Att 50 dB
Ref Lvl -23.17 dBm  VBW 300 khHz
36 dBm 1. 75503006 GHz SWr 20 ms Uni t dBm
36,
14 dB| Of f set va|[T1] -23.17 dBr
30 T 75503006 G&
20)
10
NMWMWN«‘
o
-10 / \
D1 -13 dBm \\1
- 20
'3
30 WNWMWL\M. IRV
- 40
- 50
- 60
- 64
Center 1.755 Gz 1 MHz/ Span 10 Mz
Dat e: 16. DEC. 2016 14:18: 09

FCC Part 27, FCC Part 22H/24E

Page 167 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

@

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 50 dB
Ref Lvl -18. 74 dBm VBW 300 kHz
36 dBm 1.70999399 GHz SWr 20 ns Uni t dBm
36
14 dB Off set va|[T1] -18. 74 dBn|

30| 1.70999399 GHz
20|
10|
fA'\/\AuWWNwM«,NWA«gMN“\
0 / \
- 10| \
D1 -13 dBm
!
_20 bi

Lart s st itk kMN’/

- 40|
- 50|
- 60|
- 64
Center 1.71 GHz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 14:17:01

@

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 50 dB
Ref Lvl -23.58 dBm VBW 300 kHz
36 dBm 1. 75503006 GHz SWIr 20 s Uni t dBm
36,
14 dB| O fset Yi|[T1) -23.58 dBr

30

20

1. 75503006 Gz

10

- 10|

- 20|

D1 -13 dBm \

- 30

- 40|

- 50

Dat e:

Center 1.755 Gz 1 MHz/ Span 10 MHz

16. DEC. 2016 14:17:36

FCC Part 27, FCC Part
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 100 kHz RF At t 50 dB
Ref Lvl -26.31 dBm  VBW 300 kHz
36 dBm 1.70998998 GHz SwWr 20 ns Uni t dBm
36
14 dB| OF f set vilrT1) -2d.31 dBn
30 1. 70998998 G&
20
10|
MWWMMWMW
0
9 'I \l
| D1 -13 dBm
_20) / \
i
- 30MApRRaA ML L Ml sl A MM,J\M}
- 40|
-50)
-60)
- 64|
Center 1.71 GHz 2 MHz/ Span 20 MHz

Dat e: 16. DEC. 2016 14:19:17

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 50 dB
Ref Lvl -26.70 dBm  VBW 300 kHz
36 dBm 1.75510020 GHz SwWr 20 ns Uni t dBm
36
14 dB| Of f set vai|[T1] -2g. 70 dBr
30 T 75510020 G&
20)
10
WM\MWMM
0
.10 ‘ \
7::1 -13 dBm |
\
\1
a0 Lu;m A“./l A )AL s il a A L]
- 40
-50)
- 60)
- 64

Center 1.755 Gz

Dat e: 16. DEC. 2016 14:19:51

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 50 dB
Ref Lvl -27.52 dBm vVBW 300 kHz
36 dBm 1. 70997996 GHz SWIr 20 s Uni t dBm
36
14 dB| O f set Yi1|[T1] -27.52 dBn
30 1. 70997996 Gz
20|
10|
MMM. R
O ] \
- 10| I |
D1 -13 dBm
- 20| } \
- 30 dupsduual i SAM A aAts Ay 2 InW\"\r\/j
- 40|
- 50)
- 60|
- 64
Center 1.71 GHz 2 MHz/ Span 20 MHz
Dat e: 16. DEC. 2016 14: 20: 43

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 50 dB
Ref Lvl -26.90 dBm  VBW 300 khHz
36 dBm 1. 75538076 GHz SWr 20 ns Uni t dBm
36
14 dB O f set v1|[T1] -2d. 90 dBn
30 1. 75538076 G&
20|
10|
WWWWW
O \
-10
7Dl -19 dBm |
.20 \
1
a0 A ROV P PRV
-40
- 50
-60
-64
Center 1.755 GHz 2 Mz/ Span 20 Mz
Dat e: 16. DEC. 2016 14: 20: 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 300 kHz RF Att 50 dB
Ref Lvl -23.31 dBm VBW 1 Mz
36 dBm 1. 70996994 GHz SwWr 20 ns Uni t dBm
36
14 dB O f set Y1|[T1] -23.31 dBn|
30 1. 70996994 G
20

10

L | |
\

- 40|
- 50
- 60
- 64
Center 1.71 GHz 3 MHz/ Span 30 MHz
Dat e: 16. DEC. 2016 14:23: 17
QPSK (15.0 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 300 kHz RF Att 50 dB
@ Ref Lvi -27.31 dBm VBW 1 Mz
36 dBm 1. 75509018 GHz SWr 20 ns Uni t dBm
36
14 dB O f set Y1|[T1] -27.31 dBn
30

1. 75509018 Gz

20|

1: T

- 10

D1 -13 dBm \

B |

- 30|
- 40|
- 50
- 60|
- 64
Center 1.755 Gz 3 MHz/ Span 30 Mz
Dat e: 16. DEC. 2016 14:22: 47

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 300 kHz  RF Att 50 dB
Ref Lvl -25.08 dBm  VBW 1 M
36 dBm 1.70997996 GHz SwWr 20 ns Uni t dBm
36
14 dB| O f set Yi1|[T1] -24. 08 dBnj
30 1. 70997996 G&
20
10|
0 / \
-10] i ]
| D1 -13 dBm
_20) \

- 40|

- 50

- 60|

- 64

Dat e:

Center 1.71 GHz

16. DEC. 2016

14:21: 53

Span 30 MHz

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 300 kHz RF Att 50 dB
Ref Lvl -26.50 dBm VBW 1 M
36 dBm 1. 75509018 GHz SWr 20 ns Uni t dBm
36
14 dB O f set v1|[T1] 2g. 50 dBn
30 1. 75509018 G&
20|
10|
(«»MWMM-/MWMMA\
O / \
- 10|
D1 -13 dBm |
_ 20| \
y
10 AT DA A A NAMAANGIIAN m A At i
- 40|
- 50|
-60)
-64

Center 1.755 GHz

Dat e: 16. DEC. 2016 14:22: 25

Span 30 Mz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 50 dB
Ref Lvl -27.97 dBm vVBW 1 MHz
36 dBm 1. 70988978 GHz SWIr 20 s Uni t dBm
36
14 dB| O f set Yi1|[T1] -27.97 dBn
30| 1.70988978 Gz
20|
10|
0 I \
- 10 ' l
D1 -13 dBm
- 20 } \
J
73CW\W\AWNWPMHWWW
- 40|
- 50
- 60|
- 64
Center 1.71 GHz 4 WMHz/ Span 40 MHz
Dat e: 16. DEC. 2016 14:23:53

QPSK (20.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 50 dB
Ref Lvl -26.90 dBm VBW 1 M
36 dBm 1. 75600200 GHz SWr 20 ns Uni t dBm
36
14 dB O f set v1|[T1] -2d. 90 dBn
30 1. 75600200 G&
20
10
WWWM\A’WM
O / \
- 10|
«fDl -13 dBm |
\
J [
20 MM«WWWW
- 40|
- 50)
-60)
-64
Center 1.755 GHz 4 MHz/ Span 40 Mz

Dat e:

16. DEC. 2016

14:24: 27

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 50 dB
Ref Lvl -27.31 dBm vVBW 1 MHz
36 dBm 1. 70995992 GHz SwWr 20 ns Uni t dBm
36
14 dB| O f set Yi1|[T1] -27.31 dBn
30| 1.70995992 Gz
20|
10|
[\/\I\\’A—\-\,‘,QAM A A AN ﬁﬂhhﬂ’ﬂm\
0 l \
- 10 l
D1 -13 dBm
- 20| \
i
~ i
_ 30N AN A
- 40|
- 50
- 60|
- 64
Center 1.71 GHz 4 WMHz/ Span 40 MHz

Dat e:

16. DEC. 2016

14:25: 16

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 50 dB
Ref Luvl -27.52 dBm VBW 1 Mz
36 dBm 1.75512024 GHz swr 20 ms Uni t dBm
36
14 dB O f set v1|[T1] -27.52 dBn
30 1. 75512024 G&
20|
10|
[ﬁhdhfvNAAAAA%W%\LN{VAAMW\NJJANMwPNMﬁ
O / \
-10
7lD1 -13 dBm !
\\
a0 PAAAAAAS A LA A AN A A M M
- 40
- 50|
- 60
-64
Center 1.755 GHz 4 MHz/ Span 40 Mz

Dat e: 16. DEC. 2016 14: 24: 46
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Band 7:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 50 dB
Ref Lvl -19.83 dBm  VBW 300 kHz
36 dBm 2.49998998 GHz SwWr 20 ns Uni t dBm
36
14 dB| O fset Vail|[T1] -19. 83 dB
30 2 49998998 Gz
20|
10|
/\M/\MWN'MWAMAJWWM'\)—V’\
O / \
10
| D1 -13 dBm \
b m«/w/{ \
ot s g WA
- 40
-50
- 60|
- 64

Center 2.5 GHz

16. DEC. 2016

14:29: 06

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 100 kHz RF Att 50 dB
Ref Lvl -24.60 dBm  VBW 300 khHz
36 dBm 2.57001002 GHz SwWr 20 ns Uni t dBm
36
14 dB O f set v1|[T1] -24.60 dBn
30 2. 57001002 Gz
20|
10|
MWWMMW\
O / \
-10)
D1 -13 dBm ]
\
-30) v WA oy
- 40
- 50|
- 60)
- 64
Center 2.57 GHz 1 MHz/ Span 10 Mz
Dat e: 16. DEC. 2016 14: 28: 35

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 50 dB
Ref Lvl -18.50 dBm  VBW 300 khz
36 dBm 2.49998998 GHz SwWr 20 ns Uni t dBm
36
14 dB O f set vi|[T1] -14. 50 dBn
30 29998998 Gk

20

10

0 /A‘*UWWW\WMMW\
| |
S ] \

3CWWWWM
- 40
- 50
- 60|
- 64
Center 2.5 Gz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 14:27:17

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 50 dB
Ref Lvl -22.18 dBm  VBW 300 khz
36 dBm 2.57003006 GHz SwWr 20 ns Uni t dBm
36
14 dB O f set Y1|[T1] -23.18 dBn
30 2 57003006 Gz

20|

- 10|
D1 -13 dBm l

I &

- 30|
- 40|
- 50
- 60|
- 64
Center 2.57 GHz 1 MHz/ Span 10 Mz
Dat e: 16. DEC. 2016 14:28: 07
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 100 kHz RF Att 50 dB
Ref Lvl -26.12 dBm VBW 300 kHz
36 dBm 2.49998998 GHz SwWr 20 ns Uni t dBm
36
14 dB| O f set Yi1|[T1] -24. 12 dBny
30 29998098 Gz
20
10
o P L N e |
9 ! \|
| D1 -13 dBm
_ 20| } \
i H
_ zojmtam, ‘MWWM
- 40|
-50)
-60)
- 64
Center 2.5 Gz 2 MHz/ Span 20 MHz
Dat e: 16. DEC. 2016 14:29: 49

®

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 50 dB
Ref Luvl -26.50 dBm VBW 300 kHz
36 dBm 2.57058116 GHz swr 20 ms Uni t dBm
36
14 dB O f set v1|[T1] -2d. 50 dBn

30

20|

2. 57058116 Gz

10

- 10

- 20|

A/Dl -13 dBm \

- 30|
- 40|
- 50
- 60|
- 64
Center 2.57 GHz 2 MHz/ Span 20 Mz
Dat e: 16. DEC. 2016 14: 30: 24
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 100 kHz RF At t 50 dB
Ref Lvl -26.70 dBm  VBW 300 kHz
36 dBm 2.49977956 GHz SwWr 20 ns Uni t dBm
36
14 dB| O f set Yi1|[T1] -24.70 dBn
30 29977956 Gk
20
10|
| WWWU\WM“J\MW\‘
| D1 -13 dBm / \
- 20
f 1
730WWMMW
- 40|
-50)
-60)
- 64|
Center 2.5 Gz 2 MHz/ Span 20 MHz

Dat e: 16. DEC. 2016

14:31: 24

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 50 dB
Ref Lvl -26.12 dBm  VBW 300 kHz
36 dBm 2.57026052 GHz SwWr 20 ns Uni t dBm
36
14 dB| O f set Yi1|[T1] -24. 12 dBn
30 2 57026052 Gz
20|
10|
LM
| M T i L T
.10 \
jm -13 dBm I
\
I |
a0 MWW}WMMW
-40
- 50
-60
-64

Center 2.57 GHz

Dat e: 16. DEC. 2016

14:30: 45

Span 20 Mz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (15 MHz, FULL RB) - Left Band Edge

Mar ker 1 [T1] RBW 300 kHz RF Att 50 dB
Ref Lvl -25.08 dBm VBW 1 MHz
36 dBm 2.49996994 Gz Swr 20 ns Uni t dBm
36
14 dB| Of f set Yi|[T1] -25. 08 dBn|
30|

49996994 GHz

20

10

, |

—D1 -13 dBm

- 20|

]

- 30
- 40
- 50
- 60
- 64
Center 2.5 GHz 3 MHz/ Span 30 MHz
Dat e: 16. DEC. 2016 14: 35: 46
QPSK (15 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 300 kHz RF Att 50 dB
® Ref Lvi -24.76 dBm VBW 1 Mz
36 dBm 2.57171343 GHz SwWr 20 ms Uni t dBm
36
14 dB Off set v1|[T1] -24.76 dBr
30 S57I7I343 G
20
10

- 10|
D1 -13 dBm \

B |

- 30

- 40|

- 50

Center 2.57 Gz 3 MHz/ Span 30 MHz

Dat e: 16. DEC. 2016 14:35:07

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (15 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 300 kHz  RF Att 50 dB
Ref Lvl -24.60 dBm  VBW 1 Mz
36 dBm 2.49827655 GHz SWI 20 s Uni t dBm
36
14 dB| Of f set vailrTy -24.60 dBn
30 49877655 G2

20

10
INICIPNWIN ¢ SVA QY i
/"l\'w/\"\.,/"\‘m u\"‘"\

| |

—D1 -13 dBm | |

| \

- 30|

- 40

- 50|
- 60|
- 64
Center 2.5 GHz 3 MHz/ Span 30 MHz
Dat e: 16. DEC. 2016 14:32:14
16-QAM (15 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 300 kHz RF Att 50 dB
® Ref Lvl -25.76 dBm VBW 1 MHz
36 dBm 2.57009018 Gz SWIr 20 s Uni t dBm
36,
14 dB| O fset v1|[T1] _25.76 dBr
30

. 57009018 Gz

20

10

1 |
j;Dl -13 dBm
\

- 30|
- 40|
- 50
- 60
- 64
Center 2.57 GHz 3 MHz/ Span 30 MHz
Dat e: 16. DEC. 2016 14:34: 35

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (20 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 300 kHz RF Att 50 dB
Ref Lvl -23.72 dBm VBW 1 Mz
36 dBm 2.49803607 GHz SwWr 5 s Uni t dBm
36
14 dB O f set Y1|[T1] -23.72 dBn
30 29803607 Gk
20
10|

- 10|

- 20| - \

0 P
|

- 30
- 40|
- 50
- 60
- 64
Center 2.5 Gz 4 WMHz/ Span 40 MHz
Dat e: 16. DEC. 2016 14:43: 20
QPSK (20 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 300 kHz RF Att 50 dB
@Ref Lvl -24.60 dBm VBW 1 Mz
36 dBm 2.57028056 GHz SWr 5 ns Uni t dBm
36
14 dB O f set Y1|[T1] -24.60 dBn
30 2 57028056 Gz
20
10

0|

- 10| / \
«fDl -13 dBm

720[

- 30

- 40|

- 50

Center 2.57 GHz 4 MHz/ Span 40 MHz

Dat e: 16. DEC. 2016 14:42:41

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (20 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 300 kHz  RF Att 50 dB
Ref Lvl -23.04 dBm  VBW 1 Mz
36 dBm 2.49995992 GHz SWI 5 ns Uni t dBm
36
14 dB] O f set vailrTy -2d.04 dBr
30 249995997 Gz
20
10|
MWWWM
O / \
-10 ] i
| D1 -13 dBm
20 \
NPT VIR IOV PO 171 Y GTPADT S oo
- 30|
- 40|
-50
-60
- 64|

Center 2.5 GHz

Dat e:

16. DEC. 2016

14:41: 45

Span 40 MHz

16-QAM (20 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 300 kHz RF Att 50 dB
Ref Lvl -24.92 dBm VBW 1 M
36 dBm 2.57020040 GHz SWr 5 s Uni t dBm
36
14 dB O f set v1|[T1] -24. 92 dBn
30 2. 57020040 Gz
20|
10|
i }f«mm """"*1\
- 10|
7D1 -19 dBm I
_ 20| \
.
Y,
AR AR AN A L AMAAAABA MM
-30)
- 40|
- 50|
-60)
-64
Center 2.57 GHz 4 MHz/ Span 40 Mz
Dat e: 16. DEC. 2016 14:42: 12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

Band 12:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
Marker 1 [Ti] RBW 30 kHz RF Att 30 dB
@Ref Lvl -18.52 dBm VBW 100 kHz
34 dBm 698. 96913828 Mz SWr 10 ns Uni t dBm
14 dB O fset Yi1l[T1] -14. 52 dBn

30|

698. 96913828 MHz

20|

sty etan o i

f / \

- MWW vt

- 40|

- 50

- 60|

- 66

Center 699 Mz 280 kHz/ Span 2.8 MHz

Dat e: 16. DEC. 2016 14: 47:56

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl -17.65 dBm VBW 100 kHz
34 dBm 716. 05330661 Mz sSwr 10 ms Uni t dBm
34
14 dB Off set vYalrTa) -17.65 dB

30

716. 05330661 M-z

20

oL A M a4y

W \
\K

1
%Mww

k),

- 30

- 40|

- 50

- 60

- 66

Center 716 MHz 280 kHz/ Span 2.8 Mz

Dat e: 16. DEC. 2016 14:48: 43

FCC Part 27, FCC Part 22H/24E

Page 183 of 202




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz  RF Att 30 dB
Ref Lvl -18.10 dBm  VBW 100 kHz
34 dBm 698. 99719439 Mz SWI 10 ms Uni t dBm
34
3014 dB| X fset Yal[T1] -18.10 dBn|

698. 99719439 MHz

20|

A S e A e T N

10

/ \

D1 -13 dBm [ Y

| i

o™

- 30|

- 40

-50
- 60|
- 66|
Center 699 Mz 280 kHz/ Span 2.8 Mz
Dat e: 16. DEC. 2016 14:50: 48
16-QAM (1.4 MHz, FULL RB) - Right Band Edge
Marker 1 [Ti] RBW 30 kHz RF Att 30 dB
®Ref Lvl -17.06 dBm VBW 100 kHz
34 dBm 716. 07014028 Mz SWr 10 ns Uni t dBm
34
30|14 dB| X fset Yal[T1] -17. 06 dBr
716. 07014028 Mz
20|

oL AR L A

. |
1/ "\

yﬂl -13 dBm L
1
- 20

- 30

!

- 40|

- 50

- 60

- 66

Center 716 MHz 280 kHz/ Span 2.8 Mz

Dat e: 16. DEC. 2016 14:49: 05

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Lvl -24.42 dBm VBW 100 kHz
34 dBm 698. 99398798 Mz SWIr 17 s Uni t dBm
34
30l 14 dB| O f set Ya|[T1] -24. 42 dBn
698. 99398798 Mz
20
10| "

S e

| |

D2 -13 dBm / |

bt
MMM

-40#",,

-50)
-60)
- 66
Center 699 Mz 600 kHz/ Span 6 Mz
Dat e: 16. DEC. 2016 14:54: 26
QPSK (3.0 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 30 kHz RF Att 30 dB
@Ref Lvl -24.18 dBm VBW 100 kHz
34 dBm 716. 10220441 NMHz sSwr 17 ns Uni t dBm
34
30|14 dB O fset Yi1l[T1] -24.18 dBn
716. 10220441 Mz
20
10

Al |

7’»D2 -13 dBm |

\|.
WW«MMM ) |

- 50
- 60
- 66
Center 716 Mz 600 kHz/ Span 6 Mz
Dat e: 16. DEC. 2016 14:55:10

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz  RF Att 30 dB
Ref Lvl -24.06 dBm  VBW 100 kHz
34 dBm 698. 99398798 Mz SWI 17 ms Uni t dBm
34
3014 dB| X fset Yal[T1] -24. 06 dBr
698. 99398798 Mz
20
° ,M,)WWWMW
O j \
-10
| D2 -13 dBm [ |
\

il VY

- 40

a0 , " ﬁW

- 50|

- 60|

- 66|

Center 699 MHz

Dat e: 16. DEC. 2016 14:54:08

600 kHz/

Span 6 MHz

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 30 dB
Ref Luvl -24.54 dBm VBW 100 kHz
34 dBm 716. 01803607 Mz swr 17 ms Uni t dBm
34
30|14 dB O fset Yi1l[T1] -24.54 dBn
716. 01803607 Mz
20
10

A

T WWWW\

- 20|

- 30

- 40|

""'n“"%\ld\ﬂit )

- 50

- 60

- 66

Center 716 Mz

Dat e: 16. DEC. 2016 14:53: 40

600 kHz/

Span 6 Mz

FCC Part 27, FCC Part 22H/24E

Page 186 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Mar ker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -18.22 dBm vVBW 300 kHz
34 dBm 698. 98997996 Mz SWIr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] -1¢. 22 dBn
698. 989971996 Mz
20|
10 MWM—W%M
0 // \
-10
l D2 - 13 dBm [
-~ M\L,L\"‘\NJ'J “ ""j
_30MLA
-40
-50
-60
- 66
Center 699 Mz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 14:56: 54

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 30 dB
Ref Lvl -16.96 dBm  VBW 300 khHz
34 dBm 716. 03006012 Mz SwWr 5 ns Uni t dBm
24
30|14 dB O fset Yi1l[T1] -1d. 96 dBn
716. 03006012 MHz
20|
0 s T o )
o / \
10 \1
D2 -19 dBm |
4
- 20|
- M o N
- 40
- 50
- 60|
-66
Center 716 Mz 1 Mz/ Span 10 Mz
Dat e: 16. DEC. 2016 14:57: 54

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -21.06 dBm  VBW 300 khHz
34 dBm 698. 98997996 Mz swr 5 ms Uni t dBm
34
30|14 dB O fset Yil[T1] -21. 06 _dBn
698. 98997996 Mz
20
10 Nwwwwwwwwwy
0 /
- 10| I
| D2 -13 dBm lf
-20
- 30| W

- 40

N

- 50

- 60

- 66

Dat e:

Center 699 Mz

16. DEC. 2016

14:59: 19

MHz/

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 30 dB
Ref Lvl -16.96 dBm  VBW 300 kHz
34 dBm 716. 03006012 Mz swr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] -1¢. 96 dBn
716. 03006012 MHz
20|
0 s T o )
0 / \
-10 \1
D2 -13 dBm |
y
- 20|
- Mo N
- 40
- 50
- 60
-66
Center 716 Mz 1 MHz/ Span 10 Mtz

Dat e:

16. DEC. 2016

14:57: 54

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RSZ160926005-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -21.48 dBm VBW 300 kHz
34 dBm 698. 97995992 Mz swr 5 ms Uni t dBm
34
30|14 dB O fset Yi1l[T1] -21. 48 dBn

698. 97995992 MHz

20|

10| PR |

| |
\

D2 -13 dBm |

-30 L
- 40 W
- 50
- 60
- 66
Center 699 Mz 2 MHz/ Span 20 MHz
Dat e: 16. DEC. 2016 15: 02: 05

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -22.68 dBm  VBW 300 khz
34 dBm 716. 02004008 Mz swr 5 s Uni t dBm
34
30|14 dB O fset Yil[T1] -24. 68 dBn

716. 02004008 MHz

20|

10—} Www«w‘ V’“\M"/\

o

A
iDz -19 dBm

|

-30) MM}.L‘W

M\‘t

lj 1
- 60
- 66
Center 716 Mz 2 MHz/ Span 20 MHz
Dat e: 16. DEC. 2016 15:01: 38
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 100 kHz RF Att 30 dB
Ref Lvl -19.15 dBm  VBW 300 khHz
34 dBm 698. 98997996 Mz SwWr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] -19. 15 dBn
698. 98997]996 Mz
20
10 Mo QUL A |
/—' AAANNA) w.,]
O / \
-10)
| D2 -13 dBm J \
J ‘1
- 20
- 30 N
- 40 A.AAMM
/‘/WU
- 50k 4+
-60)
- 66

Dat e:

Center 699 Mz

16. DEC. 2016

15: 00: 39

Span 20 MHz

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 30 dB
Ref Lvl -25.86 dBm  VBW 300 khHz
34 dBm 716. 10020040 Mz swr 5 ns Uni t dBm
34
30|14 dB O fset Yil[T1] -24. 86 dBn
716. 10020040 Mz
20|
10 \ -
0
10 J l
D2 -13 dBm |
~20] \4
1
y
_30 ﬂ.umuvlm.. \
- 40|
-50 "
- 60)
- 66
Center 716 M 2 M/ Span 20 Mz
Dat e: 16. DEC. 2016 15: 01: 11
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Band 17:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 30 dB
@Ref Lvi -15. 42 dBm VBW 300 kHz
34 dBm 703. 96993988 Mz swr 20 ms Uni t dBm
34
30|14 dB O fset V1l[T1] -14. 42 dBn
703. 96993988 Mz
20
10 ),u,‘.w; -y o wﬂ/‘\"\
0
10 / \
| D2 - 13 dBm 1 L
]
_30‘«7‘#‘%"’%‘& by
- 40
-50
- 60
- 66
Center 704 Mz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 15: 03: 41
QPSK (5.0 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 30 dB
@Ref Lvi -19.84 dBm VBW 300 kHz
34 dBm 716. 03006012 Mz swr 20 ms Uni t dBm
34
3014 dB| O fset vil[T1] -19.84 den
716. 03006012 Mz
20
10 N V.V O T W)

N s

A |

[ 0> 14 dBm \
\

- 20|

- 30

- 40|

M

- 50

- 60

- 66

Center 716 Mz 1 MHz/ Span

Dat e: 16. DEC. 2016 15: 04: 27

10 MHz
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -16. 41 dBm VBW 300 kHz
34 dBm 703. 97995992 MHz sSwr 20 s Uni t dBm
34
30|14 dB O fset Yi1l[T1] -1d.41 dBn
703. 97995992 Mz
20
10| 1
[/MNW/%MWI\,MW\LM
0
- 10)
l D2 - 13 dBm \

o MMWV

.30M (AL

- 40
- 50
- 60
- 66
Center 704 Mz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 15: 05: 29
16-QAM (5.0 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 30 dB
® Ref Lvl -21.14 dBm VBW 300 kHz
34 dBm 716. 03006012 MHz SwWr 20 ns Uni t dBm
34
30l 14 dB| Of f set Yi[[rT1) -21.14 dBr
716. 03006012 MHz
20|
10 Lo :

I M
A |

[ 0o 13 aBm |

- 20|

R,

- 40| kh
-50
- 60
- 66|
Center 716 MHz 1 MHz/ Span 10 MHz
Dat e: 16. DEC. 2016 15: 04: 48
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [Ti] RBW 100 kHz  RF Att 30 dB
Ref Lvl -24.42 dBm  VBW 300 kHz
34 dBm 703. 93987976 Mz SWI 20 s Uni t dBm
24
30 14 dB| O f set Yil[T1) -24. 42 dBr
703. 93987976 Mz
20|
10|
MWWWW\\
O ) t
- 10|
|

- 20|

D2 -13 dBm |

- 30|

- 40

/ruw,wf\”"“ et

- 50|

L+

- 60|

- 66|

Dat e:

®

Center 704 MHz 2 MHz/ Span 20 MHz

16. DEC. 2016 15: 07: 44

QPSK (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -30.20 dBm VBW 300 kHz
34 dBm 716. 10020040 MHz SWr 20 ns Uni t dBm
3
14 dB O fset Y1l[T1] -3d. 20 dBn

30|

20|

716. 10020040 MHz

10|

- 10|

- 20|

jDZ -13 dBm \

- 30

- 40|

- 50

- 60

N\\Mll I

- 66

Dat e:

Center 716 Mz 2 MHz/ Span 20 MHz

16. DEC. 2016 15: 06: 54
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
Ref Lvl -25.58 dBm  VBW 300 khz
34 dBm 703. 97995992 Mz swr 20 ms Uni t dBm
34
30|14 dB O fset Yil[T1] -24. 58 dBn
703. 97995992 Mz
20|
10|
(&N\AAW‘M‘/\WWW\
O l \
-10
| D2 -13 dBm | |

- 20|

- 30|

- 40

- 50

T

- 60

- 66

Center 704 Mz

Dat e: 16. DEC. 2016

15: 06: 09

Span 20 MHz

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -28.12 dBm VBW 300 kHz
34 dBm 716. 06012024 MHz SWr 20 ns Uni t dBm
34
14 dB O fset Y1l[T1] -2d.12 dBn

30|

20|

716. 06012024 M-z

10|

i A

A

dBm

?‘DZ - 13
- 20

- 30

- 40|

- 50

- 60

I

- 66

Center 716 Mz

Dat e: 16. DEC. 2016

15: 06: 35

Span 20 Mz
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FCC § 2.1055; § 22.355; § 24.235; §27.54; - FREQUENCY STABILITY

Applicable Standards
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile > 3 watts Mobile < 3 watts
(MHz) (ppm) (ppm) (ppm)

251050 20.0 20.0 50.0

50 to 450 50 50 50.0

450 to 512 25 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

1 1

| Temperature i

! Chamber X

! :

: EUT | Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25C
Relative Humidity: 55%
ATM Pressure: 101.0kPa

The testing was performed by Ada Yu on 2016-10-08.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6 MHz
Teml()g;lture Powe{VSupplied Frg}.l:(e);lcy Fr;;(il:.(e)&;lcy Limit
nc) (Hz) (ppm) (ppm)
-30 12 0.01434 25
-20 13 0.01554 25
-10 0.00598 25
0 0.00359 25
10 38 0.00956 25
20 0.00837 25
30 16 0.01913 25
40 18 0.02152 25
50 10 0.01195 25
- V min.= 3.6 11 0.01315 25
V max.= 4.2 16 0.01913 25
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EDGE Mode
Middle Channel, f,=836.6 MHz
Tem?g;ture Powe{VSupplied Fr}e;z:z;lcy Fr]ez(}:z:cy Limit
pc) (Hz) (p) (ppm)
-30 7 0.00837 25
-20 8 0.00956 25
-10 6 0.00717 25
0 11 0.01315 25
10 38 0.00598 25
20 0.01076 25
30 10 0.01195 25
40 13 0.01554 25
50 12 0.01434 25
V min.= 3.6 17 0.02032 25
20 V max.= 4.2 15 0.01793 25
WCDMA Mode
Middle Channel, f,=836.6 MHz
Teml()g;lture Powe;' VSupplied Fr::(}.tﬁzcy Frg}:‘e)ll}cy Limit
pC) (Hz) (ppm) (ppm)
-30 15 0.01793 25
-20 14 0.01673 25
-10 10 0.01195 25
0 0.00717 25
10 38 0.00717 25
20 12 0.01434 25
30 22 0.02630 25
40 8 0.00956 25
50 10 0.01195 25
V min.= 3.6 12 0.01434 25
20 V max.= 4.2 11 0.01315 25
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
temperaure | pover oot | MNP |
(Hz) (ppm)
-30 24 0.01277 pass
-20 23 0.01223 pass
-10 22 0.01170 pass
0 21 0.01117 pass
10 3.8 20 0.01064 pass
20 19 0.01011 pass
30 24 0.01277 pass
40 27 0.01436 pass
50 29 0.01543 pass
20 V min.= 3.6 23 0.01223 pass
V max.= 4.2 26 0.01383 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | Power Supplied Chwor | Emwer | Resul
(Hz) (ppm)

-30 26 0.01383 pass
-20 25 0.01330 pass
-10 21 0.01117 pass
0 23 0.01223 pass
10 3.8 26 0.01383 pass
20 31 0.01649 pass
30 22 0.01170 pass
40 27 0.01436 pass
50 24 0.01277 pass
V min.=3.6 29 0.01543 pass

20 V max.= 4.2 21 0.01117 pass

FCC Part 27, FCC Part 22H/24E

Page 198 of 202




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RSZ2160926005-00D

WCDMA Mode
Middle Channel, f,=1880.0 MHz
temperare | poversupted | RIS | e |
(Hz) (ppm)

-30 24 0.01277 pass
-20 22 0.01170 pass
-10 20 0.01064 pass
0 18 0.00957 pass
10 3.8 16 0.00851 pass
20 17 0.00904 pass
30 14 0.00745 pass
40 19 0.01011 pass
50 25 0.01330 pass
V min.= 3.6 22 0.01170 pass

20 V max.= 4.2 28 0.01489 pass

Middle Channel, f,=1732.6 MHz
Temperstre | poverSppia | PRy | P |
(Hz) (ppm)

-30 14 0.00808 pass
-20 13 0.00750 pass
-10 6 0.00346 pass
0 11 0.00635 pass
10 38 10 0.00577 pass
20 9 0.00519 pass
30 5 0.00289 pass
40 7 0.00404 pass
50 6 0.00346 pass
20 V min.= 3.6 3 0.00173 pass
V max.= 4.2 5 0.00289 pass
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Band 2:

Band 4:

20.0 MHz Middle Channel, f,=1880MHz (QPSK)
temperare | poversuppcd | PRI e |

(Hz) (ppm)
-30 17 0.00904 pass
-20 13 0.00691 pass
-10 11 0.00585 pass
0 10 0.00532 pass
10 38 9 0.00479 pass
20 16 0.00851 pass
30 18 0.00957 pass
40 20 0.01064 pass
50 21 0.01117 pass
- V min.= 3.6 23 0.01223 pass
V max.= 4.2 25 0.01330 pass

20.0 MHz Middle Channel, f,=1732.5 MHz (QPSK)
Temperatre | poversuppicd | TR e |

(Hz) (ppm)
-30 26 0.01501 pass
-20 24 0.01385 pass
-10 22 0.01270 pass
0 20 0.01154 pass
10 38 19 0.01097 pass
20 18 0.01039 pass
30 15 0.00866 pass
40 10 0.00577 pass
50 12 0.00693 pass
V min.= 3.6 13 0.00750 pass
20 V max.= 4.2 16 0.00924 pass
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Band 7:
20.0 MHz Middle Channel, f,=2535 MHz (QPSK)
Tempeare | poersuppiea | P | P |
(Hz) (ppm)
-30 24 0.00947 pass
-20 26 0.01026 pass
-10 22 0.00868 pass
0 31 0.01223 pass
10 38 30 0.01183 pass
20 19 0.00750 pass
30 20 0.00789 pass
40 22 0.00868 pass
50 32 0.01262 pass
- V min.= 3.6 34 0.01341 pass
V max.= 4.2 37 0.01460 pass
Band 12:
10.0 MHz Middle Channel, f,=707 MHz (QPSK)
Tem?g)ature Powe{ VSul))plied Frg}:ﬁ;lq FrE(il:z:cy (Limit
pe (Hz) (ppm) S
-30 6 0.00849 pass
-20 7 0.00990 pass
-10 3 0.00424 pass
0 6 0.00849 pass
10 3.8 4 0.00566 pass
20 7 0.00990 pass
30 8 0.01132 pass
40 5 0.00707 pass
50 10 0.01414 pass
V min.= 3.6 12 0.01697 pass
20 V max.= 4.2 17 0.02405 pass
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Band 17:

10.0 MHz Middle Channel, f,=710 MHz (QPSK)
Tem]()%')ature Powe{ VSul))plied Fr:j(}:((:;lcy FrE(::zl:cy Limit
DC (Hz) (ppm) (ppm)
-30 11 0.01549 pass
-20 5 0.00704 pass
-10 3 0.00423 pass
0 8 0.01127 pass
10 38 1 0.00141 pass
20 2 0.00282 pass
30 7 0.00986 pass
40 4 0.00563 pass
50 9 0.01268 pass
- V min.= 3.6 4 0.00563 pass
V max.= 4.2 1 0.00141 pass

whxE* END OF REPORT *#**%%*
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